M sJE2M s

Printed : 2019 Version: A
Part number of this book: 1080 950 001 0



Ofl CHotOd

00

[}
0
Hio
Ik

9]

Al
Rl
Ho

iloJ

a0

P

RD
o=
(i}
~ <D
<5
i
ol =
R0 Xl
o) T
IF H
Hi0 0%
o5 <k
= ol
ol ol
<&l
n0 KM
o 0K
N
T Kin

ot
5
K- A

A A
Off &I

Ho
IF

Lt AINEZ LN U}SLICH

ol

fZ352 3

LICt.

A
=

ol EAIEO U

Kl

&)

NZNES

KK
Ho
IF

LICt.

cl &

Bl
)l

RK

o0l tic

=R=PJ
E=H 7993

00

OtcHA

=
—

@ M3 Ea(2LY)
@ MBS oltYs

Ol :

- W050000

: 16001032000

o]
pil|
Hio
I+

>
7}
7}
<
i)
)
3
=)
=)

go
i
o+

LICt.

A
=

FHOE RS2 ds 281 =38

AE3S

SMZ AE FAID] HHELICH



4. 2ESE 2= Yy
Al2| A e
FIG 601 @l 0= P1 S

CYLINDER CASE

NOTE ‘
He Iﬂ
HG 601 alel] Aol A
P1 | o
® @  CYLINDER CASE g
2015
T254NH
RAME| B EH S P x g 7= | +aceps] gdumga o 2
KEYNO | PARTNO PART NAME SPEC | QTY. | REPAIR EFFECTIVE DATH REMARKS
501 1001 [11105010011M |2 2IC{ M 0| & CASE . CYLINDER 1
501 002 V5201010018 |maH =i (a) PIN , PARALLELIA 10X20(A) | 2
5011003 V2173610030 |4+ SUBERS(S) BOLT , HEX/S MI0X30 | 8
V2173610055 |4+HSUBERE(S) BOLT , HEX/S MA0XS5 | 1
VTGS |4aMSUEERE(S) LT HEX/S Mexes | |
1903000 |22zt assy DAP ASSY , OIL 9) {0 ‘. . .
NOTE .
®aA8ED| BE0| oiEots AXE LSOO HEA|l stASLITH
@ IEDHHS: J|H G |AXE DB8HSE HAISH 21 LICH
@IEY JIAHC HEE /XS IIE HES EAELIC
@ IIEHIOIXl :oHEIES HIO|XIS EAISLICE
® LEMXEY g 2ESES HHE HATE T Al &LICH



I

lof
1)

RK

LICH

Kl

lof

S LIEHHLICH

CEMAS LIEFRLICH

Q
=

Ulo

ojr

&0
b
I+

®

Jz
o=

=
o
=
o

[=]
—

2|

—
=

(=]

2|

5o 2
Hel Of

=h

b

=h

ASSY @ 0 e 30| =
COMP : (dd JHel £F0l =

X

I

iloD
K
JIJ
oY

I

H &!| XI
:ASSY2 S8t SH2Z 6t LEVELO

o

SuB

00

0l
Rl

I

=
e

ot

[¢]

: QEZE(R), FR: &%, RR: 9%, UPR: &8, LOW:

: ASSY, COMP, tt=3ZE 1

SET

JU

=
ulo
1]
i)
w
1]

Ar

OFN

LICt.

!

=4

LICt.

!

=4

AlE

II

250l ABE D UsE =S HA

%I:

A
e

1]

[0

LICH

=3
=

83
o
Il d

P

ol
Ul

CH

oF
=

|0 O+

w0

0

ZeIEIL He gt}

[0

C:U=xES

ol
00
Rr
E
w

: 2H
)| N

E /&~
~E/8
: &Y

LICt.

{0
33
lle)
80
Rl
ol
0l

f

_‘

@ NOTES

@ gl

I



L=

& J| (ENGINEERING GROUP INDEX )

oIl

ENGINE

. ANEIZ &HEE

ENGINE ACCESSORIES &
CONTROL

. 2, Ed013,AEHE
CLUTCH,BRAKE,STEERING

ERAQAE &2l0HH=
TRANSMISSION & REAR AXLE

IH

=L

FRONT AXLE,SUPPORTER
& DRIVE SHAFT

& & 3-P LINK
HYDRAULICS & 3—POINT LINK

2IE & FHE!
SHEET METAL & CABIN

. I EX & otLA
ELECTRICALS & HARNESS

FAOIE,cte, =

WEIGHT,LABEL,TOOLS

12305180020
12402160020
13022250030
13022250131

13022250232
13022250333

OO = I

NUMERICAL INDEX




S
==

XH(CONTENTS)

oAl X ( ENGINE )

FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG

101

102
103
104
105
106
107
108
109
110
111

112
113
114
115
116
117

118
119

120
121

122
123
124
125
126
127
128
129
130
131
132
133

oIl I (ENGINE)

oll

AIRIH 2% (CYLINDER BLOCK ASSY) ————————————mmmm o 04
Z210/18 312E (FLYWHEEL HOUSING) —======—===—mmmmmmm e 06
2 MY &0 (OIL SEAL HOLDER) ——-- - — 08
2l& 3£ (RETURN HOSE) - e 10
IJWIAZE ASSY (CRANKSHAFT ASSY) ——--—- ————12
Hulg 2 ASSY (CONNECTING ROD ASSY) - 14
I AE ASSY (PISTON ASSY) —-16

JYIATE Z2| (CRANKSHAFT PULLEY) ————————————mmm—mmmm e -18
Al2IH 8IS ASSY (CYLINDER HEAD ASSY) 20
ARIH SIS HH ASSY (CYLINDER HEAD COVER ASSY) 22
BHO| & Q12 (EXHAUST VALVE INLET) -—- 24
23 2 AFZE ASSY (ROCKER ARM SHAFT ASSY) —- - 26
ZAZE (PUSHROD) —- —- 28
BAFEZE ASSY (CAMSHAFT ASSY) —=——mmmmmmm e 30
OtOIS J10{ ASSY (IDLE GEAR ASSY) 32
88 BI (LUBRICATION PUMP) -—- 34
MIE 22 WE ASSY (ENGINE OIL FILTER ASSY) 36
@9 B (OIL PAN) 38
WA 512F ASSY (THERMOSTAT HOUSING ASSY) - 40
SIEf BI ASSY (WATER PUMP ASSY) 42
I DI2E ek (FAN MOUNTING BRACKET) - 44
BHOI OHLIZS ASSY (EXHAUST MANIFOLD ASSY) —=—-—==—=—=—=—mm—— e 46
£2| BHUEE (INTAKE MANIFOLD) —————————————m——mm oo —-48
B2 XK ASSY (TURBO CHARGER ASSY) —-—--—- e 50
£J| AHI012 (INTAKE STAKE) ——-—-—-—- 5D
QI E (INJECTOR) === mm = e 54
HE Y (COMMON RAIL) ————————mmm oo 56
o2 QIBE BI ASSY (FUEL INJECTION PUMP ASSY) ——-—-—-——=————————— 58
ECU mm 60
OIF& BT S2+0l2 JI0f (INJECTION PUMP DRIVE GEAR) 62
2 §Y ASSY (FUEL TUBE ASSY) ————————————m—mmmmmmm o 64
™2 TE ASSY (FUEL FILTER ASSY) ——=—=—=—m——mmmm e 66
BHJI REIY 28I| (EXHAUST FILTERING MUFFLER) ——-—--—-—-——-—-—-——-—-68



FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG

134 EGR ¥E (EGR VALVE) - i -= 70
135 LE{UIOIE Eect3! (ALTERNATOR BRACKET) —————————————————————————————— 72
136 2|28 =3 (LIFTING HOOK) - —-= 74
137 2EUIOIEI (ALTERNATOR) - 76
138 AEtEl (STARTER) - 78
139 001 GIEl ASSY (AIR HEATER ASSY) 80
140 MM ASSY (SENSOR ASSY) - 82
141 A& SLIA ASSY (ENGINE HARNESS ASSY) ———————————————————————————— 84
142 PTO ASSY ——————— Bttt 86
143 0128 Ect3! (MOUNTING BRACKET) ——-—- -——88




AkAl (CHASSIS)

2 | AXEI|F & HAEE(ENGINE ACCESSORIES & CONTROL)

FIG 201 Ol 32l (AIR CLEANER) ————————————————————————— - —————————— 94
FIG 202 2tCIOIOIEl (RADIATOR) ———————————————————— = 96
FIG 203 HHDI I}OIZ (EXHAUST PIPE) S 100
FIG 205 & &3 & ¢& ctel (FUEL TANK & FUEL LINES) ——————————————————— 102-01
FIG 206 HOIE, A28 & LAY 0IEl ASSY (CABLE,THROTTLE & ACCELERATOR ASSY) —-104
FIG 207 2122 (INTERCOOLER) ————————————————————— - ———— 106

3 | 2diXl, Edlol3, AEI0E (CLUTCH, BRAKE, STEERING)

FIG 301 &IH Z& Xl ASSY (DAMPER FLANGE ASSY) ——————————— -—112
FIG 302 Ed013 A0l A SUB ASSY (CASE SUB ASSY, BRAKE) ———— 114
FIG 303A Ed0I3 mMolZ (BRAKE PIPES) 116
FIG 3038 Edl0I12 (BRAKE) ——- 118
FIG 304 Z2E & (FRONT WHEEL) ———————————————————————————— 120
FIG 305 2I0f & (REAR WHEEL) ——————————————————————— 122
FIG 306 AEI0{E & ASSY (STEERING WHEEL ASSY) - -—-124
FIG 307 It AEIHE #E (POWER STEERING VALVE) —————————————————————————— 126
FIG 308 It®l AEIOE A&l (POWER STEERING CYLINDER) 128
FIG 309 22iXl HEY SUB (SUB CLUTCH PEDAL) ——————————————————————————————— 130
FIG 310 81 =& 0/3 SUB (HAND BRAKE SUB) ——————————————————————————————— 132

4 | ERADIAE & 2|0 = (TRANSMISSION & REAR AXLE)

FIG 401 2/0f ERADIE HO0IA SUB (CASE SUB, RR TRANSMISSION) —————————————- 138
FIG 402A LI BiIE SUB ASSY (METAL SUB ASSY, PINION) ———140
FIG 4028 2/01 CIZ ASSY (DIFF ASSY, RR) — —————— 142
FIG 403 282 /0| (SUB CHANGE GEARS) ————-——mmm—mmmmmmmmm e 144
FIG 404 S#2 Mt (SUB CHANGE LEVER) ——-————mmmmmmmmmm e e 146

FIG 405 & & S2t012 710 (QUICK TURN DRIVE GEARS) ——————————==——————————— 148



FIG 406 2101 %4 512 & (HOUSING, RR AXLE) 150
FIG 407 540,750,1000 PTO 30l (540,750,1000 PTO CASE) 152
FIG 408A PTO AHZE (SHAFT, PTO) ——- 154
FIG 4088 PTO Z2{Xl ASSY (PTO CLUTCH ASSY) 156
FIG 409 B2 SUB ASSY (METAL SUB ASSY) ——————————m——mm—mmmmmmm oo 158
FIG 410 OIS E@A014 H0I2 (CASE, MID TRANSMISSION ) 160
FIG 411 012 ®QIXI 2101 (MAIN CHANGE GEARS) 162
FIG 412 012! MQIXI 3t (MAIN CHANGE LEVER) ——- 164
FIG 413 Zx 28013 (PARKING BRAKE) ——- 166
FIG 414 T} ME J10{ (POWER SHUTTLE GEAR) ——- 168
FIG 415 Tl AIZE J10f (POWER SHIFT GEAR) ——- 170
FIG 416 Z2E EAD|E HO0IA (CASE, FR TRANSMISSION) 172
S5 | ZEE M= (FRONT AXLE,SUPPORTER & DRIVE SHAFT)
FIG 501 ZE2E M& NEE (FRONT AXLE SUPPORTER) —- 178
FIG 502 ZEE S240|2 AHZE (FRONT DRIVE SHAFT) ———————————————m—mmmm - 182
FIG 503 Z2E %2 5l2E (FRONT AXLE HOUSING) ————--—- ——-184
FIG 504 ZEE C|Zal& |0l (FRONT DIFFERENTIAL GEARS) ——- 186
FIG 505 ZEZE J/0] H0IA (1) (FRONT GEAR CASE (1)) 188
FIG 506 ZEE J/0] H0IA (2) (FRONT GEAR CASE (2)) 190
FIG 507 ZE2E J/0] H0IA (3) (FRONT GEAR CASE (3)) 192
FIG 508 OIS JIS ASSY (MUD GUARD ASSY) ————- 194
6 | S22AH % 3P &3 (HYDRAULICS & 3P-LINK)
FIG 601A AIZE = SUB (VALVE SUB, SHIFT) 200
FIG 6018 B2 2= SUB (VALVE SUB, MAIN ) 202
FIG 602 S22} ASSY (DRAWBAR ASSY ) ——--204
FIG 603A 44 ZE SUB (FILTER SUB, SUCTION) 206
FIG 6038 J10f B ASSY (GEAR PUMP ASSY ) 208



FIG 604 & &l H0l2 (CASE, CYLINDER) 210
FIG 605 2I|ZE & SUB (ARM SUB, LIFT) 212
FIG 606 02l 2EE WE SUB (MAIN CONTROL VALVE SUB) - 214
FIG 607A AUX 22 & ZE SUB (AUX VALVE & FILTER SUB) 216
FIG 6078 AUX &t SUB (LEVER SUB, AUX) 218
FIG 608A GlXl & 3-EQIE &3 (HITCH & 3-POINT LINK) 220
FIG 608B 20 &3 & 2|ZE & (LOWER LINK & LIFT ROD) 222
FIG 609 =< IOIZ & &2 (HYDRAULIC PIPE & HOSES ) —- 224
FIG 610 ZO0I2& (JOYSTICK) ——- 226
FIG 611A =% RO X (LEVEL CONTROL SYSTEM) -——226-1
FIG 611B =% R0l ZXl (LEVEL CONTROL SYSTEM) ——- -——226-2
7 | 2H & I8! (SHEET METAL & CABIN)
FIG 701 Z8E Zgl& suB (FRONT FRAME SUB) 232
FIG 702 £& Zg|¥ (FRAME, HOOD) 234
FIG 703 & (HOOD) 236
FIG 704 A8l & £= (STEP & BOOTS) 238
FIG 705 ZEE & 2|0 0t2€ (FRONT & REAR MOUNTING) 240
FIG 706 AIE & DHE (SEAT & MAT) —-= 242
FIG 708 Z=0i-% (DOOR-LH) - 244
FIG 709 =0{-< (DOOR-RH) 246
FIG 710 =& COMP & ZEE ctA (FRAME COMP & FRONT GLASS) —-—248
FIG 711 AOIE JetA (SIDE GLASS) ————————————— - —m——m—— e 250
FIG 712 2l0f Jd2t2 (REAR GLASS) ————————- ST — 252
FIG 713 SUB &4 & HH (SUB FENDER & COVER) ————————————————————————————— 254
FIG 714 % D0l (REARVIEW MIRRORS) —————————————————————— - ————— 256
FIG 715 dIE & OI0i-21 (1) HEATER & AIR-CON (1) ——————————————————————————— 258
FIG 716 Sl & Olo1-&1 (2) HEATER & AIR-CON (2) ———————————————————————————— 260
FIG 717 22 (ROOF) ——————————— == 262
FIG 718 gl ClElel (CABIN INTERIOR) ——————————————————————————————————— 264
FIG 719 G431 (DASHCOVER) —————————————————————— - ————————— 266
FIG 720 9IAd &3 (TANK ASSY, WASH) ———-———————————————— - ——— 268
FIG 721 HH ASSY (COVER ASSY) ————————————————— - 270
FIG 722 & HH & Z0/AE gtH (COVER-FENDER&JOYSTICK LEVER) ——-———-—————- 272



8 | ®II&EXl & dtLIA (ELECTRICALS & HARNESS)

FIG 801 HHEI2| & OH2E (BATTERY & MOUNTING) 278
FIG 802 E&E (1) ELECTRIC SYSTEM (1) 280
FIG 803 E&E (2) ELECTRIC SYSTEM (2) 282
FIG 804 &E (3) ELECTRIC SYSTEM (3) 284
FIG 805 &2 (4) ELECTRIC SYSTEM (4) 286
FIG 806 X&E (5) ELECTRIC SYSTEM (5) 288
FIG 807 E&E (6) ELECTRIC SYSTEM (6) 290
9 | FI0IE, ete, 2 (WEIGHT, LABEL& TOOLS)
FIG 901 & & %AIA2I (TOOL & ACCESSORY) 296
FIG 902 SI0IE (WEIGHT) - mmmm - —- ~-298
FIG 903 2/101& $I0IE(50KG) (REAR WHEEL WEIGHT(50KG) 300
FIG 904 BHE (LABEL) —————————m oo 302
10 | 238 S S5 H (NUMERICAL INDEX )
A ENGINE == m—mmm oo oo oo 309
AEAl CHASSIS == mmmm e 312




ol X1 ( ENGINE )

1 | X (ENGINE)

FIG 101 &8l =5 (CYLINDER BLOCK ASSY) ————————————————————————————————— 04
FIG 102 EZ2t0/8 ot*& (FLYWHEEL HOUSING) ———————————————————————————————— 06
FIG 103 @2 Mg &4 (OIL SEAL HOLDER) ———- — - 08
FIG 104 28 &2 (RETURN HOSE) - e 10
FIG 106 ™3I AFZE ASSY (CRANKSHAFT ASSY) —————- -———12
FIG 106 HUE 2= ASSY (CONNECTING ROD ASSY) - 14
FIG 107 ILIAE ASSY (PISTON ASSY) --16
FIG 108 AHIMNIZE Z2| (CRANKSHAFT PULLEY) ————————————————————————— -18
FIG 109 &gl al= ASSY (CYLINDER HEAD ASSY) 20
FIG 110 &l oS 3HtH ASSY (CYLINDER HEAD COVER ASSY) 22
FIG 111 HHD| &E i3t (EXHAUST VALVE INLET) ——- 24
FIG 112 23 2 AFZE ASSY (ROCKER ARM SHAFT ASSY) —— - —26
FIG 113 ZAI2E (PUSHROD) —- — 28
FIG 114 BMIE ASSY (CAMSHAFT ASSY) —————————————————————— 30
FIG 115 OtOIS J10{ ASSY (IDLE GEAR ASSY) 32
FIG 116 &% B I (LUBRICATION PUMP) ——- 34
FIG 117 Hl& @2 &I ASSY (ENGINE OIL FILTER ASSY) 36
FIG 118 2< ® (OIL PAN) 38
FIG 119 M2ASH 6t2A ASSY (THERMOSTAT HOUSING ASSY) - 40
FIG 120 !I6 ®IZ ASSY (WATER PUMP ASSY) 42
FIG 121 ® 028 Zat3! (FAN MOUNTING BRACKET) - 44
FIG 122 HiDl OHLIZZS ASSY (EXHAUST MANIFOLD ASSY) ————————————————————————— 46
FIG 123 £J] HUZE (INTAKE MANIFOLD) ——————————————————————————————— --48
FIG 124 /£ XXM ASSY (TURBO CHARGER ASSY) ————-—-— = 50
FIG 125 &J1 AHI0I3 (INTAKE STAKE) ———————-- - -——= -———= ---52
FIG 126 2 BIH (INJECTOR) —————————————— === 54
FIG 127 HYH &g (COMMON RAIL) —————————————————— 56
FIG 128 &g QI&4& HI ASSY (FUEL INJECTION PUMP ASSY) ———————————————————— 58
FIG 129 ECU -————————— 60
FIG 130 I®& HIZ S2t0/2 J10 (INJECTION PUMP DRIVE GEAR) -——62
FIG 131 g2 §E ASSY (FUEL TUBE ASSY) ————————————————————————————————— 64
FIG 132 ¢& ZH AS FUEL FILTER ASSY) —————————————————————— - 66
=

SY (
FIG 133 HHOI 2HE 48| (EXHAUST FILTERING MUFFLER) --- -—= -——= -68




FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG

134 EGR ¥E (EGR VALVE) - i -= 70
135 LE{UIOIE Eect3! (ALTERNATOR BRACKET) —————————————————————————————— 72
136 2|28 =3 (LIFTING HOOK) - —-= 74
137 2EUIOIEI (ALTERNATOR) - 76
138 AEtEl (STARTER) - 78
139 001 GIEl ASSY (AIR HEATER ASSY) 80
140 MM ASSY (SENSOR ASSY) - 82
141 A& SLIA ASSY (ENGINE HARNESS ASSY) ———————————————————————————— 84
142 PTO ASSY ——————— Bttt 86
143 0128 Ect3! (MOUNTING BRACKET) ——-—- -——88




AFAlL (CHASSIS)

2 | AXZI|F & HAEE(ENGINE ACCESSORIES & CONTROL)

FIG 201 Ol 32l (AIR CLEANER) ————————————————————————— - —————————— 94
FIG 202 2tCIOIOIEl (RADIATOR) ———————————————————— = 96
FIG 203 HHDI I}OIZ (EXHAUST PIPE) S 100
FIG 205 & &3 & ¢& ctel (FUEL TANK & FUEL LINES) ——————————————————— 102-01

FIG 206 MO0l AZE & 2406 ASSY (CABLE,THROTTLE & ACCELERATOR ASSY) --104
FIG 207 @IEI22 (INTERCOOLER) ———————————————mm oo 106



3 | 2dXl, Edlol3, AEI0E (CLUTCH, BRAKE, STEERING)

FIG 301 &I Z@& Xl ASSY (DAMPER FLANGE ASSY) —-—————————- -—112
FIG 302 22013 A0l A SUB ASSY (CASE SUB ASSY, BRAKE) ———— 114
FIG 303A Edi0I=3 I0IZ (BRAKE PIPES) 116
FIG 3038 EdI0I13 (BRAKE) ——— 118
FIG 304 Z2E & (FRONT WHEEL) ——————————————————————————— 120
FIG 305 2l0f & (REAR WHEEL) ——————————————————————— 122
FIG 306 AEI{& & ASSY (STEERING WHEEL ASSY) - -————124
FIG 307 It AEIHE ¥E (POWER STEERING VALVE) —————————————————————————— 126
FIG 308 It¥ AEIOY dell (POWER STEERING CYLINDER) 128
FIG 309 2ciXl HE SUB (SUB CLUTCH PEDAL) ——————————————————————————————— 130

FIG 310 1S 23013 SUB (HAND BRAKE SUB) ————-——————————————————m—e 132



4 | ERHADIA & 2|0 = (TRANSMISSION & REAR AXLE)

FIG 401 2I0f EgHADIE JH0lA SUB (CASE SUB, RR TRANSMISSION) ———————————-———
FIG 402A HILIS OIE SUB ASSY (METAL SUB ASSY, PINION) -
FIG 4028 2|01 CIZ ASSY (DIFF ASSY, RR) ———= - -
FIG 403 28 =% JI0{ (SUB CHANGE GEARS) ——————————————————————
FIG 404 28 =% g (SUB CHANGE LEVER) ——————————————————————
FIG 405 & & Z2t012 I/ (QUICK TURN DRIVE GEARS) ——————————————————————

FIG 406 210 %= ot<E (HOUSING, RR AXLE)

FIG 407 540,750,1000 PTO 0l (540,750,1000 PTO CASE)
FIG 408A PTO AFZE (SHAFT, PTO)

FIG 4088 PTO 221Xl ASSY (PTO CLUTCH ASSY)

FIG 409 ME SUB ASSY (METAL SUB ASSY) ———————mmmmm e
FIG 410 0|S E@4AQ|& HOlA (CASE, MID TRANSMISSION )

FIG 411 Il MIX 210 (MAIN CHANGE GEARS)
FIG 412 I MEIXl &t (MAIN CHANGE LEVER)
FIG 413 =Xt 22013 (PARKING BRAKE)
FIG 414 Tt A€ 2101 (POWER SHUTTLE GEAR)
FIG 415 19 AIZE D101 (POWER SHIFT GEAR)
FIG 416 Z2E E@&ADI& HOIA (CASE, FR TRANSMISSION)




5

FIG 501
FIG 502
FIG 503
FIG 504
FIG 505
FIG 506
FIG 507

ZE2E M= (FRONT AXLE,SUPPORTER & DRIVE SHAFT)
DEE & AEE (FRONT AXLE SUPPORTER) S 178
ZEE S2t0|2 AHZE (FRONT DRIVE SHAFT) ————-—-m—m—m—m—mm oo 182
DIEE %E 512 (FRONT AXLE HOUSING) ———--———- —-—184
ZEE CJZM4& D10 (FRONT DIFFERENTIAL GEARS) —-- 186
ZE=E J]0f H0IA (1) (FRONT GEAR CASE (1)) 188
ZEZE J]0f H0lA (2) (FRONT GEAR CASE (2) 190
ZEZE J]0f H0lA (3) (FRONT GEAR CASE (3)) 192
FIG 508 HE Jt= ASSY (MUD GUARD ASSY) - 194



FIG 601A AIZE #®E SUB (VALVE SUB, SHIFT)

6 | S22H % 3P &3 (HYDRAULICS & 3P-LINK)

FIG 6018 02!l &= SUB (VALVE SUB, MAIN )

FIG 602 =2<Ht ASSY (DRAWBAR ASSY )
FIG 603A &4 ZH SUB (FILTER SUB, SUCTION)

FIG 6038 J10f X ASSY (GEAR PUMP ASSY )

FIG 604 &gl AI0lA (CASE, CYLINDER)

FIG 605 EIZE 2 SUB (ARM SUB, LIFT)

FIG 606 Ol 2EE &S SUB (MAIN CONTROL VALVE SUB)

FIG 607A AUX &E & ZE SUB (AUX VALVE & FILTER SUB)
FIG 6078 AUX giitH SUB (LEVER SUB, AUX)

FIG 608A 5lXl & 3—-EQIE &3 (HITCH & 3—POINT LINK)

FIG608B =0 &3 & 2|ZE & (LOWER LINK & LIFT ROD)

FIG 609 =2 II0IZ & A (HYDRAULIC PIPE & HOSES )

FIG 610 Z0|AE (JOYSTICK)

FIG 611A =% WO ZXl (LEVEL CONTROL SYSTEM)
FIG 611B =% HMO &XlI (LEVEL CONTROL SYSTEM) -




Q& & I8! (SHEET METAL & CABIN)

FIG 701 Z2E Zg2 SUB (FRONT FRAME SUB) 232
FIG 702 £& Zg|¥ (FRAME, HOOD) 234
FIG 703 & (HOOD) 236
FIG 704 A8 & 2= (STEP & BOOTS) 238
FIG 705 Z&E & 2/ Or28 (FRONT & REAR MOUNTING) 240
FIG 706 AlE & OHE (SEAT & MAT) — 242
FIG 708 =0i-% (DOOR-LH) 244
FIG 709 =0-= (DOOR-RH) 246
FIG 710 Zd2 COMP & Z8E JetA (FRAME COMP & FRONT GLASS) -—248
FIG 711 AHOIE O2tA (SIDE GLASS) ————————————- - —————— 250
FIG 712 2101 d2tA (REAR GLASS) ————————-— mm e 252
FIG 713 SUB &I & HH (SUB FENDER & COVER) ————————————————————————————— 254
FIG 714 % 0Ol21 (REARVIEW MIRRORS) —————————————————————————————————————— 256
FIG 715 GIEl & OI01-& (1) HEATER & AIR-CON (1) ——————————————————————————— 258
FIG 716 olH & 0l01—-& (2) HEATER & AIR-CON (2) ———————————————————————————— 260
FIG 717 22 (ROOF) ————————— === 262
FIG 718 3HE!l QIHI2I0f (CABIN INTERIOR) —————————————————— 264
FIG 719 OI#4HH (DASHCOVER) ——————————————————— - —— 266
FIG 720 !Id &3 (TANK ASSY, WASH) ———————————————————— 268
FIG 721 HH ASSY (COVER ASSY) —————————————— = 270
FIG 722 &G HH & X=0/AE 2l (COVER-FENDER&JOYSTICK LEVER) ———————————— 272



8 | MJI&X & dtLIA (ELECTRICALS & HARNESS)

FIG 801 HHEIE| & OF2E (BATTERY & MOUNTING) - 278
FIG 802 & & (1) ELECTRIC SYSTEM (1) -——280
FIG 803 8 & & (2) ELECTRIC SYSTEM (2) -——282
FIG 804 8&Z (3) ELECTRIC SYSTEM (3) -——284
FIG 805 8 & & (4) ELECTRIC SYSTEM (4) -——286
FIG 806 8&& (5) ELECTRIC SYSTEM (5) -——288
FIG 807 & & (6) ELECTRIC SYSTEM (6) -——290



9 | FI0IE, etd, 27 (WEIGHT, LABEL& TOOLS)

FIG 901 & & % AlAel (TOOL & ACCESSORY) 296
FIG 902 RUOIE (WEIGHT) - —————— - - --298
FIG 903 cl0{& 0IE(50KG) (REAR WHEEL WEIGHT(50KG) 300

FIG 904 2H#l (LABEL) —=— === oo 302



10 | 2382

A& ENGINE ———-

AFAl CHASSIS —-



o

YEAR

2019

P1

CYLINDER BLOCK ASSY

FIG 101

TS108

1:1-1~1-12

NOTE




jedfl=
FIG 101 &gl &5 ASSY o1 YEAR
CYLINDER BLOCK ASSY

2019
TS108
HNHE | 2 EH 5 2 £ 9 7 3| 2z |zeuz|zg80m58s g Z
KEY NO PART NO DESCRIPTION SPEC QTY. | REPAIR | ENG. SERIAL NO REMARKS
101 | 001 |150102-00597C |Al2If £ ASSY BLOCK ASSY,CYLINDER 1
101 00101|150102-00602C (A2 £ BLOCK,CYLINDER 1
101 00102{110970-00035B |32 3 #Ho|A CASE,CRANK 1
101 100103{120112-00184A [HIO{& 4 EE BOLT,BEARING CAP 10
101 00104|120106-00177 |=E BOLT,COLLARED HEX 16
101 | 00105/120501-00660 |27 0| &l = PIN,LOCATING 2
101 |00106/131002-00599 |ZAFZE FA BUSHING,CAMSHAFT 1
101 00107(65.90302-0048 |Z2{1 Z0f CORE;PLUG 6
101 00108(65.90302-0041 |EZ2{1 PLUG;CORE 6
101 00109(110508-13222 |FHH COVER 1
101 00110{430221-00434A |E2{1 PLUG 1
101 00111/131002-00581 |ZHAFZE FA BUSHING,CAMSHAFT 1
101 |00112|131002-00580 |ZAFZE FA BUSHING,CAMSHAFT 1
101| 002 |120705-01062 |Z2{1 LtA} SCREW,PLUG 1
101 | 003 |65.90310-0091 |Z2{1 LtAt SCREW;PLUG M12X1.5X20 1
101 | 004 |06.56190-0703 |M & & RING;SEAL 1
101 | 005 |401109-00135 |=&{ 42 SEALRING,RUBBER 1
101 | 006 |120501-00139 | & PIN,LOCATING 2
101 | 007 |430218-00027 |2& AZa||0| '.E ASYNOZZLE ASSY,0IL SPRAY 4
101 | 008 |410127-00310 |Z2|= = ASSY VALVE ASSY,RELIEF 4
101 | 009 |120117-00196 |AEIE £E BOLT,STUD 3
101 | 010 |110508-02576 |SIEl 71t COVER,HEATER 1
101 | 020 |500212-00016 |SEIOIE AHE SEALANT;LOCTITE 5902 1

NOTE




o

YEAR

2019

P1

FLYWHEEL HOUSING

FIG 102

TS108

CYLINDER BLOCK

NOTE




HE

FIG 102 Zci0/ 2 o3 o1 YEAR
FLYWHEEL HOUSING 2010
TS108
s | 2 28 e 2 F g 7| 22 s | HBAHFHE 5 =z
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | ENG. SERIAL NO REMARKS
102 | 001 {150114-00220B |Zz}o|& 513 HOUSING,FLYWHEEL 1
102 | 002 |06.22022-1010 | & PIN;DOWEL 2
102 | 003 |120106-00382 |Z2X| £E BOLT,HEX FLANGE 19
102 | 004 |401106-00102 |2 M SEAL,OIL 1

NOTE




.

o
YEAR
2019

P1

OIL SEAL HOLDER

TS108

FIG 103

Nz

0,
/, CYLINDER BLOCK

NOTE




Y N 20

HE

FIG 103 by |YEAR
OIL SEAL HOLDER s
TS108

HNHE | 2 EH 5 2 £ 9 7 3| 2z |zeuz|zg80m58s g Z
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | ENG. SERIAL NO REMARKS
103 | 001 |06.22022-0908 | & PIN;DOWEL 6m6X12 2
103 | 002 |401102-00025C |2 M = HOLDER,OIL SEAL 1
103 | 003 |120106-00191 |EX| 2E BOLT,HEX FLANGE 6
103 | 004 |401106-00259A |22 M| SEAL,OIL 1
NOTE




FIG 104

TS108

RETURN HOSE

P1

|
YEAR

2019

TURBOCHARGER

NOTE

10




HE

c 'IE_’ S;Zﬁ YEAR
HiG 104 RETllJRN HOSE B
2019
TS108
s | 2 28 e 2 F g 73| 2z |2evE|HE2ANHE 5 =z
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | ENG. SERIAL NO REMARKS
104 | 001 |420108-00683A [2IEl & A HOSE,RETURN 1
104 | 002 |120402-00043A (& 27 CLIP,HOSE;DL02 3
104 | 003120202-00129 |&A SY= CLAMP,HOSE 2

NOTE

11




o
FIG 105 CRANKSHAFT ASSY pr | YEAR é@
2019

TS108

1:1-1~1-8

NOTE

12




JHIAFZE ASSY

HE

FIG 105 by |YEAR
CRANKSHAFT ASSY o
TS108

HNHE | 2 EH 5 2 £ 9 7 3| 2z |zeuz|zg80m58s g Z

KEY NO PART NO DESCRIPTION SPEC QTY. | REPAIR | ENG. SERIAL NO REMARKS

105 | 001 |150107-00469 |32 AFZ E ASSY CRANKSHAFT ASSY 1

105 00101|150107-00468 [ Y AAIZE CRANKSHAFT 1

105 | 00102{06.29071-2516 |7 | KEY,SUNK 1

105 | 00103/130410-00006C |Z-IAALZE 7|0f GEAR,CRANKSHAFT 1

105 | 00104|430215-00534A |HEE ZaH %] FLANGE,COUPLING 1

105 | 00105(06.22022-0705 | H PIN,PARALLEL 1

105 | 00106(06.22022-1010 | PIN;DOWEL 1

105 |00107|06.22022-0707 | E PIN;DOWEL 4M6X10 1

105 | 00108|130410-00050 | IAAIZE 7|0f GEAR,CRANKSHAFT 1

105 | 002 |140103-00101 [H| 2l H{& -2 = BEARING,MAIN - RED 5 BEARINGMAIN RED M +0.005-+0.010
105 002 140103'00102 EHl o|_| H” O'I %_% E‘?‘ BEAR'NG,MA'N - YELLOW 5 BEARING,MAIN YELLOW : 2MM 0~+0.005
105 002 [140103-00103 Mol Holgd-g5 BEARING,MAIN - BLUE 5 BEARING,MAIN BLUE : 2MM -0.005~0
105 | 003 |140103-00104 (M2l H & -2 = BEARING,MAIN - RED 5 BEARINGMAIN RED M +0.05-+0.010
105 003 140103'00105 EHl o|_| H” O'I %_% E‘?‘ BEAR'NG,MA'N - YELLOW 5 BEARING,MAIN YELLOW : 2MM 0~+0.005
105 ' 003 [140103-00106 Mol Holgd-g5 BEARING,MAIN - BLUE 5 BEARING,MAIN BLUE : 2MM -0.005~0
105 | 004 |120816-00029A |AME{AE 2M WASHER, THRUST 2

105 | 005 |111401-00002B |Elo|Y = WHEEL,TIMING;DL02 1

105 | 006 |06.29071-2503 |7 | KEY,SUNK 1

105 007 {130712-01618 |OHA #HEd A AT E ASYSHAFT ASSY,MASS BALANCE 1

105| 008 |120106-00542 |2 X| 2E BOLT,HEX FLANGE 4

105 | 009 |110508-16627A |HAE 71 COVER,DUST 1

NOTE

13




FIG 106

TS108

CONNECTING ROD ASSY

P1

|
YEAR

2019

NOTE

14




AT
FIG 106 HUE =& ASSY o1 YEAR
CONNECTING ROD ASSY 2010
TS108
s | 2 28 e 2 F g 73| 2z |2evE|HE2ANHE 5 =z
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | ENG. SERIAL NO REMARKS
106 | 001 |150121-00240 |7{4el 2= ASSY(A-S2) |CON ROD ASSY(A-Grade) 4 CON-ROD GRADE A
106 | 001 |150121-00241 |7{4el 2= ASSY(B-S2) |CON ROD ASSY(B-Grade) 4 CON-ROD GRADE B
106 | 001 |150121-00244 |7{4el 2= ASSY(C-S2)|CON ROD ASSY/(C-Grade) 4 CON-ROD GRADE C
106 | 001 |150121-00245 |7{4el 2= ASSY(D-S2)|CON ROD ASSY/(D-Grade) 4 CON-ROD GRADE D
106 | 001 |150121-00246 |7{4el 2= ASSY(E-S2) |CON ROD ASSY(E-Grade) 4 CON-ROD GRADE E
106 | 001 |150121-00247 |#{4&l 2= ASSY(F-S2) |CON ROD ASSY/(F-Grade) 4 CON-ROD GRADE F
106 |00103|120112-00183A |AHHIE 2= EE BOLT,CONNECTING ROD 2
106 | 002 |140112-00058 |HUUE 2= Ho{& BEARING,CONNECTING ROD 4
106 | 003 |140112-00059 |HUUE 2= Ho{& BEARING,CONNECTING ROD 4
NOTE

15




FIG 107

TS108

PISTON ASSY

P1

|
YEAR

2019

CONNECTING ROD

NOTE

16




HE

FIG 107 I AE ASSY e
PISTON ASSY L
TS108

s | 2 EH S 7 F ¥ 7 & > |22HE|HEAMHT L/ )
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | ENG. SERIAL NO REMARKS
107 | 001 |130602-00985 |T/ A& ASSY PISTON ASSY 4
107 00101{130602-01028 |Z|AE-A S22 PISTON-A Grade 1 PISTON A (BORE 97.990~98.000)
107 00101{130602-01029 |Z|AE-B S22 PISTON-B Grade 1 PISTON B (BORE 98.000~98.010)
107 100102|1401004-00094 |[m|AE & RING,PISTON 1
107 100103|401004-00069 |m|AE 2 RING,PISTON 1
107 100104/401004-00096 |m|AE 2 RING,PISTON 1
107 00105(111104-00085 |A'H 2 RING,SNAP 1
107 | 002 |130601-00027A |=|AE T PIN,PISTON 4
107 | 003 {111104-00085 |A'H 2 RING,SNAP 4
NOTE

17




FIG 108

TS108

CRANKSHAFT PULLEY

P1

|
YEAR

2019

NOTE

18




HE

FIG 108 SEIANEZE 22| YEAR

P1
CRANKSHAFT PULLEY "
TS108
/s | 2 2 H & 2 F g 7 4 |~z |2ceHE|HBANHE| 8 22
KEY NO PART NO DESCRIPTION SPEC QTYy. REPAIR | ENG. SERIAL NO REMARKS
108 | 001 |130711-00072C |AYIAAMZE E2| PULLEY,CRANKSHAFT 1
108 | 002 |120106-00171A |EUX| 2E BOLT,HEX FLANGE 1
108 | 003 |130711-00108A |ZYIAAZE E2| PULLEY,CRANKSHAFT 1
108 | 004 |120106-00716 |EZUX| 2 E BOLT,HEX FLANGE 3

NOTE

19




o

YEAR

2019

P1

CYLINDER HEAD ASSY

FIG 109

TS108

1:1-1~1-6

'
O
Q
=
[a3]
[
w
(@)
=
=0
>
o

NOTE

20



jedfl=
FIG 109 aleld o= ASSY o1 YEAR
CYLINDER HEAD ASSY

2019
TS108

s | 2 ZEH B 2 £ 9 7 3| 2z |zeuz|zg80m58s g Z

KEY NO PART NO DESCRIPTION SPEC QTY. | REPAIR | ENG. SERIAL NO REMARKS
109 | 001 |150113-00145C |4&l I 3| = ASSY HEAD ASSY,CYLINDER 1
109 | 00101/150113-00146B |Al 2l 3| = HEAD,CYLINDER 1
109 | 00102/65.90302-0032 |4 & # CUP;SEALING(REAR)(D=36) 2
109 00103(65.90302-0045 [ZO0{ E3 1 PLUG;CORE 7
109 00104{110922-00008A | = 7lo|= GUIDE,VALVE 16
109 00105(410206-00033A |H =2 A|E SEAT,VALVE 8
109 00106{410206-00018A |H =2 A|E SEAT,VALVE 8
109 002 400603-00107 /él El E‘I B'” = 7|‘| ﬁa GASKET,CYUNDER HEAD 1 GASKET KIT,HEAD C (HOLE 3EA) 1.1MM
109 002 400603-00108 /él El E‘I B'” = 7|‘| ﬁa GASKET,CYUNDER HEAD 1 GASKET KIT,HEAD B (HOLE 2EA) 1.0MM
109 002 400603-00109 /él El E‘I B'” = 7|‘| ﬁa GASKET,CYUNDER HEAD 1 GASKET KIT,HEAD A (HOLE 1EA) 0.9MM
109 | 003 |120106-00299A |E2HX| £E BOLT,HEX FLANGE 18

NOTE

21




o

YEAR

2019

P1

CYLINDER HEAD COVER ASSY

FIG 110

TS108

NOTE

22



jedfl=
FIG110 aleld dlE HH ASSY o1 YEAR
CYLINDER HEAD COVER ASSY

2019
TS108

s | 2 EH S 7 F ¥ 7 & > |22HE|HEAMHT L/ 2
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | ENG. SERIAL NO REMARKS
110 | 001 {150106-00134B |Al2I{ 5| = 7{B{ ASSY |COVER ASSY,CYLINDER HEAD 1

110 00101{150106-00140A |Al2I{ 5| = 7{B{ ASSY |COVER ASSY,CYLINDER HEAD 1

110 001014|400603-00091 |Al2IC & E 7{b{ 7§ A 7! [GASKET,CYLINDER HEAD COVER 4

110 |001018|400603-00098 A 2] 5| = 7t 7H A Z! |GASKET,CYLINDER HEAD COVER 1

110 00101¢[400603-00100 |Al2IC &= 7{b{ 7§ AZ! [GASKET,CYLINDER HEAD COVER 1

110 00102{110911-00129 |22 =& ﬂi CAP,OIL FILLER 1

110 00103{120112-00886 |ZzX| & BOLT,FLANGE 9
110 002 {150106-00135B |Al 2] o{| = 7{H{ COVER,CYLINDER HEAD 1
110 00201{400603-00099 |AlZIC &|| = F{b{ 7§ AZ! [GASKET,CYLINDER HEAD COVER 1
110 | 003 |120112-00886 |[Z x|l =E BOLT,FLANGE 10
110 004 [430208-00385 |2 7{4E CONNECTER,QUICK 1

NOTE

23




FIG 111

TS108

EXHAUST VALVE INLET

P1

NOTE

o4




BHO| &S olst

HE

FIG 111 by |—YEAR
EXHAUST VALVE INLET s
TS108

HNHE | 2 EH 5 2 £ 9 7 3| 2z |zeuz|zg80m58s g Z
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | ENG. SERIAL NO REMARKS
111/ 001 |150124-00008 |Z42|iH CALIPER 8
111 002 |410112-00040 |Ql31 g = VALVE,INLET 8
111 003 |410112-00016 |Hi7| @ = VALVE EXHAUST 8
111 004 |110943-00021 | = A =2 2|E|0|L{ |RETAINER,VALVE SPRING 16
111 005/111601-00130 |g= A =2 SPRING,VALVE 16
111 006 |110971-00001 |FHE COTTER 32
111| 007 |401112-00001 |2 AEl M SEAL,VALVE STEM 16
NOTE

25




FIG 112

TS108

ROCKER ARM

SHAFT ASSY

P1

|
YEAR

2019

NOTE

26




ZH & AFZE ASSY

HE

FIG 112 1 |—YEAR
ROCKER ARM SHAFT ASSY s
TS108
&Hs | 2 F H T 7 F ¥ 73| 2z |zep=|H808HS g z
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | ENG. SERIAL NO REMARKS
112 | 001 {150122-00084 |Z7 2 AFZE ASSY |ROCKER ARM SHAFT ASSY 1
112 00101{110424-00009 |[Z7 2t EeHZ!l ASSY |BRACKET ASSY,ROCKER ARM 2
112 100102{150122-00015 |27 2 AFZE ASSY |ROCKER ARM SHAFT ASSY 1
112 00103(110424-00008 |[Z7 2t E2}2! ASSY  |BRACKET ASSY,ROCKER ARM 3
112 00104{120106-00195 [Z&X| = E BOLT,HEX FLANGE 10
112 00105(120106-00194 [Z=X| 2 E BOLT,HEX FLANGE 2
112 100106/111602-00010 |4E A= SPRING,COMPRESSION 4
112 100107|120701-00001  |L-FA} 74 CAP,ADJUST SCREW 8
112 00108{150122-00085 |Z7 2 AFZE ASSY |ROCKER ARM SHAFT ASSY 4
112 00109{150122-00086 [ZFH et AFZE ROCKER ARM SHAFT 4
112 00110{120702-00003B |LFA} SCREW,ADJUSTING 8
112 00111{120307-00043 |[HE NUT,ANDJUSTING 8
112 | 002 {06.22022-0707 |H PIN;DOWEL 4M6X10 2
NOTE

27




o

FIG 113 PUSHROD P | YRR é@
TS108 2019
— 1
;_r-)
ék&:ﬁ))fZ
NOTE

28




HE

FIG 113 ZNRE o [
PUSHROD s
TS108
s | 2 EH E £ F 9 74| = 2aE s | H2UMHE g
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | ENG. SERIAL NO REMARKS
113 | 001 |150123-00019A |FEAIZ= PUSHROD 8
113 | 002 |150125-00003C |2 = Ef = TAPPET,VALVE 8

NOTE

29




FIG 114

TS108

CAMSHAFT ASSY

P1

|
YEAR

2019

NOTE

30




HE

FIG 114 BAFZE ASSY o1 YEAR
CAMSHAFT ASSY s
TS108
s | 2 28 e 2 F g 73| 2z |2evE|HE2ANHE 5 =z
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | ENG. SERIAL NO REMARKS
114 | 001 |150103-00078A |Z4 AFZ E ASSY CAMSHAFT ASSY 1
114 00101|120816-00008 |AME{AE 24M WASHER, THRUST 1
114 00102|06.29141-0215 | EB{Z 7| KEY;WOODRUFF 1
114 | 00103|130408-00011B |4 AFZE 7]0f GEAR,CAMSHAFT 1
114 00104|150103-00077A | AFZE CAMSHAFT 1
114 002 |120106-00181 |=E BOLT,HEX 2

NOTE

31




o

YEAR

2019

P1

IDLE GEAR ASSY

FIG 115

TS108

CYLINDER BLOCK

NOTE

32



Ot0I= JI101 ASSY

HE

YEAR
Ha TS IDLE GEAR ASSY "
2019
TS108
s | 2 28 e 2 F g 73| 2z |2evE|HE2ANHE 5 =z
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | ENG. SERIAL NO REMARKS
115| 001 |120106-00196 |ZUX| 2E BOLT,HEX FLANGE 3
115 002 (130712-00913A |OO|E 7|0 AFZE SHAFT,IDLE GEAR 1
115 003 {130428-00016C |00l = 7|0f ASSY GEAR ASSY,IDLE 1
NOTE

33




o

YEAR

2019

P1

LUBRICATION PUMP

FIG 116

TS108

CYLINDER BLOCK

NOTE

34



jea =
FIG 116 SZE EHI p1 YEAR
LUBRICATION PUMP

2019
TS108
HNHE | 2 EH 5 2 £ 9 7 3| 2z |zeuz|zg80m58s g Z
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | ENG. SERIAL NO REMARKS
116| 001 |120106-00191 |SX| 2E BOLT,HEX FLANGE 3
116 | 002 |400915-00269 |E& H= PUMP,LUBRICATION 1
116 | 003 |120106-00197 | X 2E BOLT,HEX FLANGE 4
116 | 004 |420218-00355A |22 A4 mHO| = ASSY |PIPE ASSY,OIL SUCTION 1
116| 005 |420214-00308 |=22 =a|w{2| mto| = ASSY [PIPE ASSY,OIL DELIVERY 1
116 | 006 |06.56017-0309 |02 RING,0 2
116 | 007 |120106-00181 |=E BOLT,HEX 2
116 | 008 |401002-00009 |O-&! RING,0 1

NOTE

35



FIG117

TS108

ENGINE OIL FILTER ASSY

P1

|
YEAR

2019

ERMOSTAT
JSING ASS"Y

NOTE

36




A 2 ZEH ASSY

HE

FIG 117 by |—YEAR
ENGINE OIL FILTER ASSY s
TS108
HNHE | 2 EH 5 2 £ 9 7 3| 2z |zeuz|zg80m58s g Z
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | ENG. SERIAL NO REMARKS
117 | 001 |400404-00069A (2l 22 ZIE| ASSY  |FILTER ASSY,ENGINE OIL 1
117 | 00101/400505-00037C |2 ZE 5]l = ASSY [HEAD ASSY,OIL FILTER 1
117 100102|400206-00371A |22 22{ ASSY COOLER ASSY,0IL 1
117 00103|400508-00064 |22 ZE| FtE2|X| ASYCARTRIDGE ASSY,FILTER;OIL 1
117 100104|120106-00192 |=E BOLT,HEX FLANGE 4
117 00105(401002-00615 |O—-& RING,0 3
117 |00106/401109-00113 |Ft{ 42 SEALRING,RUBBER 1
117 | 002 |420109-00625 |HZt= A HOSE,COOLING WATER 1
117 | 003 |420109-00747 |HZt= s A HOSE,COOLING WATER 1
117 | 004 |420211-00655 |9{Ef mho| = ASSY PIPE ASSY,WATER 1
117 | 005/120106-00210 |ZX| 2E BOLT,HEX FLANGE 2
117 | 006 |120106-00217 |2 X 2E BOLT,HEX FLANGE 2
117 | 007 |120106-00202 |2 X| 2E BOLT,HEX FLANGE 3
117 | 008 |120202-00117 |4 Y= CLAMP,HOSE 4

NOTE

37




o

YEAR

2019

P1

OIL PAN

FIG 118

TS108

CYLINDER BLICK

NOTE

38



HE

ol
FIG 118 e o o e
OIL PAN s
TS108

HNHE | 2 EH 5 2 £ 9 74| = 2EHE | HANHE g Z
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | ENG. SERIAL NO REMARKS
118 | 001 |150119-00446B |22 PAN,OIL 1
118| 002 |120106-00541 |2 X| 2E BOLT,HEX FLANGE 2
118| 003 |120106-00257 |2 X| 2E BOLT,HEX FLANGE 18
118 | 004 |120106-00237 |=E BOLT,COLLARED HEX 8
118| 005|120106-00382 |ZX| 2E BOLT,HEX FLANGE 4
118 | 006 |06.22022-1010 | & PIN;DOWEL 2
118 | 007 |420216-00039A |2 = 2{ mlo|= PIPE,OIL FILLER 1
118 | 008 |120106-00239 |=E BOLT,COLLARED HEX 3
118 | 009 |110911-00161 |2<! =2f 74 ASSY CAP ASSY,OIL FILLER 1
118 | 010 |430221-00087 |=z2li¢l E2{1 PLUG,DRAIN 2
118 | 011 |401002-00677 |O—-& RING,0 2
118 | 012 |420406-01221 S55.,7l0|=,2¢ 2i|# A o|Xx| |TUBE,GUIDE,OIL LEVEL GAUGE 1
118 01202(65.96501-0107 |O—-& O-RING 1
118 013120106-00210 |EZX| 2E BOLT,HEX FLANGE 1
118| 014 |800108-00188A |2 &l A 0| x| GAUGE ASSY,OIL LEVEL 1
118 | 015 |06.56027-0103 |O—-& RING,0 1

NOTE

39




o

YEAR

2019

P1

THERMOSTAT HOUSING ASSY

FIG 119

TS108

CYLINDER HEAD

WATER PUMP

NOTE

40



M2 AE 51L& ASSY

HE

FIG 119 by |—YEAR
THERMOSTAT HOUSING ASSY s
TS108

s | 2 28 e 2 ZF g 7 3| sz |2eHE|HBANHE R
KEY NO PART NO DESCRIPTION SPEC QTY. | REPAIR | ENG. SERIAL NO REMARKS
119 001 [110980-00036D M ZAEH & ASSY [HOUSING ASSY,THERMOSTAT 1
119 00101/300738-00129  |M = AEH ASSY THERMOSTAT ASSY 1
119 | 00101a|400606-00909  |FH ] = Z PACKING,COVER 1
119 00102(120106-00589 |=E BOLT,HEX 3
119 00103{110980-00101A [ ZAEH SI<2& HOUSING, THERMOSTAT 1
119 | 00104/400606-00910 |=t{ T PACKING,RUBBER 1
119 00105(430221-00982 |EZ2{11 PLUG 1
119 00106{401002-01173 |O-& RING,0 1
119 002 |120122-00013A |AHO|M EE BOLT,SPACER 1
119 | 003 |120106-00195 |Z2X| £E BOLT,HEX FLANGE 3
119 | 004 |420109-00270A |RIEf S A HOSE WATER 1
119 | 005(120202-00118 |4 Y= CLAMP,HOSE 2
NOTE

41




o

YEAR

2019

P1

WATER PUMP ASSY

FIG 120

TS108

CYLINDER BLOCK

NOTE

42



FIG 120

AE X ASSY

HE

P1 YEAR
WATER PUMP ASSY s
TS108
HNHE | 2 EH 5 2 £ 9 7 3| 2z |zeuz|zg80m58s g Z
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | ENG. SERIAL NO REMARKS
120 | 001 |400921-00321 |[¥{Ef B = ASSY PUMP ASSY,WATER 1
120 | 00101/400606-00907 |=t{ T PACKING,RUBBER 1
120 | 00102|430221-00087 |=z2l¢l E2{1 PLUG,DRAIN 1
120 00103(401002-01451 |O-& RING,0 1
120| 002 |120106-00197 |SZX| 2E BOLT,HEX FLANGE 4

NOTE

43




o

YEAR

2019

P1

FAN MOUNTING BRACKET

FIG 121

TS108

ENGINE ASS'Y

NOTE

44



W or=2g B3t

HE

FIG 121 by |—YEAR
FAN MOUNTING BRACKET o
TS108

HNHE | 2 EH 5 2 £ 9 7 3| 2z |zeuz|zg80m58s g Z
KEY NO PART NO DESCRIPTION SPEC QTY. | REPAIR | ENG. SERIAL NO REMARKS
121 001 |130707-00034 |QIE{E = Z2| PULLEY,WATER PUMP 1
121 002 |120106-00181 |=E BOLT,HEX 4
121 | 003 |110412-00114B | O}=2E =217 ASSY |BRACKET ASSY,FAN MOUNTING 1
121 00301/110412-00115B | o2& =2} BRACKET,FAN MOUNTING 1
121 |00302|65.06504-0033 |V-HE Ez2| 5|2 HUB;V-BELT PULLEY 1
121 00303|06.29020-0132 | A & SNAP RING 55X2 1
121 | 00304/140105-00535 |HI{& 7S BEARING UNIT 1
121 004 |120106-00197 |ZX| 2E BOLT,HEX FLANGE 4
121 | 005|120106-00099 |=E BOLT,COLLARED HEX 4
121 | 006 |130707-00453 |V-HE Z2| PULLEY,V-BELT 1
121 007 |120106-00181 |=E BOLT,HEX 4
121 | 008 |130205-00406 |V-HE BELT,V 1
121 | 009 |130205-00463 |V-H E BELT,V 1
NOTE

45




o

YEAR

2019

P1

EXHAUST MANIFOLD ASSY

FIG 122

TS108

)
<
i
I
o
L
o
=
=
>
()

NOTE

46



jea =
FIG 122 BH21 OHLIZ S ASSY P1 YEAR
EXHAUST MANIFOLD ASSY oo
TS108
S| 2 E 4 & 2 Z g 7 Z |~z |ceHE| HBANHE ]
KEY NO PART NO DESCRIPTION SPEC QTY. | REPAIR | ENG. SERIAL NO REMARKS
122 | 001 |240102-00186A (HfZ| ojL|Z= MANIFOLD,EXHAUST 1
122 | 002 [120106-00479 |[Z2HX| 2E BOLT,HEX FLANGE 8
122 | 003 |400610-00028 |HiZ| O ZE = JFAZN |GASKET,EXHAUST MANIFOLD 1
122 | 004 [111002-00078 |[3lE A3l ASSY SCREEN ASSY,HEAT 1
122 | 005 [120106-00200 |[Z2HX| 2E BOLT,HEX FLANGE 3
122 | 006 [120106-00194 |[Z2HX| 2 E BOLT,HEX FLANGE 4
122 | 007 [06.06226-0705 |[AE{= 2E BOLT,STUD 3
NOTE

47




o

YEAR

2019

P1

INTAKE MANIFOLD

FIG 123

TS108

(m]
<
]
I
o
(7]
[
=
=
o
[

NOTE

48



I HU=EE

HE

FIG 123 by |YEAR
INTAKE MANIFOLD ot
TS108

HNHE | 2 EH 5 2 £ 9 7 2EHE | HANHE g Z
KEY NO PART NO DESCRIPTION SPEC REPAIR | ENG. SERIAL NO REMARKS
123 | 001 |240203-00094C |E7| B E= MANIFOLD,INTAKE DL03-025722~ ~2017.06.30
123| 001 |240203-00311 |&7| i E= MANIFOLD,INTAKE DL03-025722~ |2017.07.01~
123 | 002 |400617-00008A (&7| oL Z= 7} GASKET,INTAKE MANIFOLD
123| 003 |120106-00204 | X| 2E BOLT,HEX FLANGE;DL02
NOTE

49




H I 3

3 ¥ &
V|
(0))]
)
<
o
LUl
)
x
<
I
@)
O
m
x
)
T
4
200
o 2
w

EXHAUST

MANIFOLD [

NOTE

50



BHE XM ASSY

HE

FIG 124 by |YEAR
TURBO CHARGER ASSY s
TS108
s | 2 28 e 2 F g 73| 2z |2evE|HE2ANHE 5 =z
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | ENG. SERIAL NO REMARKS
124 | 001 |150105-00446 |E{& RtX ASSY CHARGER ASSY,TURBO 1
124 | 002 |420217-00232 |2 2|& mlo|= PIPE,OIL RETURN 1
124 | 003 |400623-00002 |2 mo|= JpAZ GASKET,OIL PIPE 1
124 | 004 |420108-00975 |2|EH &4 HOSE,RETURN 1
124 | 005 |430221-00560A |22 Z2{1 PLUG,0OIL 1
124 | 006 |120106-00210 |Z2HX| 2E BOLT,HEX FLANGE 2
124 | 007 |65.90535-0003 |4 E NUT 6
124 008 |120202-00129 |4 Y= CLAMP,HOSE 2
124 | 009 |420214-00289 |22 =a|w{2| ool = ASSY [PIPE ASSY,OIL DELIVERY 1
124 | 010 |06.56180-0716 | & RING;SEAL 4
124 | 011|65.97440-0098 |4 Y= CLAMP,HOSE 1
124 | 012 |65.97440-0099 |4 Y= CLAMP,HOSE 1
124 | 013 |400629-00007A (E{E Xt ZpAZH GASKET, TURBOCHARGER 1
124 014120117-00191 |AE{E 2E BOLT,STUD 3
124 | 015 |420108-00386A |A{M S A HOSE,SUCTION 1
124 | 016 |120703-00028A |& = LA SCREW,HOLLOW 2
124 | 017 |420209-00065 [oilof I8! mlo| = PIPE,AIR INLET 1
124 | 018 |400629-00014A (E{E Xt ZtAZH GASKET, TURBOCHARGER 1
NOTE

51




FIG 125

TS108

INTAKE STAKE

P1

YEAR

2019

NOTE

52




HE

FIG 125 &7 28013 o e
2019
TS108

s | P EHZ 2 £ g 73| 2z |z2eoE|ZB2a885 b
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | ENG. SERIAL NO REMARKS
125 001 [240401-00218A |&7| 2E|o|3 STAKE,INTAKE 1
125 | 002 |400617-00006B |&7| 7tA7 GASKET,INTAKE;DL02 1
125 | 003 |120106-00257 |[EUX| 2E BOLT,HEX FLANGE 4
NOTE

53




FIG 126

TS108

INJECTOR

P1

|
YEAR

2019

CYLINDER HEAD

NOTE

54




HE

FIG 126 Ol MH YEAR
INJECTOR i
TS108

HE| £ E H & 2 F g 7 3|~z |2eHE| HBANHE| & 2
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | ENG. SERIAL NO REMARKS
126 001 {401109-00074 |Am O|A &2 SEALRING,SPACER 4
126 002 [400903-00043E |[oI=iE] INJECTOR 4
126 | 003 {110928-00014C |QIXE| & HOLDER;INJECTOR 4
126 004[120106-00418 |=E ASSY BOLT ASSY 4
126 ' 005{110910-01402 |74, Ft{, Ql=E| CAP,RUBBER;INJECTOR 4
NOTE

55




ol
FIG 127 COMMON RAIL p |__YEAR @
2019

TS108

5 INJECTOR

NOTE

56



HH dle

HE

FIG 127 by |YEAR
COMMON RAIL s
TS108

HNHE | 2 EH 5 2 £ 9 7 3| 2z |zeuz|zg80m58s g Z
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | ENG. SERIAL NO REMARKS
127 | 001 |150120-00019D |72 i ! RAIL,COMMON 1
127 | 002 |120106-00177 |=E BOLT,COLLARED HEX 2
127 | 003 |420208-00290A (2™ M mo|= PIPE,INJECTION 1
127 | 004 |420208-00286A |2/ &M mo|= PIPE,INJECTION 1
127 | 005 |420208-00287A |2/ ™M mo|= PIPE,INJECTION 1
127 | 006 |420208-00288A (/™M mo|= PIPE,INJECTION 1
127 | 007 |420208-00289A (2™ M mo|= PIPE,INJECTION 1
127 | 008 |120106-00210 | X| 2E BOLT,HEX FLANGE 1
127 | 009 |120402-00107 (/™M mo|= =& CLIP,INJECTION PIPE 1
NOTE

57




FIG 128

TS108

FUEL INJECTION PUMP ASSY

P1

|
YEAR

2019

CYLINDER BLOCK

NOTE

58




jedfl=
FIG 128 g OIEME HI ASSY o1 YEAR
FUEL INJECTION PUMP ASSY

2019
TS108

&Hs | 2 F H T 7 F ¥ 73| 2z |zep=|H808HS g z
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | ENG. SERIAL NO REMARKS
128 | 001 |400912-00136B |91 = QMM H I ASSY [PUMP ASSY,FUEL INJECTION 1

128 00101{301317-00131 | =% M A{ ASSY SENSOR ASSY, TEMPERATURE 1

128 100102|301309-00149 | Ml A4 SENSOR 1
128 002 [65.90535-0003 | E NUT 3

NOTE

59




o

YEAR

2019

P1

ECU

FIG 129

TS108

NOTE

60



HE

YEAR
2019
TS108
HT | B F H T 7 £ 9 7 & > 2op e | HBHAHS af -«
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | ENG. SERIAL NO REMARKS
129 ' 001 {300618-00037A |ECU ECU 1
NOTE

61




=
FIG 130 | INJECTION PUMP DRIVE GEAR | p1 | &% é@
2019

TS108

INJECTION PUMP

NOTE

62




AT
O| Al IHIT C =
FIG 130 OlMIMSH HI C210|8 J|0f o1 YEAR
INJECTION PUMP DRIVE GEAR e
TS108
W | £ EH & =2 F g 7 4 |~z |2oHE|HBANHS 5 =
KEY NO PART NO DESCRIPTION SPEC QTY. | REPAIR | ENG. SERIAL NO REMARKS
130 | 001 {130412-00032B |2l &M H=Z =2}0| & 7| GEAR,INJECTION PUMP DRIVE 1
130 | 002 |120305-00005 |Z2X| HE NUT,HEX FLANGE 1

NOTE

63



FIG 131

TS108

FUEL TUBE ASSY

P1

|
YEAR

2019

INJECTION PUMP

NOTE

64




jedfl=
FIG 131 g §Y ASSY p1 YEAR
2019
75108
Hs| £ 2 H & 2 F g 7 3| rz |cevE|GEAmHEs| 6 &
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | ENG. SERIAL NO REMARKS
131 001 |420406-00632B |91 = =& ASSY TUBE ASSY,FUEL 1
131 002 |420103-00136 |12 5~ HOSE,FUEL 1
131 | 003 |420103-00138C |12 5~ ASSY HOSE ASSY,FUEL 1
131 | 004 |420103-00137A |12 52 HOSE,FUEL 1
131 005 65.97402-0002 |54 == CLAMP:HOSE 4
131 006 |120202-00122 |54 == CLAMP,HOSE 1
NOTE

65




FIG 132

TS108

FUEL FILTER ASSY

P1

|
YEAR

2019

INJECTION PUMP

NOTE

66




HE

FIG 132 012 WE| ASSY e
FUEL FILTER ASSY

2019
TS108
HNHE | 2 EH 5 2 £ 9 7 3| 2z |zeuz|zg80m58s g Z
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | ENG. SERIAL NO REMARKS
132 | 001 |400403-00308A |oA= EHE| ASSY FILTER ASSY,FUEL 1
132 100101/400504-00115 (1= ZE| deHE ELEMENT,FUEL FILTER 1
132 | 002 |420103-00226A |9A= & A ASSY HOSE ASSY,FUEL 1
132 | 003 |120106-00099 |=E BOLT,COLLARED HEX 2
132 | 004 |120402-00468A |28, A ¥ F A  [CLIP,HOSE;FUEL HOSE 2
132 | 005|120106-00194 |ZX| 2E BOLT,HEX FLANGE 1

NOTE

67




FIG 133

TS108

EXHAUST FILTERING MUFFLER

P1

|
YEAR

2019

NOTE

68




HE

FIG 133 Ol ZER 28D .
EXHAUST FILTERING MUFFLER s
TS108

HNHE | 2 EH 5 2 £ 9 7 3| 2z |zeuz|zg80m58s g Z
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | ENG. SERIAL NO REMARKS
133| 001 |120106-00610 |ZX| 2E BOLT,HEX FLANGE 4
133 | 002 |65.90535-0005 |L4E NUT;HEX M12X1.5 2
133 | 003 |300630-00015 |2 & MODULE,DOSING 1
133 00301|400602-00688 |7t 7! GASKET;DM2.2 GASKET 1
133| 004 |120106-00549 |2 X| 2E BOLT,HEX FLANGE 3
133 | 005 |300628-00302 |A{Zz2jo| 2 & MODULE,SUPPLY 1
133 | 00501/400412-00004 | <2ilof ZE] FILTER,UREA 1
133 |00502|1400412-00005 |7ailot EEf MH|A 2! [SERVICE KIT,UREA FILTER 1
133 |00504|400412-00007 |7allot EEf MH|A 2! [SERVICE KIT,UREA FILTER 1
133 |00505/1400412-00008 |-7&ilot EEf MH|A 2! [SERVICE KIT,UREA FILTER 1
133 |00506|1400412-00009 |-7ailot EEf MH|A 2! [SERVICE KIT,UREA FILTER 1
133/00507|1400412-00010 |?&llot EEf MH|A 2! [SERVICE KIT,UREA FILTER 1
133| 006 |120106-00208 |ZX| 2E BOLT,HEX FLANGE 8
133 | 007 |180308-00526A |O}2E FHi RUBBER,MOUNT 4
133 | 008 |240103-00723 |HZ2 MUFFLER,CATALYTIC 1
133 00801|240103-00673A |H =2 MUFFLER,CATALYTIC 1
133 100802|110421-00097A [HZE2 223 BRACKET ,MUFFLER 1
133 009 [110421-00096A [HEZ2 o}28 =221 [BRACKET,MUFFLER MOUNTING 1
133 | 010 |400612-00073 [ZZX| 7}AF GASKET,FLANGE 1
133 | 011 {110522-00105 (= Z2|0|E HH COVER,END PLATE 1
NOTE

69




o

YEAR

2019

P1

EGR VALVE

FIG 134

TS108

CYLINDER HEAD

CYLINDER BLOCK

NOTE

70



HE

HH 5
FIG 134 EGR &8 p1 YEAR
EGR VALVE s
TS108
s | 2 28 e 2 F g 73| 2z |2evE|HE2ANHE 5 =z
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | ENG. SERIAL NO REMARKS
134 | 001 |410116-00522A [EGR & = VALVE,EGR 1
134 | 002 |400602-00448A |7tAZ! GASKET 1
134 | 003 |120106-00206 |ZX| 2E BOLT,HEX FLANGE 3
134 | 004 |400202-00134 |EGR 22 COOLER,EGR 1
134 | 005|120106-00197 |2 X 2E BOLT,HEX FLANGE 3
134 | 006 |120106-00181 |=E BOLT,HEX 2
134 | 007 |420202-00232A |74l mho| = PIPE,CONNECTION 1
134 | 008 |420202-00327 |FH4M mho| = PIPE,CONNECTION 1
134 | 009 |420202-00200A |74 mho| = PIPE,CONNECTION 1
134 | 010 |400602-00317B |7tAZ! GASKET 5
134 | 011 |400602-00689 |7tAZ! GASKET 1
134| 012 |120106-00207 |2 X 2E BOLT,HEX FLANGE 2
134 | 013120106-00310 |=E BOLT,HEX 2
134| 014 |120106-00191 | X 2E BOLT,HEX FLANGE 8
134 | 015 |420108-00484A |S A HOSE 1
134 | 016 |420108-00579A (S A HOSE 1
134 | 017 |420108-00580A |S A HOSE 1
134 018 |120202-00117 |4 Y= CLAMP,HOSE 6

NOTE

71




FIG 135

TS108

ALTERNATOR BRACKET PL

|
YEAR

2019

10 :10-1~10-3

NOTE

72




2EUIOIE Ect3t

HE

FIG 135 by |YEAR
ALTERNATOR BRACKET oto
TS108

HNHE | 2 EH 5 2 £ 9 7 3| 2z |zeuz|zg80m58s g Z
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | ENG. SERIAL NO REMARKS
135 | 001 {110403-00141B [ E{U|0|E{ =2}7 BRACKET,ALTERNATOR 1

135 | 002 |110403-00139B [ E{L|0|E{ =2}7 BRACKET,ALTERNATOR 1

135 | 003 |120106-00180 |=E BOLT,HEX 1

135| 004 |120106-00407 |2 X 2E BOLT,HEX FLANGE 1

135| 005|120106-00208 |ZX| 2E BOLT,HEX FLANGE 3

135/ 006 |120305-00003 | X| HE NUT,FLANGE 1

135| 007 |120501-01946B |&z2tolY = PIN,SLIDING 1

135| 008 |120106-00550 |Z X 2E BOLT,HEX FLANGE 1

135 | 009 |120808-00463A |2FA] WASHER 1

135| 010 |130710-00061A |o}0|S EZ2| ASSY PULLEY ASSY,IDLE 1

135 01001/130710-00060 |ol0| & E2| PULLEY,IDLE 1

135 01002|06.31440-0710 | & H|0{ & BEARING,BALL 1

135 01003|06.29020-0126 |2 2 RING;SNAP 42X1.75 1

135| 011 ]06.15010-2316 |2t 17 WASHER 17 1

135/ 012 |65.28652-0009 |oto|= E2| L{AE B COVER,DUST;IDLE PULLEY 1

135 | 013 |131002-00690A |5-& BUSHING 1

135| 014 |130710-00012 |olo| S Ez2| ASSY PULLEY ASSY,IDLE 1

135 015 250102-00445A |7}0|= Z2i0|E PLATE,GUIDE 1

135| 016 |120106-00698 |Z X 2E BOLT,HEX FLANGE 1

135 017]06.01923-3121 |=E BOLT;HEX. M8X50 1

NOTE

73




FIG 136

TS108

LIFTING HOOK

P1

o
YEAR
2019

CYLINDER HEAD

NOTE

74




oA
FIG 136 T8 &3 YEAR
LIFTING HOOK "
2019
TS108
TIHE| R E W S = z g 7z ZoHE | HEANEE| 8z
KEY NO PART NO DESCRIPTION SPEC REPAIR | ENG. SERIAL NO REMARKS
136 | 001 /65.19202-0005 |2|=E =3 HOOK;LIFTING
136 | 002 {120106-00208 EUX| 2E BOLT,HEX FLANGE

NOTE

75




o

YEAR

2019

P1

ALTERNATOR

FIG 137

TS108

NOTE

76



HE

FIG 137 2 EUIOIE] YEAR

P1
ALTERNATOR s
TS108
HNHE | 2 EH 5 2 £ 9 7 3| 2z |zeuz|zg80m58s g Z
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | ENG. SERIAL NO REMARKS
137| 001 |300901-00130 |E{U|O|E] ALTERNATOR 1
137 | 002 |120106-00116 |=E BOLT,HEX 1
137 | 003 |120305-00003 |ZX| HE NUT,FLANGE 1

NOTE

77




FIG 138

TS108

STARTER

P1

|
YEAR

2019

NOTE

78




o=
FIG 138 AEHH YEAR
STARTER B
2019
TS108
s | 2 28 e 2 ZF g 73| 2z |2evE|HE2ANHE 5 =z
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | ENG. SERIAL NO REMARKS
138 | 001 |300516-00084 | EHE] STARTER 1
138 | 002 |06.06125-0808 |AEE= 2E BOLT,STUD 3
138 | 003 |120305-00003 |[Z|X| HE NUT,FLANGE 3
NOTE

79




o
FIG 139 AIR HEATER ASSY pr | YEAR é@
2019

TS108

INTAKE STAKE

NOTE

80




HE

FIG 139 IO 81 ASSY o1 YEAR
AIR HEATER ASSY s
TS108

s | 2 28 e 2 F g 73| 2z |2evE|HE2ANHE 5 =z
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | ENG. SERIAL NO REMARKS
139 | 001 |440207-00276A |ollof 3|E{ ASSY HEATER ASSY AIR 1 DL03-025722~ ~2017.06.30
139 | 001 |440207-00554 |oflof S|E{ ASSY HEATER ASSY AIR 1 DL03-025722~ |2017.07.01~
139 | 002 |400607-00002A |[ol[Of S|Ef ZpAZH GASKET,AIR HEATER 1
139 | 003 |240401-00100 (o0 &7| Zo| = PIPE,AIR INLET 1
139 | 004 |120106-00239 |=E BOLT,COLLARED HEX 3
139 | 005 |400607-00003B |0l S|Ef Z}AZH GASKET,AIR HEATER 1
139 | 006 |120106-00195 |Z2X| £E BOLT,HEX FLANGE 4
NOTE

81




o=
FIG 140 SENSOR ASSY o | éib
2019

TS108

INTAKE
MANIFOLD ¢

NOTE

82




HE

FIG 140 HlA ASSY o1 YEAR
SENSOR ASSY s
TS108
s | 2 28 e 2 ZF g 73| 2z |2evE|HE2ANHE 5 =z
KEY NO PART NO DESCRIPTION SPEC QTY. | REPAIR | ENG. SERIAL NO REMARKS
140 | 001 |301318-00013A | =% MIA SENSOR,BOOST;TEMP 1 DL03-025722~ ~2017.06.30
140 | 002 |301318-00012A |22 Al SENSOR,BOOST;PRESS 1 DL03-025722~ ~2017.06.30
140 | 002 |801318-00007A |T—3H AMIA{ T-MAP Sensor 1 DL03-025722~ |2017.07.01~
140 | 003 |120106-00192 |S2X| £E BOLT,HEX FLANGE 3
140 | 004 |301308-00477  [HH 7] AIA SENSOR;MANIFOLD EXHAUST 1
140 | 005 [301317-00062 [Hi7| 2= MM SENSOR, TEMPERATUREEXH.TEMP SENSOR 2
140 | 006 |301317-00027 |25 MIA SENSOR;TEMPERATURE 1 DL03-025722~ ~2017.06.30
140 | 007 |301308-00135 | AMIA] SENSOR 1
140 | 008 |120106-00210 |Z2X| £E BOLT,HEX FLANGE 4
140| 009 |120122-00052 |AHO|M EE BOLT,SPACER 3
140 | 010 |65.27103-7014 |2 T = M A SENSOR;CRANK CAM SPEED 1
140 | 011 |301308-00150A |AIA{ SENSOR 2
140 | 012 |120106-00177 |=E BOLT,COLLARED HEX 2
140 013 (301317-00014A |HE 2= MA] SENSOR,WATER TEMPERATURE 1
140| 014 |65.27427-7001 |2 22 MM SENSOR;OIL PRESSURE 1
140 | 015 |301308-00453A |AIA{ ASSY SENSOR ASSY 1
140 | 01501/1420202-00254  |of|of mhO| = ASSY PIPE ASSY,AIR 1
140 | 01502|301308-00376 | M A{ SENSOR 1
140 | 016 |110452-00148 |5t 223 BRACKET,WIRE HARNESS 1
140 | 017 |110452-00161 |5t 223 BRACKET,WIRE HARNESS 1
140 | 018 |110452-00131 |5t 223 BRACKET,WIRE HARNESS 1
140 | 019 |300609-00081 |ZHEZE #4A CONTROL UNIT,DOSING 1
140 | 020 |110452-00140 |3t 223 BRACKET,WIRE HARNESS 1
140 | 021 |301308-00454 | MIA{ SENSOR 1
140 | 022 |301308-00454 | MIA| SENSOR 1
NOTE

83




FIG 141

TS108

ENGINE HARNESS ASSY

|
YEAR

2019

NOTE

84




jedfl=
FIG 141 ol Xl StL| A ASSY o1 YEAR
ENGINE HARNESS ASSY

2019

TS108
HNHE | 2 EH 5 2 £ 9 7 3| 2z |zeuz|zg80m58s g Z
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | ENG. SERIAL NO REMARKS
141 | 001 |310207-02994G |2t0|0f Bt A WIRE HARNESS 1 DL03-025722~ ~2017.06.30
141 001 |310207-02994H |2t0|0f S| A WIRE HARNESS 1 DL03-025722~ |2017.07.01~
141 002 |110452-00090 (5t 223 BRACKET,WIRE HARNESS 1
141| 003 |120106-00210 | X 2E BOLT,HEX FLANGE 1
141 004 |110452-00197 |3t 223 BRACKET,WIRE HARNESS 1
141 005 |110452-00196 |[St 2 223 BRACKET,WIRE HARNESS 1
141| 006 |120106-00208 |ZX| 2E BOLT,HEX FLANGE 2
141 007 |120106-00181 |=E BOLT,HEX 1

NOTE

85



o

YEAR

2019

P1

PTO ASSY

FIG 142

TS108

CYLINDER BLOCK

NOTE

86



HE

FIG 142 PTO ASSY P [
2019
TS108

s | 2 28 e 2 F g 73| 2z |2evE|HE2ANHE 5 =z
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | ENG. SERIAL NO REMARKS
142 | 001 |130807-00022D |PTO ASSY PTO ASSY 1
142 |00101/130412-00140B |H = =2}o| = 7|0f GEAR,PUMP DRIVE 1
142 |00102|140101-01012 | & H O & BEARING,BALL 2
142 | 00103/110978-000088 |PTO 5I<=& HOUSING,PTO 1
142 100104|06.29020-0136 |2 2 RING;SNAP 62X2 1
142 1 00105(110531-00006B |PTO 7t COVER,PTO 1
142 100106|06.01913-3214 |=E ASSY BOLT ASS'Y M10X22 2
142 | 00107/400602-00702B |7tAZ! GASKET 1
142 |00108|401109-00146 |=t{ A2 SEALRING,RUBBER 1
142 | 002 |120107-00344 |=E BOLT,HEX SOCKET HEAD 4
NOTE

87




.

o
YEAR
2019

P1

MOUNTING BRACKET

TS108

FIG 143

CYLINDER BLOCK

NOTE

88



o=
(=)
FIG 143 028 et o |re
2019
TS108
WHs| 2 EH & 2 F g 73| sz |zeHc|HSANHE T
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | ENG. SERIAL NO REMARKS
143 | 001 {110420-00750 |oO}=E =223 BRACKET,MOUNTING 2
143| 002 |120106-00537 |ZUX| 2E BOLT,HEX FLANGE 8
143 | 003 |06.22022-1009 |&E PIN;DOWEL 4
NOTE

89




&
YEAR

2019

0lo 2l
AIR CLEANER

FIG 201

TS108

NOTE

94



HE

FIG 201 O 224 YEAR
P1
AIR CLEANER oto
TS108
#Hs | & F #H & 2 F g 7 & S 2oue| Moo/ Y 5
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
201 001{18711032000 ofo{2zl4 v9 AIR CLEANER V9 1
201 100101{18711032010 ZE 2|HE FILTER ELEMENT 1
201 00102|18711032020 MzHe 24 SECONDARY FILTER 1
201 002|18711053301GB [Z&l0|E |, ollo{ 22l [PLATE, AIRCLEANER 1
201 003 {Vv2183608020 28 S22 EH E(SP) (BOLT, HEX/SP M8X20 4
201 004|18711071500GB |=2iZ! COMP , MAF |BRACKET COMP , MAF 1
201 005 (V2183608020 28 S22 EH E(SP) (BOLT, HEX/SP M8X20 4
201 006 (18711032030 2lC|#H 0| E{5KPA INDICATOR 5KPA 1
201 007{18711040100 MAF 2| FA] MAF REDUCER 1
201 008{10031021200 E£2% , TORRO 100-120/12 W3 WF |HOSE CLIP , TORRO 100-120/12 W 1
201 | 009 (10031020900 sA27 , TORRO 70-90/12 W3 WF [HOSE CLIP , TORRO 70-90/12 W3 5
201 010(301308-00453 MAF ASS'Y MAF ASS'Y 1
201 011]18711040201 s MAF ID75 HOSE , MAF ID75 1
201 012{18711030030 QIS E mo|= INLET PIPE 1
201 013]18711040300 SA , MAF ID70 HOSE , MAF ID70 1
201  014]16991040020 ol A48 e (2HC| ol &) INSULATOR , RADIATOR 1
201 015]V2123606016 S22 E(SP) BOLT, HEX/SP M6X16 2
201 016]13266212002 = HORN 1 ~2015.06.25
201 016]13266212003 = HORN 1 2015.06.26~
201 017]V2123606016 S22 E(SP) BOLT, HEX /SP M6X16 1
201 | 018|18711046300GB |= Z&i0|E HORN PLATE 1
201 019]Vv2183608016 2822 EH E(SP) [BOLT, HEX/SP M8X16 1

NOTE

95




o

FIG 202 RADIATOR |

TS108

2019

[/ [MEATER IN

&
]

[\

=~
=]
-]

NOTE

96




HE

FIG 202 2+CI 0fl Ol o e
RADIATOR roto
TS108

NHE | 2 EH T &£ F g 7 Z S 2apE| HHEHEY 4 z
KEY NO PART NO DESCRIPTION SPEC QTY. | REPAIR | EFFECTIVE DATE REMARKS
202 | 001|18711049100 2tc|ofo|Ef SUB ASSY [RADIATOR SUB ASSY 1
202 | 002 18711042200 HFEteE SHROUD 1
202 | 005 (18021041002 2| M 3 RESERVE TANK 1 ~2018.09.30
202 | 005 (18021041003 2| M 3 RESERVE TANK 1 2018.10.01~
202 | 006 (18718200040 UEZEWHZt~ B E M14 NIPPLE , COOLANT VANT M14 1
202 | 007 18021020140 etdM14 (ST ) WASHER , GASKET M14 1
202 008 18711046100GB [Zal0lE COMP , M D [PLATE COMP, SEALD 1
202 | 009 |V2123606016 SZE=E(SP) BOLT, HEX /SP M6X16 3
202  010(18711101600 S A ID8X250 HOSE , ID8X250 1
202 | 011]14501410050 e ST 16 BAND CLAMP 16 2 ~2017.03.21
202 | 011/18027090160 = 22T 16 &4  [BAND CLAMP 16 EMBO TYPE 2 2017.03.22~
202 | 01214885050150 e S}Z 75 BAND CLAMP 75 2 ~2017.03.21
202 ' 012]10031020700 $22%  TORRO 50-70/12 w3 WF |[HOSE CLIP , TORRO 50-70/12 2 2017.03.22~
202 | 01318711040600 S, 2tcfollo|E{ o}2& A[HOSE , RADIATOR OUTLET A 1
202 | 014 (34513310040 e S 64 BAND CLAMP 64 2 ~2017.03.21
202 | 014110031020600 s22% . TORRO 40-60/12 W3 WF |[HOSE CLIP , TORRO 40-60/12 2 2017.03.22~
202 ' 015]18711045500 Bzt £ QI E mo| = COMP |PIPE COMP , COOLANT JOINT 1
202 | 016 18711040700 S, 2jcfoo|Ef o}2alB|HOSE , RADIATOR OUTLET B 1
202 | 01718711040500 S, 2tC|of|o]&f 212l [HOSE , RADIATOR INLET 1
202  018]14241010040 2lojof 2 = 45 WIRE CLAMP 45 1 ~2017.03.21
202 1 018]10031020450 sA22  TORRO 30-45/12 W3 WF [HOSE CLIP , TORRO 30-45/12 1 2017.03.22~
202 | 019(14271010220 2ojo] M= 50 WIRE CLAMP 50 1 ~2017.03.21
202 1 019]10031020500 $22%  TORRO 35-50/12 W3 WF [HOSE CLIP , TORRO 35-50/12 1 2017.03.22~
202 | 020(14241010050 olojo] 2 = 42 WIRE CLAMP 42 1 ~2017.03.21
202 | 020 18027090500 = 22T 50 A  [BAND CLAMP 50 EMBO TYPE 1 2017.03.22~
202 | 02118711040800 HZt=S A D22 HOSE , COOLANT ID22 1
202 | 022 36503050020 e ST 32 BAND CLAMP 32 1 ~2017.03.21
202 | 022 118027090320 BHE ZZZ 32 541 |BAND CLAMP 32 EMBO TYPE 1 2017.03.22~
202 | 02312651040300 74, 2ol ol & CAP , RADIATOR 1
202 | 024 14501410050 B ST 16 BAND CLAMP 16 1
202  025(18711101800 S A ID8X450 HOSE , ID8X450 1
202 | 026 37481850030 e S g BAND CLAMP 18 2
202 | 02718711040320 el=aolH 2120 INSULATOR 2120 1
202 | 02813011042110 2tC|ollEf CAP RADIATOR CAP 1
202 | 029 V2193606020 SZHE E(SPL) BOLT, HEX/SPL M6X20 3
202  030]18711071600GB [=22HZ! COMP , 2| t{ &4 3 |BRACKET COMP , RESERVER TANK 1
202 | 0312193606020 SZHE E(SPL) BOLT, HEX /SPL M6X20 4
202 | 032|18711120060 el&2llolE RR600 NISULATOR RR600 1
202 | 0332173608025 LYK UHEEEE(S) [BOLT,HEX/S M8X25 6
202 | 034|35602010150 e WASHER , BIND SHAFT 6
202 | 03515991040050 Z+2H08X12X08) COLLAR , 08X12X08 6
202 | 036 14046210300 azgl GROMMET 6
202 | 03718711052901GB |2}C|oflolef & & 5t [BKT, RADIATOR FIX/LOW 2
202 | 038|18711042301GB |2tC|oil0|E{ 1 E COMP |[NET COMP , RADIATOR 1
202 | 03918021042110 74 ASSY OKPa CAP ASSY OKPa 1
202 | 041|V2183608016 2¥F2IE EHE(SP) BOLT, HEX/SP M8X16 2

- NEXT -

NOTE

97




o

FIG 202 RADIATOR |

TS108

2019

[/ [MEATER IN

&
]

[\

=~
=]
-]

NOTE

98




HE

FIG 202 2+Cl 0l 01 L e
RADIATOR oto
TS108

s | 2 EH T £ F g 7 & eS 2oplE| AHEHE 4
KEY NO PART NO DESCRIPTION SPEC QTY. | REPAIR | EFFECTIVE DATE REMARKS
202 | 042]18711101700 S A ID8X350 HOSE , ID8X350 1 ~2017.11.05
202 | 042]18711101900 S A ID8X350 HOSE , ID8X350 1 2017.11.06~
202 | 043]14501410050 HHE 2T 16 BAND CLAMP 16 1 ~2017.03.21
202 | 04318027090160 = 22T 16 &4  [BAND CLAMP 16 EMBO TYPE 1 2017.03.22~
202 | 044|V2712608015 LHHIEE BOLT, WING M8X15 1
202 | 045|V4111600080 |H<2iM WASHER , PLAIN M8 1
202 | 046|18711046701GB |2t=|of|0fEf 118 EH & |BKT, RADIATOE FIX/UPER 1
202 047|V2183608016 |2&|ZHEEHE&(SP) |BOLT, HEX/SP M8X16 2
202 | 04818711041300 H2t4= of|0of BHE S A |COOLANT AIR VENT HOSE 1
202 | 049 16601850160 e ST 22 BAND CLAMP 22 7 ~2017.03.21
202 | 049 /18027090250 HH= ST 25 4] [BAND CLAMP 25 EMBO TYPE 7 ~2018.02.20
202 | 049 118027090200 BHE ZZZ 20 41 |BAND CLAMP 20 EMBO TYPE 3 2018.02.21~
202 | 051]36503050020 HHE ST 32 BAND CLAMP 32 4 ~2017.03.21
202 | 051/18027090320 = 22T 32 A  [BAND CLAMP 32 EMBO TYPE 4 2017.03.22~
202 | 05218711091301GB ‘&l Zt== of|of YHE mto| = [COOLANT AIR VENT PIPE 1
202 | 053]18711101300 2 H4YE D9.49 elbow |QUICK CONNECTOR D949 ELBOW 2
202 | 054 /18711041500 DOSING &2 & HOSE , DOSING ELBOW 2
202  056(18711041401 DOSING 74 S A |HOSE, DOSING CONNECTION 1
202 | 057|18711091400GB |DOSING 2|7{t{2| & 3 |DOSING RECOVERY TANK 1
202 | 058]13155100161 L =(M18 , PF1/4) |UNION, M18 PF1/4 1
202 059(V2173608025 |4~ S|ZEEHEES(S) |[BOLT,HEX/S M8X25 2
202 1 060|18711091201GB [=mtol= comp , Wzt cistolti IN |PIPE COMP , COOLANT DIVIDER IN 1
202 | 061]18711091101GB |=toi= comp , Wzt4- ciutolci OUT |PIPE COMP , COOLANT DIVIDER OU 1
202  062{18718200050 S ZE3/4-16UNF(d Zt5=) [NIPPLE 3/4-16UNF(COOLANT) 2
202 | 064 18711041200 B2k M SAA [HOSE, HEATER CONNECTION A 2
202  065|V2183608020 [2&|ZHEEHE&(SP) |BOLT, HEX/SP M8X20 4
202 | 066 13424020060 70l £Et0[(300) CABLE TIE, 300 2 ~2015.01.06
202 | 066 (14216210380 #Ho|2E}0|(170) CABLETIE, 170 2 2015.01.07~
202 | 067|V2193606020 |SZtEE(SPL) BOLT , HEX/SPL M6X20 2
202 | 068 14256210040 StAZHMZ(9) CLAMP, 9 1
202 | 069 18029100150 2t 2fe|of| ol & LABEL , RADIATOR 1
202 | 070(35012010080 2ME| E504(70) PROTECTOR, 70 1 2015.07.27~
202 | 071]18027090200 BHE ZZZ 20 541 |BAND CLAMP 20 EMBO TYPE 4 2018.02.21~

NOTE

99




FIG 203

TS108

bi 2| IOl =
EXHAUST PIPE

P1

e
YEAR

2019

NOTE

100




fea e
FIG 203 BHO| THOI o e
EXHAUST PIPE

2019
TS108
NHE | 2 EH T &£ F g 7 Z S 2apE| HHEHEY 4 z
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
203 00118711061001 B 7| Zho| = ASSY EXHAUST PIPE ASSY 1 ~2014.10.09
203  00118711061002 B 7| Zho| = ASSY EXHAUST PIPE ASSY 1 2014.10.10~
203 | 007 |18501058020 A 0| M SPACER 2
203 ' 008 (18501058010 grxln g RUBBER, VIBRATION 2
203 | 009 |V2053606080 MAESSUSE BOLT, HEX C/R M6X80 2
203 | 01035605033020 2to|ofel EE2tM WASHER , WIRE WITHDRAWAL 4
203 | 011]V3802600060 EWX|E0[FZHHE  [NUT, HEX FLANGE M6 4
203 | 012|18711053500GB |EX Ilo| = 714l E] EX PIPE CONNECTOR 1
203 | 0132183608020 LY F2HEEEE(SP) [BOLT, HEX/SP M8X20 1
203  01418711061201 727 GASKET , FLEXIBLE 1
203 | 015/V2173610025 LYK UHEEEE(S) [BOLT,HEX/S M10X25 2
203 | 016 |V2327006012 MAESZEE(SP)  [BOLT, C/IRHEX/SP M6X12 1
203 017|V2514410025 |AE=EEE2S BOLT, STUD/2 2
203 018V4011600100 [A=Z2IotM WASHER , SPRING M10 2
203 | 019|V3043600100 |2~EESZHAEEES2E  |NUT,HEX?2 M10 2
203 | 020(18711061300GB |EX. €l = Z2{|0|E PLATE , EX. SHIELD 1
203 021(v2123606016 |[SZ=E(SP) BOLT, HEX /SP M6X16 2

NOTE

101




FIG 205

TS108

FUEL TANK & FUEL LINES

o

gg EOHE_&@E al'oc_l YEAR

P1

2019

e
INJECTION PUMP S
v -

10252

.
-
EaN
- b\
P N—dq 2
s R
o W\
- W
@ e W,
PN (ol o ]
8 et 1 -4 @
- >
P - 30

—8

BREATHER

N
\

22

P
#—GREEN

7

\ 248 (BLUE)

EPA REGULATION
USE ULTRA LOW
SULFUR FUEL DNLY

44

NOTE

102-01




HE

FIG 205 o= g3 & A= etel o |
FUEL TANK & FUEL LINES ot
TS108
s | R E H T £ F g 7 & = 2zpE| AEHEEY df z
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | EFFECTIVE DATE REMARKS
205 001{18711112100 A= @3 COMP FUEL TANK COMP 1 ~2015.02.03
205 001(18711112101 A= @3 COMP FUEL TANK COMP 1 ~2017.12.31
205 001(18711112102 A= @3 COMP FUEL TANK COMP 1 2018.01.01~
205 002(18711112200 AZAH 0|X]| GAUGE , FUEL 1
205 003 |V4011600050 A I QLA WASHER , SPRING M5 5
205 004 ]V3012600050 FZLHHEHE2E NUT , HEX/2 M5 5
205 005{19143102200 HA=74 ASSY CAP ASSY, FUEL 1
205 | 006]19141110020 SA (E2|0H/650) HOSE , BREATHER/650 1
205 007{14501410050 HHE S = 16 BAND CLAMP 16 1
205 008{18711112300 HAESA FKM2000 HOSE , FUEL/FKM2000 1
205 009{18711112400 HAESA FKM1500 HOSE , FUEL/FKM1500 1
205 010(37481850030 HHE S = 18 BAND CLAMP 18 4 ~2017.03.21
205 010{18027090200 BHE S = 20 4| |BAND CLAMP 20 EMBO TYPE 4 2017.03.22~
205 011(18711112700 AZEX|, 1140 SPONGE , 1140 1
205 012(18711112600 AZEX| L1570 SPONGE , 1570 1
205 013]18711112500 on7| , AREHT FILTER , FUEL TANK 1
205 014]18711113101GB |=24Z! COMP , @1 2% 3 /7 |BRACKET COMP, FUEL TANK/FR 1
205 015]18711113200GB | =24z COMP , A =% 3 /% |BRACKET COMP , FUEL TANK/RR 1
205 016]V4011600160 A I QLA WASHER , SPRING M16 6
205 017]V2014616035 LHSUEE(RE) BOLT, HEX M16X35 6
205 018(18711122001 <ezlote 3 ASSY UREA TANK ASSY 1 ~2015.11.04
205 018(18711122002 <ezlote 3 ASSY UREA TANK ASSY 1 ~2016.11.03
205 018(18711122003 <ezlote 3 ASSY UREA TANK ASSY 1 2016.11.04~
205 020]V2183608060 A2 FZHEEH E(SP) BOLT, HEX/SP M8X60 3
205 | 026]18711114100GB &3 = COMP , e 2 3 /% |TANK BAND COMP , FUEL TANK/RR 1
205 027]V3043600100 AHSZHHEEE2E  [NUT, HEX2 M10 2
205 028]18711114200GB &3 = COMP , e 2 3 /% |TANK BAND COMP , FUEL TANK/RR 1
205 029(18711113301GB [=2iZ! COMP , &l ote 3 [BRACKET COMP , UREA TANK 1
205 030]V2183610035 A2 FZHEEH E(SP) |BOLT, HEX/SP M10X35 2
205 | 032{Vv2183610030 A FZHEEH E(SP) |BOLT, HEX/SP M10X30 4
205 033]V2183610025 A FZHEEH E(SP) |BOLT, HEX/SP M10X25 2
205 | 034 (V2183608020 A FZHEEH E(SP) |BOLT, HEX/SP M8X20 2
205 035(18711046400GB [NOx MIA F| £l BKT, NOx SENSOR 1
205 | 036301308-00454 | MIA{ ASSY/NOx NOx SENSOR 2
205 037]V2183608016 A2 FZHEEH E(SP) BOLT, HEX/SP M8X16 4
205 038(18711101200 2 H4E D8 QUICK CONNECTOR D8 1
205 039(18711101100 2| {4l E{ D9.89 elbow |QUICK CONNECTOR D9.89 ELBOW 1
205 040]V2173612030 2S4S EEE(S) [BOLT,HEX/S M12X30 2 ~2015.01.06
205 040]V2013612025 AHFUEE(RE) BOLT, HEX M12X25 1 ~2016.04.30
205 | 040{Vv2013612020 AHFUEE(RE) BOLT, HEX M12X20 1 2016.05.01~
205 041]V4111600120 LeolM WASHER , PLAIN M12 2 ~2015.01.06
205 041]V4011600120 A I E2IoLA WASHER , SPRING M12 2 2015.01.07~
205 042(18711122800 <elot 54 | of2 UREA HOSE , OUT 1
205 043]300628-00302 [A{Ezlol 2& SUPPLY MODULE 1
205 | 044118711201100 2l =X REBZESF LABEL , ULTRA LOW SULFUR 1
205 045]14256210040 SIAZYMZ(9) CLAMP, 9 1 2015.01.07~
- NEXT -

NOTE

103-01




FIG 205

TS108

g 83 &z 2ol
FUEL TANK & FUEL LINES

P2

e
YEAR

2019

g — >
INJECTION E’U,\-IP’ \‘\
-1 B

10252

3637 -~
|
- N—iq 2
e W,
P W
. ~ \
@ L A
p -~
S g © T
T D<3 5 oy I ¥
s >
> N“E FUEL FILTER I
icen !
= 7 Ny 8,
’ A i
$

10 ST S ,. == ?_"5\32
20—$\§§§§fzg" T
- o

22

P
#—GREEN

7
&

| £ 48 (BLUE)

EPA REGULATION

USE ULTRA LOW
SULFUR FUEL DNLY

44

—8

BREATHER

N
\

NOTE

102-02




HE

FIG 205 HE &3 & HE 2ol L, |_e
FUEL TANK & FUEL LINES o
TS108
#Hs | # EH T £ F g 7 & = 2zpE| AEHEEY df o
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
205 046(18711122100 <zlot 3 COMP UREA TANK COMP 1
205 | 047|18711122200 <2f o} 2| M| ASSY |UREA LEVEL SENDER ASSY 1 ~2015.11.04
205 | 047|18711122201 <2f o} 2| M| ASSY |UREA LEVEL SENDER ASSY 1 ~2016.11.03
205 047]18711122202 <2l o} | # M { ASSY [UREA LEVEL SENDER ASSY 1 ~2017.08.23
205 047]18711122203 <2o} M| ASSY [UREA LEVEL SENDER ASSY 1 2017.08.24~
205 04701]18711122240 <2l o} C|HIE UREA DEFENDER 1 2015.11.05~2016.09.30
205 ' 048]18711122300 W2k S A EH 3 /0l Xl [COOLANT HOSE , TANK/ENGINE 1
205 | 049]18711122400 W2k S Al = /B8 3 |COOLANT HOSE , VALVE/TANK 1
205 050{18711122500 LWHZb4 S A Ol 7l /4 E [COOLANT HOSE , ENGINE/VALVE 1
205 051(18711122600 <elot A | 2|H UREA HOSE , RETURN 1
205 052(18711122700 <ot sA& MM UREA HOSE , SUCTION 1
205 053(18711122900 52| A BREATHER HOSE 1
205 054118711123310 <2flo} 74 UREA CAP 1
205 055(18711123320 <ot 7 UREA OILHOLE 1
205 056{18711120080 elc|AolH INDICATOR 1 ~2016.11.03
205 056{18711120081 elc|AolH INDICATOR 1 2016.11.04~
205 | 057(18711123100 2a7l | 22f| o4 3 /7 |BRACKET, UREA TANK/FRONT 1
205 | 058(18711123200 =2f7l COMP , 92ote 3 /% |BRACKET COMP , UREA TANK/REAR 1
205 059(18711123400 HZt= i e COOLANT VALVE 1
205 060(18711113370 AEE EE(M12X24) [BOLT, STUD/M12X24 1 2015.01.07~
205 061]V3043600120 AHSZHHEEE2E  [NUT, HEX2 1 2015.01.07~
205 062(18711112810GB [=2HZ! , 7{t{/9d 2 EY 3 [BRACKET, COVER/FUEL TANK 1 2015.02.04~
205 063]V2183608016 2822 EH E(SP) [BOLT, HEX/SP M8X16 3 2015.02.04~
205 064]18711122030 oz, Sellold3a PACKING, UREA TNAK 1 2017.08.24~

NOTE

103-02




FIG 206

TS108

AZE JH0I= & S4&d|0IE ASSY

CABLE,THROTTLE&ACCELERATOR ASSY

P1

e
YEAR

2019

T1054-E-206

NOTE

104




HE

FIG 206 A28 HOI=E & LAY 0l ASSY P1 YEAR
THROTTLE CABLE & ACCELERATOR ASSY 2013
TS108
#Hs | # EH T £ F g 7 & 2z |22HE| YHEESY df o
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
206  001{18717552200 Z2|0|E COMP , A E |PLATE COMP , SUPPORT 1
206 002 |36504400140 EAl(12X14X20) BUSH 2
206  003|18717552100GB |Hl 2 COMP , t4Alal|0|E{ [PEDAL COMP, ACCELERATOR 1
206 004 ]13156032121 e RUBBER 1
206 ' 005{19027552020 off Ml A = 2 SPRING, ACCEL D=2.9 1
206 006 |V7081400100 EedHEY E-RING 10 1
206  007{19027552031 o Ml | =F PEDAL, ACCEL 1 ~2018.01.24
206  007{19027552032 ol Ml | 2F PEDAL, ACCEL 1 2018.01.25~
206 ' 008{19027552300 Zz{|0|E COMP PLATE COMP 1
206 009 |V4011600080 AT 2I9kA WASHER , SPRING M8 2
206 010]V3042600080 AHSZHEEE2E  |NUT, HEX/2 M8 2
206  011]V2013608040 LHSUEE(RE) BOLT, HEX M8X40 1
206  012]V3042600080 AHSZHEEE2E  |NUT, HEX/2 M8 1
206 1 016]19027553201 HEAZEF 0[S ASSY |CABLE ASSY, HAND THROTTLE 1 C
206  017]V7081400080 EedHEY E-RING 8 1
206 ' 018{V7081400040 EedHEY E-RING 4 1
206  019]19027553230 a28l(Hol=,D8) GROMMET , CABLE/D8 1
206  020{19157553000 okA|zf|o|E{ ASSY ACCELERATOR ASSY 1
206 ' 021]13151163100GB |2tAlzio| E 223! COMP |BRACKET COMP, ACCELERATOR 1
206  02219157553100GB (2| COMP(2~&2&)  [LEVER COMP, THROTTLE 1
206  023]15965120021 2to]d (11X30X03) LINING , 11X30X03 11X30X3 2
206  024136104400180 LA E2|H 24N WASHER T=1.0 1
206  025]14041170080 UZAZE (22) SPRING , PRESSURE 1
206  026]V4111600100 LeolM WASHER , PLAIN M10 1
206  027]V3232600100 2 EE0[F 2 EXE INUT, HEX SLOT & CASTLE M10 1
206  028]V5001925020 H PIN, SPLIT 2.5X20 1
206  029]V2183608020 A2 KFZHEEH E(SP) |BOLT, HEX/SP M8X20 2
206  030(V4111600060 LeolM WASHER , PLAIN M6 1
206 ' 031]V5001920020 = PIN, SPLIT 2X20 1
206  032]18717552400 Z 20| E COMP , MlA{ |PLATE COMP , SENSOR 1
206  033]15645120010 £ A[(10X18X10) BUSH , 10X18X10 1
206  034]18717552500 AFZE COMP , & SHAFT COMP , ARM 1
206 1 035]19157553300 HEAZE L E COMP [KNOB COMP, HAND THROTTLE 1 C
206  036(19027010010 A S22 EJ=25  [NUT, HEX FINE/2 M10 1
206  037]V7081400080 EgdHEY E-RING 2
206  038]17466462500 A2 E MM ASSY THROTTLE SENSOR ASSY 1
206 ' 039]V5001925025 = PIN, SPLIT 5X25 1
206  040]V1112605030 MAEHH|Z2LEAL [SCREW, C/R PAN 2
206  041]V4111600050 LeolM WASHER , PLAIN M5 2
206  042]V4011600050 AT 2IQkA WASHER , SPRING M5 2
206  043]V2123606020 S22 E(SP) BOLT, HEX/SP M6X20 2
206  044]V2003606025 SZ4=EEE) BOLT, HEX M6X25 1
206  045]V3012600060 SFZLHHEHE2E NUT , HEX/2 M6 1
NOTE

105




L=
YEAR
2019

P1

ClE =2
INTERCOOLER

FIG 207

TS108

NOTE

106



HE

FlG 207 OI_IE'IEE'I YEAR
INTERCOOLER "
2019
TS108
Hs| B F H T 2 F g 7 & eS 2ops| My gl Hf i)
KEY NO PART NO DESCRIPTION SPEC QTY. | REPAIR |EFFECTIVE DATE REMARKS
207  001|18711052101GB |=2| ! COMP , =2 E |FRAME COMP , FRONT 1
207 | 002 |V2183608025 2HFZHEEES(SP) [BOLT, HEX/SP M8X25 4
207 1 003]10031042000 2le{ 22/ = 8HCAC COMP) |INTERCOOLER ASSY(CAC COMP) 1
207 | 004 |V2113606025 SZLEE(S) BOLT, HEX /S M6X25 4
207  005(18711052300GB |= a2l cOMP , Ato| =4 E [FRAME COMP , SIDE NET 2
207 | 006 |18711052500GB | E COMP , AtO|=  [NET COMP, SIDE 2
207 | 007 |V2183608016 2#F2IE EEE(SP) BOLT, HEX/SP M8X16 4
207 | 008 18715420390 2= ASSY OILCOOLER ASSY 1
207 | 009 10035422150 AL (PF1/2 M22) ELBOW , PF1/2 M22 2
207 | 010|V3802600060 ZUX|E0|KZIHE  [NUT, HEX FLANGE M6 2
207 | 0132123606016 SZE=E(SP) BOLT, HEX /SP M6X16 2
207 | 014|V5601600008 AHHE PIN , SNAP 2
207 015(v4111600080  |& 2tM WASHER, PLAIN M8 2
207  01718711045201 ool = , CAC ot [PIPE, CAC OUTLET 1
207  01810031045310 S Al2|Z ID50.8 |[HOSE, SILICONE ID50.8 3
207 1 01910031020700 $22%8 , TORRO 50-70/12 W3 WF |HOSE CLIP , TORRO 50-70/12 W3 6
207 | 020(18711045111 ao|= | CAC 23l PIPE , CAC INLET 1
207  02118711040400 S, A2lZ D38 HOSE , SILICONE ID38 1
207 1 022]10031020600 5232 TORRO 40-60/12 W3 WF [HOSE CLIP , TORRO 40-60/12 W3 2
NOTE

107




FIG 301

TS108

HIH SeX| ASSY
DAMPER FLANGE ASSY

P1

e
YEAR

2019

NOTE

112




&IH S& Xl ASSY

=

FIG 301 oy L_YEAR
DAMPER FLANGE ASSY 2019
TS108

#Hs | & F #H & 2 F g 7 & S 2oue| Moo/ Y 5
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
301 001{18711020100 Zz}o|& ASSY FLYWHEEL ASSY 1 ~2016.06.19
301 001{18711020101 Zz}o|& ASSY FLYWHEEL ASSY 1 2016.06.20~
301 002]18711210011 Z2lo|E 2 EM12X55XP1.5 [FLYWHEEL BOLT M12X55XP1.5 8
301 003{19021202303 EHIH Z 2 X| ASSY , 365 |DAMPER FLANGE ASSY , 365 1
301 004 {V2173608020 AHFZLHEEHE(S) (BOLT, HEX/S M8X16 8
301  005|V5211008016 HaH(A) PIN, PARALLEL/B 8X16 2 ~2015.01.06
301  005|V5201008016 HaH(A) PIN, PARALLEL/A 8X16 2 2015.01.07~
301 006 |V6001506205 ELGE! BEARING , BALL 1 ~2016.06.19
301 007 {V7051400520 CEHEZ(7EE) C-RING , HOLE 1
301 008{18712120080 CIFANZE SHAFT , INPUT 1 ~2016.06.19
301 008{18712120081 CIFANZE SHAFT , INPUT 1 ~2018.09.04
301 008{18712120082 CIFANZE SHAFT , INPUT 1 2018.09.05~
NOTE

113




FIG 302

TS108

Sd0[=3 AH0lA SUB ASSY
BRAKE CASE SUB ASSY

P1

e
YEAR

2019

NOTE

114




=dlol=3 3014 SUB ASSY

HE

FIG 302 o |
BRAKE CASE SUB ASSY oo
TS108

#Hs| P EH =B 7 F g 7 & > 228z MHEHEY 8 Z
KEY NO PART NO DESCRIPTION SPEC QTYy. REPAIR | EFFECTIVE DATE REMARKS
302 | 001]19022480011 Qfad T PLATE , PRESSURE 2
302 | 002|18712482100 C|A 3 Z2{|0|E COMP |PLATE COMP.DISC 2
302 | 003|19022485000 =ajo|370/A SUB ASSY |CASE SUB, BRAKE 2
302 | 004]19022480021M =20l T H ol A CASE, BRAKE 2 ~2015.01.22
302 | 004]19022480022M (=20l T H 0| A CASE, BRAKE 2 2015.01.23~
302 | 005|19022480030 £8{1,M12X24 PLUG, M12X24 HEX B=14 2
302 | 006 19022480040 AZ(190) RING, SEAL 190 2
302 | 007|19022480050 A2 (265) RING, SEAL 265 2
302 | 008 19022480060 10X20 PIN 10X20 6
302 | 009 19022480070 Az SPRING D=1.2 6
302 | 010]19022480080 Bejo|3mAE PISTON, BRAKE 2
302 | 011]19022480090 237 SCREW HEX B=14 2
NOTE

115




FIG 303A

TS108

Sdol3 mol=
BRAKE PIPES

P1

e
YEAR

2019

16 _

NOTE

116




HE

FIG 303A 54013 ol = o1 YEAR
BRAKE PIPES i
75108
#Hs | & F #H & 2 F g 7 & = 2oHE| AHEHBY Hf o
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
303A 001[19022480110  |=2HZ BRACKET 193 1
303A 002[V2173608016 |A&SZt=ERS(S) [BOLT,HEX/S M8X16 2
303A 003119022483301 =7l (=2e|o| 3ol =) COMP |BRACKET COMP, BRAKE PIPE 1
303A 004 (V2173608016 |A&SZt=ERS(S) [BOLT,HEX/S M8X16 2
303A 010|19022483102 | =alo] 2 mhol = (LH) COMP|PIPE COMP, LH BRAKE 1
303A 011|19022483202 | =0l =to| =(RH) COMP |PIPE COMP, RH BRAKE 1
303A 012|19022480120 |=2 CLIP, HOLE 193 1
303A 013|V2113606016 |SZt=E(S) BOLT, HEX /S M6X16 1
303A 014/19022480130  |=2/(M6) CLIP, M6 193 2
303A 015(19022480120 |=2 CLIP, HOLE 193 2
303A 016 |V2113606016 |SZH=E(S) BOLT, HEX /S M6X16 2

NOTE

117




FIG 3038

TS108

84032
BRAKE

P1

e
YEAR

2019

NOTE

118




HE

FIG 3038 Bd0l3 p1 YEAR
BRAKE roto
TS108
s | R E H T £ F 9 7 & = zzple| AMEEHBY df )
KEY NO PART NO DESCRIPTION SPEC QTY. | REPAIR |EFFECTIVE DATE REMARKS
303B 019 (19055204030 A= (PT1/4,PF1/4) ELBOW , PT1/4,PF1/4 2 ~2015.01.27
303B 019 (37681850221 O{HE] (Q0OEEH = L) [ADAPTER, 90" 2 ~2015.07.31
303B 019 (19055204030 A& (PT1/4,PF1/4) ELBOW, PT1/4,PF1/4 2 2015.08.01~
303B 020 (18715302100 =ao]|38 = ASSY  [VALVE, BRAKE 1
303B 021 (19027562001 =ejlo|3HE SUB PEDAL SUB , BRAKE 1
303B| 022 (19027562101GB | =2 ol 2H & COMP(LH) [PEDAL COMP, BRAKE LH 1
303B| 023 V6001506002  |=H|of2 BEARING , BALL 6002DD 1
303B| 024 V7081400120 |EEHHZZ E-RING 12 1
303B| 025 [19027562200GB | =2 ol 2H & COMP(RH) [PEDAL COMP, BRAKE RH 1
303B 026 (V6001506002 |=Hiof BEARING , BALL 6002DD 1
303B| 027 V7081400120 |EEHHZZ E-RING 12 1
303B 028 (19027562010 £ 4 (20X23X25) BUSHING, 20X23X25 4
303B 029 (19027562301 E COMP(=z2ilo| 31 &) [PIN COMP, BRAKE PEDAL 1
303B| 030 (V7081400100 |EEHHZZ E-RING 10 1
303B 031 (19027562020 =2eo| 3o = PAD, BRAKE 2
303B 032 (19027562401  |H EE2{Z! COMP BRACKET COMP , PEDAL 1
303B 033 (19027562500 E COMP PIN COMP 1
303B 034 (V2123606016 [SZ=E(SP) BOLT, HEX /SP M6X16 1
303B| 035[V4011600080  |A 2ot WASHER , SPRING M8 4
303B 036 (V3042600080 |ASES|ZHAEEE2E  [NUT, HEX/2 M8 4
303B| 037[V2013608060 |A~HSUEE(EE) BOLT, HEX M8X60 2
303B  038(V3042600080 |AES|ZHAELEE2E  [NUT, HEX/2 M8 2
303B 039 (19027562050 HHE (PF1/4) ADAPTER, PF1/4 PF1/4 1
303B 040 (19027562070 220|352 ASSY(T) [HOSE ASSY, BRAKE T 1 o]
303B 041 (18717562060 SIS A(520)ASSY  [HOSE ASSY, HYD 520 2
303B| 042]19027562081 O{E4E{ (= 20| 2 2|=) |ADAPTER (BRAKE/RETURN) 1
303B 043 19027562091 ZlEiSA(E>0|3) HOSE (BRAKE/RETURN) 1
303B 044 (17136702100 A Q| x| ASSY, E2fo| 3 [SWITCHASSY , BRAKE 1
303B 045 (14256210040 SHLAZ B Z(9) CLAMP, 9 1
303B| 046 [V4111600050  |&otA WASHER , PLAIN 2
303B| 047[V1112605020  |AlRtZHH|ZH2LIA}  |SCREW, C/R PAN 2
NOTE

119




FIG 304

TS108

IEE

FRONT WHEEL

P1

e
YEAR

2019

S07-K-304

NOTE

120




HE

FIG 304 E%E % P1 YEAR
FRONT WHEEL L
TS108
#Hs | & F #H & 2 F g 7 & S 2oue| Moo/ Y 5
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
304 1 001]19026603101 E0|0{(13.6-24/LH) ASSY [TIRE ASSY , LH 13.6-24 1
304 ' 002]19026603301 Eto]0{(13.6-24/RH) ASSY |TIRE ASSY , LH 13.6-24 1
304  003]15003612110 Eto|0{(13.6-24,6PR,R1) |TIREASSY , RH 13.6-24 2
304 1 004]15003610010 FE2(13.6-24) TIRE ASSY , RH 13.6-24 2
304 | 005]V9993000010 Etoloft =24 TIRE, 13.6-24 2
304 006(19026623105MS [& ASSY(W11X24)/PAINT [TIRE , 13.6-24, 8PR,R1 2
304 007]19026623301 2 (W11X24)COMP TUBE, 13.6-24 2
304  008]19026623223 C| A3 (W11X24) CAP, VALVE/TIRE 2
304 | 009 19026623231 =E WHEEL ASSY , W11X24(PAINT) 16
304 | 010]19026622142 HE(M16XP1.5) RIM COMP , W11X24 16
304 011]19026622160 24A DISK , W11X2 16
304 012]19026600181 A AZE LM BOLT 16
304 1 013]V3313600180 SUHHEII=25 NUT 16
304 1 014]19026620020 AEEEE(M18) WASHER 16
304 015]19026632100MS [Z|Ef| o] WASHER , SPRING 2

NOTE

121




FIG 305

TS108

clo &
REAR WHEEL

P1

e
YEAR

2019

S07-K-305

NOTE

122




HE

2l 2
FIG 305 py | YEAR
REAR WHEEL roto

TS108
#Hs | & F #H & 2 F g 7 & S 2oue| Moo/ Y 5
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
305 001 19086602100 Eto|0f(18.4-34-10/LH) ASSY |TIRE ASSY , LH 18.4-34-10 1
305 002 [19086602300 Eto| 0f (18.4-34-10/RH) ASSY |TIRE ASSY , RH 18.4-34-10 1
305 003 19021106300 Et0|0{(18.4-34,10PR,R1) |TIRE , 18.4-34,10PR,R1 2
305 | 004 19021106400 5EH(18.4-34) TUBE, 18.4-34 2
305 | 005(V9993000010  |E}o]oftY =74 CAP , VALVEITIRE 2
305 006 [19026622102MS |2 ASSY(W15X34)/PAINT [WHEEL ASSY , W15X34(PAINT) 2
305  007(19026622111 C|AZ(E/34) DISK , WHEEL34 2
305 008 |19026622200 2l COMP(W15X34)  |RIM COMP (W15X34) 2
305 009 (19026622132 EE(M16XP1.5) BOLT 2
305 010(19026622142 H E(M16XP1.5) NUT 2
305 01119026622151 Z+2}(16X30X15) COLLAR, 16X30X15 2
305 01219026622160 =I9N WASHER 2
305  01319026600181 A AZZIM WASHER , SPRING 16
305 014|V3313600180 |SZHAEII=2ZE NUT , HEX FINE/2 M18 16

NOTE

123




FIG 306

TS108

AEI0E & ASSY
STEERING WHEEL ASSY

P1

e
YEAR

2019

T1054-U-306

NOTE

124




AEI0E & ASSY

HE

FIG 306 pp | YEAR
STEERING WHEEL ASSY -
TS108

s | R E H T £ F 9 7 & = zzple| AMEEHBY df )
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
306 | 001(19024043003 |AE|o{ZZt3 ASSY  |STEERING COLUMN ASSY 1

306 002(19024043102  [=2§Z! COMP(AE|0{2!) |BRACKET COMP, STEERING 1

306 003(19024043203  |AE|0o{Z!Zt2 COMP |COLUMN COMP, STEERING 1

306 004(19024043401 |2t COMP(23) LEVER COMP , LOCK 1

306 005(19027232010  [2+A(9X30X2.3) WASHER (9X30X2.3) T=2.3 2

306  006(19024043011 |= 3 9tM WASHER, LOCK 2

306 007|V2013608030 |[A~®|ZI2E(2S)  |BOLT,HEX M6X50 1

306 | 008 (19024043020  |=E=(M8X30,ZtLtAL)  |BOLT, M8X30 L HEX,B=12 1

306 009 (15604042101 | (16X25)COMP PIN COMP(16X25) 2

306  010(v2173608020 |4~ SZH=ERE(S) |BOLT,HEX/S M8X20 2

306 011(Vv6001306004 |=H|oi BEARING , BALL 600422 1

306 012(V7051400420 |CEH=Z(THR) C-RING, HOLE 42 1

306  013|19024040011 [AFZE(AEOE) SHAFT, STEERING D=20 1 o]

306 014(21443012000  [Sueia =ol= 24 (1600) [UNIVERSAL JOINT ASSY 1

306 015(V6001506003 |=H|of BEARING , BALL 6003DD 1

306 016 (V7041400170 |[CEHHZZ(=R) C-RING, SHAFT 17 1

306  01719024040032 |AE|O{ZAFZE (B =) |SHAFT, STEERING PUMP D=20 1 C

306 018(21443012020 |(Zad oM@ PIN 2

306 | 020 [19024040040 EHEIR GRIP, TILT 1

306 021(v4011600080 [A=2IotM WASHER , SPRING M8 6

306  022(V3042600080 |[A~&HSZH{EEE2ZE |NUT, HEX2 M8 6

306 ' 023]19024044101 AE|0{2 78| SUB(S}) |STEERINGCOVER SUB, LOW 1

306 024(19024044111  [AE|O{ZHH (5} COVER , STEERING LOWER 1

306  026(V1222806012 |4l A+EZHiH|=H2LFAHSP) [SCREW, C/R PAN/SP M6X12 3

306 027(19024040020  [AE|O{ZHH (A} COVER, UPR STEERING 1

306 029(12687322100 [AE|0{21E ASSY STEERING WHEEL ASSY 1

306 030(19027322110 |[AE|0{2Z WHEEL , STEERING 1

306 | 031]16994012020 FHHHAH &) COVER, STEERING 1

306 033 (V4111600100  |&etA WASHER , PLAIN 10 1

306  034|V3232600100 |48 E£0/§ZH{EXE [NUT, HEX SLOT & CASTLE M10 1

306  035(V5001920020 |&&tm PIN, SPLIT 2X20 1

306 036 (V7041400200 |[CEHHZZ(=R) C-RING, SHAFT 20 2

NOTE

125




FIG 307

TS108

e AEINE €28

POWER STEERING VALVE

P1

e
YEAR

2019

NOTE

126




HE

FIG 307 Il AEl0E we oy |_YEAR
POWER STEERING VALVE s
TS108
s | R E H T £ F 9 7 & eS zzple| AMEEHBY df o
KEY NO PART NO DESCRIPTION SPEC QTY. | REPAIR |EFFECTIVE DATE REMARKS
307 001 18714042301 SIS A(250)ASSY  [HOSE ASSY , HYD 250 1 ~2015.01.27
307  00118714042302 225 A(1300)ASSY [HOSE ASSY, HYD 1300 1 2015.01.28~
307 | 002]19024042503 AE|0{Z2 S A ASSY(P) |HOSE ASSY , STEERING PUMP 1 ~2015.01.27
307 002 |18714042500 %%iﬁ(s 0)ASSY |HOSE ASSY, HYD 840 1 2015.01.28~
307 003[10034042500  [AE|oi= &2 ASSY(1050) [HOSE ASSY, STEERING(1050) 1
307  004(10034042600  |AE|oi= &2 ASSY(1000) [HOSE ASSY, STEERING(1000) 1
307  005|18715422101GB [22{mto|= COMP (IN) [PIPE COMP, COOLER IN 1
307 006 |18715422201GB |2 2{mto|= COMP (OUT) |PIPE COMP , COOLER OUT 1
307 007 |18714072800 FASA(1650)ASSY , 2 [HOSE ASSY , HYD 1650 1 ~2015.01.22
307 007 |18714072801 FASA(1550)ASSY , 2 [HOSE ASSY , HYD 1550 1 2015.01.23~
307 008 |18714072700 FASA(1650)ASSY , 4= [HOSE ASSY , HYD 1650 1 ~2015.01.22
307 008 |18714072701 FASA(1550)ASSY , 4= [HOSE ASSY , HYD 1550 1 2015.01.23~
307  00919025413101GB | =Zt4{7| COMP PULSE REDUCER COMP 1
307  010(16582630620 24l E{(PF1/2) CONNECTOR, PF1/2 2
307 011|v2173608025 |~ SZHE2EHE(S) |(BOLT,HEX/S M8X25 2
307  01219025413200 S A ASSY(M SZH4f7|) [HOSE ASSY, REDUCER 1
307  013]19025170030 23 CLIP 1
307  01419025170040 ExY CLIP 1
307 015(V2113606025 |[gzt=E(S) BOLT, HEX /S 1
307  016(17995161130 FL2(PF3/8,PF1/2) [UNION, PF3/8 PF1/2 2
307 | 01716994080072 2L|2(SHORT) UNION , SHORT 2
307  01819024053100 2B E UNIT VALVE UNIT , STEERING 1
307  01919024040070 AE{EEE(M10) BOLT, STUD/M10 M10 4
307 020(19024040050  |7{H{(AE|0{& E =) [COVER, STEERING PUMP 1
307  02119027722030 291(15X36X3) GROMMET , 15X36X3 4
307  02219024040062 Z+2H10X14X12) COLLAR , 10X14X12 4
307 | 023]14441160070 QFAF(11X30X2) WASHER , 11X30X2 4
307 024|v3042600100 |(A8SZH{EHE2E  NUT,HEX2 M10 4
307  025]10035422150 A (PF1/2 M22) ELBOW , PF1/2 M22 2
307 | 026|V2173608020 A SZH2EEE(S)  |BOLT, HEX/S M8X20 1
307 02718715404700GB | =2 CLIP 1
307 028v2173612020 |AES|ZtE2EHE(S) [BOLT,HEX/S M12X20 2
nes| 1

307 | 02918715404600GB

BRACKET COMP , FIX

NOTE

127




FIG 308

TS108

el AElog el
POWER STEERING CYLINDER

P1

e
YEAR

2019

NOTE

128




IHY AEI012 ARICY

=

FIG 308 p |—YEAR
POWER STEERING CYLINDER ot
TS108
#Hs | & F #H & 2 F g 7 & S 2oue| Moo/ Y 5
KEY NO PART NO DESCRIPTION SPEC QTY. | REPAIR | EFFECTIVE DATE REMARKS
308 001[V5201012020  |maHE (A) PIN, PARALLEL/A 12X20(A) 1
308 | 002 19024363000 = Z=Q2lE ASSY BALL JOINT ASSY 2 ~2016.07.31
308 | 002 (19024363001 = Z=Q2lE ASSY BALL JOINT ASSY 2 2016.08.01~
308 00201{19024363200 = 271 ASSY SOCKET ASSY , BALL 2
308 |00202{10014362002 Eto|Z= = ASSY |END ASSY, TIEROD 2 ~2016.07.31
308 100202|10014362003 ElO|2= ol = ASSY |END ASSY, TIEROD 2 2016.08.01~
308 100203]10014363210 = a7 SOCKET , BALL 2 *
308 00204/10014363270 EME SEAT , BALL 2 *
308 | 00205/19024363230 £ AEE STUD, BALL 2 *
308 | 00206/10014363280 ==l PLUG 2 *
308 00207|10014363260 AT B SPRING B 2
308 100208/10014363241 LA EFd} COVER, DUST 2
308 00209|10014363250 AT A SPRING A 2
308 1 00210]V3313600200 SHHEII= 25 NUT , HEX FINE/2 2 *
308 00211{10014362260 = 7y COVER, BALL 2 *
308 00212{10014362240 £ ME B SEAT B, BALL 2 *
308 00213{10014362220 SEAEHE STUD, BALL 2 *
308 00214/10014362230 £ ME A SEAT A, BALL 2 *
308 00215/10014362211 SAE SOCKET 2 *
308 00216/10014362281 Az SPRING 2
308 00217|110014362250 HAEZHH} COVER, DUST 2
308 00218/10014362270 LA B E(M18) NUT(M18) , NYLON 2 ~2016.07.31 *
308 00218/10014362271 LA B E(M18) NUT(M18) , NYLON 2 2016.08.01~ *
308 | 009|Vv4011600120 AT EIoLN WASHER , SPRING M12 4
308 | 010]V2014612085 AHFUEE(RE) BOLT, HEX M12X85 4
308 | 011]V2173608016 AHFZLHEEHE(S) |[BOLT,HEX/S M8X16 8
308 | 012]19024050012 ZOIEFHH] JOINT COVER 2
308 | 013]19154055100 A2 COMP CYLINDER COMP 1

NOTE

* NOT SERVICED SEPARATELY

129




FIG 309

TS108

SciXl HE SUB
SUB CLUTCH PEDAL

P1

e
YEAR

2019

NOTE

130




HE

FIG 309 24Xl HE SuB o1 YEAR
SUB CLUTCH PEDAL "
75108
#Hs | & F #H & 2 F g 7 & = 2oHE| AHEHBY Hf o
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
309 001(19021202101  |#|0|= =242 COMP [BRACKT COMP , CABLE 1 ~2017.07.31
309 001(15891202100  |#|0|= =242 COMP  |BRACKT COMP , CABLE 1 2017.08.01~
309 002|v2173608016 |A&HSZH=2EHE(S) [BOLT,HEX/S M8X16 2
309 00319021202200 |2l & et COMP ARM COMP, INCHING 1 ~2017.07.31
309 003 15891202200 |2l & et COMP ARM COMP, INCHING 1 2017.08.01~
309 004[15645120010  |=A|(10X18X10) BUSH , 10X18X10 2
309 | 005|V4111600100 | oA WASHER , PLAIN M10 1
309 006 [V7081400080 |EHT =2 E-RING 8 2
309 010[19027572001  |=Z2{x|H = SUB SUB CLUTCH PEDAL 1
309 011[19027562401  |E|=H=2HZ! COMP  [BRACKET COMP , PEDAL 1
309 012[19027572101GB |2 2{#|H St COMP  |PEDAL COMP, CLUTCH 1
309 01319027562010 | %Al (20X23X25) BUSHING, 20X23X25 2
309 014[19027562500  |& COMP PIN COMP 1
309 015(V2123606016 | ZH=E(SP) BOLT, HEX /SP MBX16 1
309 016(19027562020 |=ao] Faf= PAD, BRAKE 1
309 019[V4011600080 | =2l otAd WASHER , SPRING M8 4
309 020(V3042600080 |AEHSZHHERE2Z [NUT, HEX2 M8 6
309 02119027570010 |ol&mYUA =2 TENSION SPRING D=5.0 1
309 022(34522150080 |l B4 2 =(82)  |CHAIN TENSION ROD SGD41-D 1
309 024[V2013608040 |~&SZH=2E(2E)  [BOLT, HEX M8X40 1
309 025(V3042600080 |AEHSZHAEHE2E [NUT, HEXR2 M8 1
309 026(19027572201  |=Z2{x|70|= ASSY |CABLE ASSY, CLUTCH 1 c
309 027|V7081400040 |EET =2 E-RING 4 1
309 030|v4111600080 | otAd WASHER , PLAIN D=8 1
309 031|V5001920020 | % &tm PIN , SPLIT 2X20 1

NOTE

131




FIG 310

S 23013 SUB
HAND BRAKE SUB

P1

o ==
YEAR

2019

TS108

NOTE

132




HE

FIG 310 Bi= Bdl013 SuB o e
HAND BRAKE SUB s
TS108
#Hs | # EH T £ F g 7 & = 2zpE| AEHEEY df o
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
310  026]19027612102 =247 COMP(3#==2|0|3) [BRACKET COMP , HANDBRAKE 1
310  027{17073202100 i==go]3 ASSY HAND BRAKE ASSY 1
310 | 028{V2173608020 A~ SZHEEX E(S) |BOLT,HEX/S M8X20 8
310  029(19027612020 = (M8) PIN, M8 HEX,B=12 1
310 030{V4111600080 LeolM WASHER , PLAIN M8 3
310 031]V4011600080 AT 2I9kA WASHER , SPRING M8 1
310  032]V3042600080 AHSZHEEE2E  |NUT, HEX/2 M8 1
310  033]19027612301 Z COMP CAM COMP 1
310 | 035(V7081400060 EedHEY E-RING 6 1
310  036(19027612202 7012 ASSY(PARKING) |CABLE ASSY, PARKING 1
310  037]14322420010 H PIN D=8.0 1
310 | 039{Vv5001920020 = PIN, SPLIT 2X20 1
310 ' 040{34522153200 2|o| EA Q| X|(H])ASSY |SWITCH ASSY, LIMIT 1
310 041]V1112603016 AMAIEHH|ZF2LEAL - [SCREW, C/R PAN M3X16 2
310  042]14801170020 BlMAZEI(52) SPRING , TENSION 52 D=1.0 1 ~2016.06.27
310  042]11106020010 Ol &rA T2 (40) SPRING , TENSION 40 D=1.0 1 2016.06.28~
310  043]19027553230 O Z8l(#H0l|&2,D8) GROMMET , CABLE/D8 1

NOTE

133




FIG 401

TS108

cl0f EsAD|E HO0lA SUB
RR TRANSMISSION CASE SUB

P1

e

YEAR

2019

NOTE

138




el EsiADIE 3014 SUB

HE

FIG 401 P |—YEAR
RR TRANSMISSION CASE SUB e
75108
#HE| 2 Z H & = F o 7 <z |2z0E| dHESY 4 =
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
401 001[18712400010M |2/0f =2 AD|M7 0| A [CASE, RR TRANSMISSION 1
401 002|V2514414040 |AEj=ZELE BOLT, STUDI2 M14X40 2
401 003 V5201010022  |m3Hm (A) PIN, PARALLEL/A 10X22(A) 2
401 004|V2514416120 |AEj==ELZE BOLT, STUDI2 M16X120 2
401 005(V5201012025  |= 3 (A) PIN, PARALLEL/A 12X25(A) 2
401 006|16701015001  |oFI4Z2{IASSY  |PLUG ASSY, DRAIN(MAGNET) 1
401 0071902600081 | 2!z 0| x| LEVEL GAUGE ASSY 1
401 008|19022600070  |PTOH 0l =2)7! BRACKET,PTO CABLE 1
401 009|V2173608016 |48 SZ=2ERE(S) [BOLT, HEX/S 2
NOTE

139




YEAR

2019

IiLI O SUB ASSY
PINION METAL SUB ASSY

FIG 402A

TS108

T993-K-402A

NOTE

140



oL g SuB ASSY

=

FIG 402A oy |YERR
PINION METAL SUB ASSY 2019
TS108
#Hs | & F #H & 2 F g 7 & S 2oue| Moo/ Y 5
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
402A/ 001 (V6321132310 HlolHE{H & TAPER ROLLER BEARING 32310 1
402A| 002 (19022410010M || | A | EF METAL, PINION 1
402A/ 003 (V6321130310 HlolHE{H & TAPER ROLLER BEARING 30310 1
402A/ 004 (19022270051 Zlof(&2Z,39) GEAR , HELICAL 39T 1
402A/ 005 [19022250010 Zlof(&2lZ,31) GEAR, HELICAL 31 1
402A/ 006 {19022410020 L E(M45) NUT (M45X1.5) HEX B=67 1
402A/ 007 {19022250020 2+ (35X50X3) WASHER 35X50X3 D=50 1
402A 008 [V6544354026 LISt ofZ (H o[ X|) BEARING, NEEDLE CAGED KT354026 1
402A/ 009 {19022250032 7|0 (ATH,49X16T) GEAR, SPUR 49-16T 1 ~2015.10.22
402A/ 009 [19022250033 7|0 (ATH,49X16T) GEAR, SPUR 49-16T 1 2015.10.23~
402A 010 [V6544354026 LISt ofZ (H o[ X|) BEARING, NEEDLE CAGED KT354026 1
402A/ 011 (19022250040 Z+H2H(35X40X12) COLLAR 35X40X12 42.7X4.0 1
402A 012 (19022250051 5| 2 (32X80X22) HUB 32X80X22 1
402A/ 013 (V7041400350 CEHEIH(F2) C-RING , SHAFT 35 1
402A| 014 (19022251161 £2}o| =7 2280, = |COUPLING , SLIDE 80/SIDE 1
402A/ 015 (19022410030 21(0.2) SHIM 0.2 T=0.2 2
402A| 016 (19022410040 21(0.1) SHIM 0.1 T=0.1 4
402A/ 017 (V2173610025 A2HFZLHEEHE(S) |BOLT,HEX/S M10X25 4
NOTE

141




2| C|Z ASSY YEAR
FIG 4028 RR DIFF ASSY P1

2019
TS108

*NOT SERVICED SEPARATELY

T993-K-402B

NOTE

142




AT

FIG 4028 2l C|IZ ASSY o1 YEAR

RR DIFF ASSY ots

TS108
s | R E H T £ F 9 7 & = zzple| AMEEHBY df )
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
4028 000 |19022435002 2lojc| =24 ASSY  |DIFF ASSY,RR 1
4028 001 (19022422003 H|# SET , 11X42 BEVEL SET, 11X42 1
402B 00101{19022422014  |=2}o|=mL{ei(11)  [PINION, DRIVE 11 1
402B| 00102{19022422021 710{ (H| % ,42) GEAR, BEVEL 42 1
4028  002(19022430012M || = 0| A CASE, RR DIFF 1
4028 003 (19022430020 AB{AEZEH(51X70X1) [COLLAR, THRUST 51X70X1 T=1.0 2
402B| 004 {19022430040 7| 0{LH(H| & ,20) GEAR, LH BEVEL 20T 1
402B| 005 (19022430030 7| 0o{RH(H| 2 ,20) GEAR, RH BEVEL 20T 1
4028 006 (19022430050 gy oiAag{AEZIEl  [COLLAR, PINION THRUST T=1.0 2
402B| 007 [19022430060 710{ (H[ % ,12) GEAR, BEVEL 12T 2
402B| 008 [19022430070 Cl|ZajL{AAPZE SHAFT, DIFF PINION 1
4028 009 (V5801406036  |A=2m PIN, SPRING 6X36 1
4028 010|Vv4011600120 | A T2 2tM WASHER , SPRING M12 12
402B 011(V2024612035 |AEHSZIESE(I7tE) BOLT, HEX FINE M12X35 12
402B| 012 (V6321132014  [eloim Eaisiofzl (2 5)-32014xa | TAPER ROLLER BEARING 32014 1
4028 013 (17973033400 £2|E2 COMP SLEEVE COMP, DIFFLOCK 1
402B 014 (V6321130211  |E|o|H S2{t ol & TAPER ROLLER BEARING 30211 1
4028 015(19022430121M  |C| = m| = METAL, DIFF CASE 1
402B 016 |V2173610040 |ASHSZI2EHS(S) |BOLT,HEX/S M10X40 6
4028 017(19022430110 oM AE ADJUSTER 1
4028 018 (19022430131 AET STOPPER T=3.2 2
402B 019|v2173608016 |ASHSZI2EHS(S) |BOLT,HEX/S M8X16 4
4028  020(19022440030M |C|==2x 3 FORK, DIFFLOCK 1
4028 021 (19022440010 ClZEAZE SHAFT, DIFFLOCK D=20 1
4028 022|V7201024016 |0 (P) O-RING, P 1A, P16 1
4028 023 (19022440020 A T2 (HC235) SPRING HC235 D=2.9 1
4028 024 (V5801406032 |A=2m PIN, SPRING 6X32 1
4028 025 (19022440040 ClZ2nAE PISTON, DIFFLOCK 1
4028 026 (19022430140 Ztat COLLAR 1
4028 027 (19022430150 O{ XM AE(LH) ADJUSTER, LH 1
NOTE

143




8l

YEAR

2019

P1

JI10i

S
SUB CHANGE GEARS

FIG 403

TS108

T993-K-403

NOTE

144



HE

FIG 403 FH= I oy |_ren
SUB CHANGE GEARS s
TS108
#Hs | # EH T £ F g 7 & = 2zpE| AEHEEY df o
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
403 ' 001{18712240010 BHEIILEJ{AFZE  [SHAFT, RANGE COUNTER 1
403 | 002 19022240051 EA|27X29X9 BUSH 27X29X10 2
403 | 003 |V6544455017 LI EH|ofZ (H o[ X|) BEARING, NEEDLE CAGED KT455017 1
403 | 004 119022240090 ZH2H(46X50X16) COLLATR 46X50X16 54X5 1
403 | 005 | V6544455017 LI EH|ofZ (H o[ X|) BEARING, NEEDLE CAGED KT455017 1
403 | 006 19022240023 7|0 (A1H,50) GEAR, SPUR 50T 1
403 | 007{19022240030 Zlof(&2|ZH,32) GEAR, HELICAL 32T 1 ~2018.03.31
403 | 007{19022240031 Zlof(&2|ZH,32) GEAR, HELICAL 32T 1 2018.04.01~
403 ' 008 |V6041106208 =H & (HL1) BEARING , BALL/HL1 6208 2
403 | 009{19022251161 &2l0|=7{ £2/80,H % |COUPLING, SLIDE 80/SIDE 1
403 | 010|Vv6544384317 LI EH|ofZ (H o[ X|) BEARING, NEEDLE CAGED K384317 2
403 | 011]19022242103 7|01 (812|249, AH17) COMP [GEAR COMP, HELICAL 49T SPUR 17T 1
403 | 012 |V6544384317 LI EH|ofZ (H o[ X|) BEARING, NEEDLE CAGED K384317 2
403 ' 013]18712240040 FAl(35X45X29) BUSH , 35X45X29 1
403  014]V6041106309 =H & (HL1) BEARING , BALL/HL1 6309 1
NOTE

145




e
2H=E Y YEAR
FIG 404 SUB CHANGE LEVER a 2019

TS108

2425 22
é)?l’ 526

12
23

See FIG. 403

T993-K-404

NOTE

146




HE

FIG 404 FH= Y p1 YEAR
SUB CHANGE LEVER roto
TS108
s | R E H T £ F 9 7 & = 2zpE| AEHEEY df )
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
404 001(19022260012  |FH{ S A|ZTEAE 0|  [STAY, RANGE SHIFT 1
404 00219022260020M |5 <z 3 (M-C) FORK, RANGE SHIFT M-C 1
404 003|V6802000010  |&+ BALL, STEEL 38853 1
404 004(13022250030 |AlZE{A =Y SPRING, SHIFT D=1.4 1
404 005(19022260030M [F <= F (H-L) FORK, RANGE SHIFT H-L 1
404 006(13022250030 |A|ZE{A =Y SPRING, SHIFT D=1.4 1
404 007 V6802000010  |&+ BALL, STEEL 38853 1
404 008(19022260041 |FH & 7tol= GUIDE, RANGE T=45 1
404 009(V2173610020 |2 SZtE2EHE(S) [BOLT,HEX/S M10X20 2
404 010(19022230052 [t obM A 2| %|ASSY |SWITCH , SAFETY RANGE 1
404 011]19022263110M |5t <oy g METAL , RANGE 1
404 01219022262104  |F4z2i|t{(5H) COMP (LEVER COMP, LOW RANGE 1
404 013|19022230080 |4/ == 7| KEY, SHIFT 6X16(A) 1 ~2015.06.21
404 013|19022230081 [4/= = 7| KEY, SHIFT 6X16(A) 1 2015.06.22~
404 014|15602230085 (M« SEAL 1
404 | 015|16007060020 EE(=g9l) BOLT . DRAIN 1
404 016(19022230070 (A= SPRING DP2.6 1
404 017|V7051400320 |CEHHZZ(FHE) C-RING , HOLE 32 1
404 018(15602800044  |H = BOOT 1
404 019|V5901010070  [H A WIRE, STEEL 1.0X70 1
404 020(V2173608035 |2 SZtE2EHE(S) [BOLT,HEX/S M8X35 2
404 021|V2173608025 |2 SZtE2EHE(S) [BOLT,HEX/S M8X25 2
404 02219027513102GB |F <t COMP LEVER COMP, CHANGE 1
404 023|V2013608040 [A~BSZIE2E(ES)  |BOLT,HEX 1
404 02419027513201  [&Fo|(FH =) GRIP , CHANGE RANGE 1 ~2018.10.31
404 02419027513202  [&Fo|(FH# =) GRIP , CHANGE RANGE 1 2018.11.01~
404 025|19027010010 |A&SZH{EJH=2Z  |NUT, HEX FINE/2 M10 1
404 026(V3042600080 [(2E|ZH{EEE2E  [NUT,HEX2 M8 1

NOTE

147




YEAR

2019

4AWD E2t0|E2 JI0f
4WD DRIVE GEARS

FIG 405

TS108

2
e
g
g

NOTE

148



4WD Ect01E J|0i

HE

FIG 405 o |_vee
4WD DRIVE GEARS e
TS108
#Hs| P EH =B 7 F g 7 & > 228z MHEHEY 8 Z
KEY NO PART NO DESCRIPTION SPEC QTYy. REPAIR | EFFECTIVE DATE REMARKS
405 | 001]19022270011 TEE SHAFT, DRIVE D=42 1
405 | 002 19022270061 7|0 (~A:zl|#H,37) GEAR , HELICAL 37 1
405 | 003 V6001106206 ELNE BEARING , BALL 6206 1
405 | 004 19022290010 M|Hz|o|EZ&0|E  |PLATE, SEPARATE T=2.6 3
405 | 005|Vv6001106007 ELNE BEARING , BALL 6007 1
405 | 006 |V6544202417 1| St of & (30| X|)-K202417 |BEARING, NEEDLE CAGED KT202417 1
405 | 007 19022280010 Ezjo|EAHEEY COUPLING, DRIVE 1
405 | 008 |V7041400350 CEHEE(%58) C-RING, SHAFT 35 1
405 | 009 19022280022 AWDEAIAZE SHAFT, 4WD CLUTCH 1
405 | 010|Vv7201035050 02 (P) O-RING, P 1A, P50 1
405 | 011]Vv7201035040 02 (P) O-RING, P 1A, P40 1
405 | 012]19022280030 Zelo|=EAHEEY COUPLING, SLIDE 1
405 | 013]19022280040 2 Z 2 (HC060) SPRING, HC060 D=7.0 1
405 | 014]19022280050 2}M (45X75X3) WASHER, 45X75X3 T=3.0 1
405 | 015]V7041400400 CEHEE(%58) C-RING, SHAFT 40 2
405 | 016 |v6001106008 ELNE BEARING , BALL 6008 1
405 | 017]19022120050 A2 (40) RING, SEAL 2
405 | 019]19022123120 24 (8) AVSEAL(8) 1

NOTE

149




YEAR

2019

P1

523

clol H=
RR AXLE HOUSING

FIG 406

TS108

NOTE

150



210 W& 5HRE

HE

FIG 406 P |—YEAR
RR AXLE HOUSING s
TS108

s | R E H T £ F g 7 & = 2zpE| AEHEEY df o
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
406 ' 001{19022470011 Z10f(AH,13)(LH) GEAR, LH SPUR 13T 1

406 ' 002 (19022470021 710 (A1H,13)(RH) GEAR, RH SPUR 13T 1

406 003]19022450014M (2| M &5t 2 HOUSING, RR AXLE 2

406 004 ]V6001106215 =0 BEARING , BALL 6215 2

406 ' 005|V6001106015 ELGE! BEARING , BALL 6015 2

406 ' 006 (19022452100 EZEA|Y ASSY SEAL ASSY, FLOATING 2

406 007 (19022450024 Eo{EAIZE SHAFT, RR WHEEL 2

406  008]19022470032M  [7H2lAA CARRIER, PLANET 2

406 ' 009 {19022470040 Zta} COLLAR, 36X61X1 T=1.0 12

406 | 010 |V6544354525 LI EH|ofZ (H o[ X|) BEARING, NEEDLE CAGED K354530 6

406 | 011|V6544354525 LI EH|ofZ (H o[ X|) BEARING, NEEDLE CAGED K354520 6

406 ' 012]19022470050 7|0{(A1H,25) GEAR, SPUR 25T 6

406 ' 014]19022470060 H(35X92) PIN 35X92 6

406  015]V7041401200 CHHEY(E8) C-RING , SHAFT 120 2

406 ' 016]19022470070 A E2tM WASHER, STOP T=10.0 2

406 ' 017]10012470070 2EFZLEE(TE) BOLT, HEX FINE 2

406 01701|\V/7201024022 OF(P) O-RING, P 2

406  018]19022470081 AETH STOPPER T=4.0 2

406 ' 019]19022470090 2 7]0{(65) GEAR, RING 65T 2

406 ' 020{19026620010 AEEEE(M18) STUDBOLT, M18 D=19 16

406  021|V4011600140 AT 2I9kA WASHER , SPRING M14 20

406 022 |V3043600140 AHSZHEEE2E  [NUT, HEX/2 M14 4

406 ' 023]19022470160 AEHEEE(2E) BOLT, STUD/2 6

406  024]V5201012025 HaH(A) PIN, PARALLEL/A 12X25(A) 4

406 ' 025]19022450030 253 RING, STOP 2

406  026|V2014614155 AHFUEERE BOLT, HEX M14X155 14

NOTE

151




FIG 407

TS108

540,750,1000 PTO A0l A
540,750,1000 PTO CASE

P1

e

YEAR

2019

<)

AN
S
‘i:fa'w T . ‘

5

T903/T1003-K-407

NOTE

152




540,750,1000 PTO #H0IA

HE

FIG 407 P |—YEAR
540,750,1000 PTO CASE oto
TS108
s | R E H T £ F 9 7 & = zzple| AMEEHBY df )
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
407 | 001(18712600010M [PTO#I0[A(540/750/1(CASE , PTO(540/750/1000) 1 ~2016.01.31
407  00118712600011M [PTO# 0| A (540/750/1(CASE , PTO(540/750/1000) 1 2016.02.01~
407 003[19022652005  [PTORF SET ARMSET , PTO 1
407 | 004 10012652101 M2l COMP SELECTOR COMP 1
407 ' 005 19022652203 2t COMP ARM COMP 1
407 006 |V5801406028 (2= H PIN, SPRING 6X28 1
407 008 19022650011 PTO4|ZE AHo| STAY, PTO SHIFT 1
407 009 (19022650021M [PTO %= 3 FORK, PTO SHIFT 2
407  010(V6802000010  |&T BALL, STEEL 38853 2
407 ' 01113022250030 AlZEfAazd SPRING, SHIFT D=1.4 2
407 012|V5001930025 |=2HH PIN, SPLIT 3X25 2
407 013(v7201024012 [OZ(P) O-RING, P 1A, P12 1
407 014|16702230371 |[Z&I0IE PLATE 19X3.0 1
407  015[v2173608016 |~EFZUEEEE(S) |BOLT,HEX/S M8X16 1
407  016(V5201012025  [HEHE(A) PIN, PARALLEL/A 12X25(A) 2
407  018|19022600022M [PTOM & METAL, PTO 1
407  021|V4011600120 [2ZELlM WASHER , SPRING M12 1
407 022(v2173612035 |~ESFUAEEEE(S) |BOLT, HEX/S M12X35 4
407 023[v2003612110 [SZUE=E(ES) BOLT, HEX M12X110 1
407 026 (V6802000010  |[&T BALL , STEEL 1
407 ' 02713022250030 AlZefAazmd SPRING , SHIFTER 1
407  02810012650010 2TAE SEAT, SPRING 1
407  029|V4011600140 [2ZELlM WASHER , SPRING M14 1
407  030(V2013614020 |[~EKZEE(EE)  |BOLT, HEX M14X20 1
407 | 03919027532020 x| =izl BRACKET, SUPPORT 1
407 | 041]19027534100 PTO 70l & ASSY CABLE ASSY, PTO 1
407 043(v3042600120 |2EFUHEEE2E  |NUT, HEX2 1
407 | 045|19027532011 PTO &t =2}3l BRACKET , PTO LEVER 1
407 046 (19027532203GB |PTO2It{ COMP LEVER COMP, PTO 1
407  04719027532302 2t COMP ARM COMP 1
407  048|V5801406025 (2= H PIN, SPRING 1
407 | 049 (V2183608020 |~ FZUEEEE(SP) |BOLT, HEX /SP M8X20 6
407 050(V4111600100 |&2tM WASHER , PLAIN M10 2
407  051(16992190101  [Z2E(PTO) GRIP(PTO) 1
407 | 052(19027010010 2EFZHA EJF=23  [NUT, HEX FINE/2 M10 1
407 053(14723280030 [ (10X30) PIN , 10*30 2
407 | 0545001920020 =< PIN, SPLIT 2

NOTE

153




FIG 408A

TS108

PTO AFZE
PTO SHAFT

P1

YEAR

2019

TI054-U-408A

NOTE

154




HE

ITe
FIG 408A PTO AIZE oy L_YEAR
PTO SHAFT 2019
TS108
#Hs | # EH T £ F g 7 & = 2zpE| AEHEEY df o
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
408A/ 001 (19022615100 7lo{(&2]|Z,22) SUB |GEAR SUB, HELICAL 22T 1
408A/ 002 (19022610011 Zlof(&z2lZH,22) HELICAL , 22T 1
408A| 003 (V6001106308 ELGE! BEARING , BALL 6308 1
408A 004 (19022610021 Zlo{(&elH,18-14) GEAR, HELICAL 18-14T 1
408A/ 005 [V7201035025 OF(P) O-RING, P 1A, P25 2
408A/ 006 {19022120050 A& (40) RING, SEAL 2
408A| 007 [14573020041 L E(M30X1.5) NUT , M30 P1.5 1
408A/ 008 (18712630010 PTOAFZ E(3) SHAFT, PTO (3) 1 ~2017.09.13
408A/ 008 (18712630011 PTOAFZ E(3) SHAFT, PTO (3) 1 2017.09.14~
408A| 009 (V6001106211 ELGE! BEARING , BALL 6211 1
408A 010{19022630111 ZElo|=EAHE3™80 COUPLING, SLIDE 80 2
408A 011(18712630080 710 (&2l&,49) GEAR, HELICAL 49T 1 ~2015.10.22
408A 011(18712630081 710 (&2l&,49) GEAR, HELICAL 49T 1 2015.10.23~
408A| 012 (18712630070 £ A[(50X56X66) BUSH , 50X56X66 1
408A 013(18712630020 7|O—|( Sl2| A 57) GEAR, HELICAL 57T 1
408A| 014 (18712630030 B (47X80X22) HUB 47X80X22 1
408A| 016 (18712630040 E‘AI(45X55X28) BUSH , 45X55X28 1
408A 017 (18712630050 7o (&d 2l ,53) GEAR, HELICAL 53T 1
408A| 018 (V6041106211 =H & (HL1) BEARING , BALL/HL1 6211HL1 1
408A| 019 (V6001106307 ELGE! BEARING , BALL 6307 1
408A| 021 (18712630060 PTOAFZ E(540/1000) |SHAFT, PTO (540/1000) D=45 1 ~2019.01.06
408A| 021 (18712630061 PTOAFZ E(540/1000) |SHAFT, PTO (540/1000) D=45 1 2019.01.07~
408A| 022 (19022123110 LA (6) AVSEAL(6) D=6 1
408A/ 023 (18712600070 PTO ¥ SEAL, PTO 1 ~2018.02.25
408A| 023 (18712600071 PTO ¥ SEAL, PTO 1 2018.02.26~
408A 024 (18712630140 S2|E(PTO AFZ E/75) [SLEEVE, PTO SHAFT 1
408A/ 025 (V7051400500 CEHEZ(7EE) C-RING , HOLE R50 1
408A 026 (19022600032M |=2}0| EAFZ EF{H] COVER, DRIVE SHAFT 1
408A| 027 (V7211031085 o-¥ O-RING, G 1A, G85 1
408A 028 (V2173608020 A~HSZHEEX E(S) |BOLT,HEX/S M8X20 3
408A| 029 (18712600040 224 7{H] COVER, OIL SEAL 1
408A 031 (V2173608020 LS ZHEEX E(S) |BOLT,HEX/S M8X20 3
408A/ 032 (18712600080 PTO= Z CAP, PTO SHAFT 1
408A 033 (V2183608012 A8 S22 EH E(SP) [BOLT, HEX/SP M8X12 1
408A 034 (V7051401000 CEHEZ(FEE) C-RING , HOLE R100 1
408A/ 035 (18712630090 5| 2 (52X80X22) HUB 52X80X22 1
408A 036 (18712630120 Z+2}(35X72X7) COLLAR , 35X72X7 1
408A 037 |V6544556027 LISt ofZ (Aol X|) BEARING, NEEDLE CAGED KT556027 3
408A 038 (18712600090GB |7}0|= Z&{0|E PLATE , GUIDE 1 ~2015.01.06
408A 038(18712600090 710|= E80o|E PLATE , GUIDE 1 2015.01.07~
408A/ 039 (15892600060 A1 (79X99X0.3) SIM, 79X99X0.3 1 2018.02.26~

NOTE

155




FIG 4088

TS108

PTO 221Xl ASSY
PTO CLUTCH ASSY

P1

YEAR

2019

T993-K-408B

NOTE

156




HE

FIG 4088 PTO 2¢{Xl ASSY oy |YerR
PTO CLUTCH ASSY roto
TS108
#Hs | # EH T £ F g 7 & = 2zpE| AEHEEY df o
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
408B| 022 (18712612000 PTO 28{%| ASSY CLUTCH ASSY, PTO 1
408B| 023 (18712612010M | &{x|H|C] BODY, CLUTCH 1
408B| 024 (18712612020M |ZA = PISTON 1
408B| 025 (14722212090 (A E) RING , PISTON 1
408B| 026 (18712612030 w118 RING, SEAL 118 1
408B| 027 (19022612101 Eefo| 3|23 COMP |DISC COMP, BRAKE 1
408B| 028 (19022612040 2|HEe ol E PLATE, RETURN 1
408B| 029 (19022612200 C|A3 E2|0|E COMP |DISC COMP, CLUTCH 5
408B| 030 (19022612050 28 x|Z&0|E PLATE, CLUTCH 4
408B 031 (19022612300 2 Z COMP PLATE COMP, PRESSURE 1
408B| 032 (19022612060 A2x2 SPRING D=1.8 4
408B| 033 (V7051401200 CEHEZ(7EE) C-RING , HOLE 120 1
408B| 034 (V6001406005 LIS BEARING , BALL 6005D 1
408B| 035 (19022612070 S i=] HUB 1
408B| 036 V6544141815 LI EH|ofZ (H o[ X|) BEARING, NEEDLE CAGED KT141815 1
408B| 037 (18712600050 PTOEZI0|EAZE SHAFT, PTO DRIVE 1
408B| 038 (V7041400260 CEHEZ(E8) C-RING , SHAFT 26 1
408B| 039 (19022600090 22|o|A(2.2) ORIFICE(2.2) 1
408B| 040 (18712605400 PTOE2I0|EAFZ E SET|SHAFTSET, PTODRIVE 1

NOTE

157




8l

YEAR

2019

P1

0l SUB ASSY
METAL SUB ASSY

FIG 409

TS108

N -
N,

-
———— \
T, W

W \

W \
B
-

T1054-U-409

NOTE

158



HE

FIG 409 HIE SUB ASSY o e
METAL SUB ASSY oo
TS108
HHS | H F #H & =2 F g9 7 &4 2z |22HE| YHEESY Hf )
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | EFFECTIVE DATE REMARKS
409 | 009 V4011600140 AT EIoLN WASHER , SPRING M14 6
409 | 010(V2013614040 AHUSUHEE(EE) BOLT , HEX M14X40 6

NOTE

159




=

YEAR
2019

e

0E EHAQIAE HOIA
MID TRANSMISSION CASE

FIG 410

TS108

T993-K-410

NOTE

160



0 ESHADIE HOIA

HE

FIG 410 P |—YEAR
MID TRANSMISSION CASE roto
TS108

NHE | 2 EH T &£ F g 7 Z S 2apE| HHEHEY 4 z
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
410 | 001)18712200010M |o|=Ezi A0|M# 0|4 [CASE, MID TRANSMISSION 1

410 | 002|V5201010022  |H&HH (A) PIN, PARALLEL/A 10X22(A) 1

410 | 003|V5201010040  |H3H = (A) PIN, PARALLEL/A 10X40(A) 1

410 | 00419022200022M |t of 2/ mj| EF METAL, BEARING 1

410 006|V2173612035 |AMSZIE2EHEE(S) |BOLT,HEX M12X35 4

410 | 00719022200031M |Z==ZEH|of 2 H & METAL, FR BEARING 1

410 008|V4011600140 (A= 2lotM WASHER , SPRING M14 2

410  009|V2173612035 |AMSZIE2EHEE(S) |BOLT,HEX M12X35 2

410 010|V4011600140 [A=2o}M WASHER , SPRING M14 5

410 011|V3043600140 |[2~E|ZH{ERE2ZE  |NUT, HEX2 M14 5

410 012|V2013614045 |AWHSUBE(EE) BOLT, HEX/S M14X45 23

410 013|V4011600120 [A=2lotM WASHER , SPRING M12 3

410 014|V3042600120 [2~E|ZH{ERE2Z  |NUT, HEX2 M12 3

410  016]19022275200 EMAM SENSOR ASSY, GEAR TOOTH 1

410 01601|V7201024018  [O™(P) O-RING, P 1

410 017|V2173612055 |AMSZtE2EHEE(S) |BOLT,HEX M12X55 2

NOTE

161




FIG 411

TS108

oIl deltxl J104
MAIN CHANGE GEARS

P1

T993-K-411

*NOT SERVICED SEPARATELY

NOTE

162




olel M elxl J10d

HE

FIG 411 P |—YEAR
MAIN CHANGE GEARS s
TS108
s | R E H T £ F g 7 & = 2zpE| AEHEEY g 7
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
411 1 002{18712210010 7|0 (":z|H,23) GEAR, HELICAL 23T 1
411 003{18712210020 7l0{(™:z|H,19) GEAR, HELICAL 19T 1
411 004]18712210030 Zlo{(&z2l#,32) GEAR, HELICAL 32T 1
411 005|V7041400400 CHHEY(E8) C-RING , SHAFT 40 2
411 006 (18712210040 7|0 (":z|H,28) GEAR, HELICAL 28T 1
411 007|V6041106306 =H & (HL1) BEARING , BALL/HL/1 6306HL1 1
411 008|V6041606208 =H & (HL1) BEARING , BALL/HL/1 6208HL1N 1
411 1 010{18712220010 7|0{("H:2|H,14) GEAR, HELICAL 14T 1
411 011]V6544253530 Ll SHil ol & (70l x])-K253530H |BEARING, NEEDLE CAGED KT253530 1
411 012(19022220021 THESNHEY C-RING, UNIFORM SECTION 35 1
411 013]V6261100308 EELEIGE BEARING, CYLINDER-ROLLER NUP NUP308 1
411 014]18712220031 24M (40X64X4) WASHER, 40X64X4 D=65 1
411 1 015(19022220041 EAI(40X50X37) BUSH, 40X50X37 2
411 | 016 |V6544455218 LI EH|ofZ (H o[ X|) BEARING, NEEDLE CAGED KT455218 4
411 017(18712220072 7lof(&2Z,33) GEAR, HELICAL 33T 1
411 1 018]18022242100 o2 ASSY(H3 =) ASSY , HUB SYNCHRO 2
411 01801)19022222110 A3=25E HUB, SYNCHRO 2
411 01802|19022222120 AIZAME INSERT, SYNCHRO 6
411 01803/19022222130 ANIazAazZy SPRING, SYNCHRO 4
411 01804)18022242110 SE|E(N3=R) SLEEVE, SYNCHRO 2
411 019]19022220061 EAI(40X50X31) BUSH, 40X50X31 2
411 020|V6544455330 LISl 01 (70l XI)-KTW455330 |BEARING, NEEDLE CAGED KTW455330 2
411 1 021]18712220052 7|0 (":z|H,29) GEAR, HELICAL 29T 1
411 022]18712220081 2t (37X40X4) WASHER , 37X40X4 1
411 025(18712220112 7|0 (":2|H,42) GEAR , HELICAL 42T 1
411 028]18712220092 7lof(&2]ZH,38) GEAR , HELICAL 38T 1
411 029]18712220121 2+ (35X64X6.5) WASHER , 35X64X6.5 1
411 030|V6041606307 =H & (HL1NR) BEARING , BALL/HL/1 6307HLIN 1
411 1 031]14573020041 L E(M30X1.5) NUT, M20X1.5 HEX. B=46 1
411 032]18022242200 g ASSY(HA=Z) RING ASSY, SYNCHRO 2 ~2018.01.07
411 032]18022242201 g ASSY(HA=Z) RING ASSY, SYNCHRO 2 2018.01.08~
411 033]19022222141 = (H3I2) BLOCKRING , SYNCHRO 2 2018.01.08~
NOTE

163




FIG 412

TS108

21 K21 X| &It N
MAIN CHANGE LEVER

e

YEAR

2019

28—

33

T953-K-412

NOTE

164




AT
FIG 412 0l XXl &l o1 YEAR
MAIN CHANGE LEVER oto
TS108
#Hs | & F #H & 2 F g 7 & S 2oue| Moo/ Y 5
KEY NO PART NO DESCRIPTION SPEC QTY. | REPAIR |EFFECTIVE DATE REMARKS
412 00119022230041 FHEIOIE GUIDE, MAIN T=45 1
412 002(V2173610020 |2 SZtE2EHE(S) [BOLT,HEX/S M10X20 2
412 | 004|18712230011 FH{ESA|ZTEAFO| [STAY, MAIN SHIFT 1
412 005(18712230020M |ZFH4<: 3 3(3-4) FORK, MAIN SHIFT 3-4 1
412 007 |V6802000010  |&+ BALL, STEEL 1
412 00818712230030M [FH &z A (1-2) FORK, MAIN SHIFT 1-2 1
412 1 009|13022250030 |A|ZE{A =2 SPRING, SHIFT 1
412 010(V6802000010  |&+ BALL, STEEL 1
412 01119022230061 Z L obX A2 x| ASSY [MAIN SWITCH , SAFETY 1
412 01219022233110M  |m| ol m| &t METAL, MAIN 1
412 01319022232103 ZFt 3|8 (5} COMP [LEVER COMP, LOW MAIN 1
412 01419022230080 e KEY, SHIFT 6X16(A) 1 ~2015.06.21
412 01419022230081 e KEY, SHIFT 6X16(A) 1 2015.06.22~
412 015|15602230085 (M« SEAL 1
412 | 01616007060020 =2E(=gel) BOLT . DRAIN 1
412 01719022230070 Az SPRING 1
412 018|V7051400320 |CEHHZZ(FHE) C-RING , HOLE 32 1
412 019(15602800044  |H = BOOT 1
412 020|V5901010070 &AM WIRE, STEEL 1.0X70 1
412 021|V2173608065 |4 S|ZtE2EEE(S) [BOLT,HEX/S 2
412 022|V2173608025 |(AES|Zt2EHEE(S) [BOLT,HEX/SP 2
412 02419027512104GB |FH 2|t COMP MAIN LEVER COMP 1
412 025|13764020030 70l 2Et0[(140) CABLE TIE, 140 140 1
412 02619027512021 o ol = (5t/ 2 KNOB , LOW/LH MAIN 1
412 02719027512031 H ol 2 (5H/2) KNOB , LOW/RH MAIN 1
412 028|18717512040 H ol B (A KNOB , UPR MAIN 1
412 02919027512051 HeolrE2EHE BUTTON , MAIN KNOB 1
412 1 030{19027512061 ohe| 4| T E A Q| X| ASSY [SWITCH ASSY, POWER SHIFT 1
412 032|V1902603006  |AlXtEZLHH|EfZLIA}  [SCREW, TAPPING CIR PAN/3 3X6 2
412 033|V1902604020  |AIAtEHH|EfZLIAL  [SCREW, TAPPING C/R PAN 4%20 3
412 1 034|V2013608040 |AHSUBE(EE) BOLT, HEX M8X40 1
412 035(V3042600080 |48 S|ZH{EEE2Z  [NUT,HEX?2 M8 1
412 03619027512301GB |5/ = COMP HUB COMP 1
412 03719027512200 J2o(FH=ee) [GROMMET(MAIN LEVER) 1
412 03819027512500 Z+2}(8.2X13X10.8)  |COLLAR(8.2x13x10.8) 2
412 039|v2183608025 |4A&s|Zt=2EHEE(SP) [BOLT,HEX/SP 2
412 040(19027512600 @A (8.2x20x2.3) WASHER, (8.2X20X2.3) 2
NOTE

165




e

7x_il' Ea” 0|3 YEAR
FIG 413 PARKING BRAKE i

2019
TS108

T993-K-413

NOTE

166




e
FIG 413 =Xt 2dlol3a oy |rere
PARKING BRAKE

2019
TS108
#Hs | & F #H & 2 F g 7 & S 2oue| Moo/ Y 5
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
413 | 001{19022292100 AME{ COMP SECTOR COMP 2
413 | 002 19022292200 MlE{ COMP(2) SECTOR COMP(2) 2
413 | 003 19022290020 Beo|3EZ=0lE PLATE, BRAKE 1
413 | 004 19022295001 Eajo|3H & SUB METAL SUB, BRAKE 1
413 | 005]19022290032M | =z2{lo| IO EF METAL, BRAKE 1
413 | 006 |V7211031090 0% (G) O-RING, G 1A, G90 1
413 | 007|V7441203007 |2A(D) SEAL , OIL/D 1
413 1 008]19022292304 ZFXt= 2ol Aae{ COMP [LEVER COMP, PARKING BRAKE 1
413 | 009 19022290040 L] CAM 1
413 | 010|V7041400200 CHHEY(E8) C-RING , SHAFT 20 1
413 | 011|V2173610030 ASZLEEE E(S) |BOLT,HEX/S M10X30 3
413 | 012]19022290100 #Hlo|= EeiZl COMP |CABLE BRACKET COMP 1
413 |1 0132173608020 ASZLEEE E(S) |BOLT,HEX/S M8X20 2
413 | 014]14322420010 = PIN M8 1
413 | 015|v4111600080 ot WASHER , PLAIN D=8 1
413 | 016|v5001920020 = PIN, SPLIT 2X20 1

NOTE

167




FIG 414

TS108

I AE J100
POWER SHUTTLE GEAR

P1

e

YEAR

2019

NOTE

168




HE

FIG 414 o A€ JI0 o1 YEAR
POWER SHUTTLE GEAR s
TS108

s | R E H T £ F g 7 & P 2zpE| AEHEEY df z
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | EFFECTIVE DATE REMARKS
414 1 001118712125001 Il A EAFZ E ASSY [SHAFT ASSY, POWER SHUTTLE 1 ~2015.02.24
414 1 001|18712125002 I} EAFZ E ASSY |SHAFTASSY, POWER SHUTTLE 1 ~2017.12.31
414 1 001|18712125003 It A EAFZE ASSY |SHAFT ASSY, POWER SHUTTLE 1 2018.01.01~
414 1 002|18712125100 Il M EAFZE SUB  |SHAFT SUB, POWER SHUTTLE 1 ~2015.02.24
414 1 002|18712125101 It M EAFZE SUB  |SHAFT SUB, POWER SHUTTLE 1 ~2015.07.23
414 1 002|18712125102 It M EAFZE SUB  |SHAFT SUB, POWER SHUTTLE 1 ~2017.12.31
414 1 002|18712125103 o] S AFZE SUB  [SHAFT SUB, POWER SHUTTLE 1 2018.01.01~
414 ' 003]18712122080 Al1Z(80) RING , SEAL80 2
414 1 004 V7051400680 CEHEZ(7EE) C-RING , HOLE D=68 1
414 1 005|V6001106008 ELGE! BEARING , BALL 6008 2
414 ' 006|18712122090 Zlof(&zlZ |, 29) GEAR , HELICAL 29T 1
414 007|18712122110 Zt2}(41X48X4) COLLER , 41X48X4 1
414 1 008 |V6001106208 ELIGE! BEARING , BALL 6208 2
414 1 009 |V7231015038 2Z(S) O-RING, S D=38 1
414 1 010]19022120050 A& (40) SEAL , 40 4
414 1 011|V6001406008 ELIGE! BEARING , BALL 6008D 2
414 1 012]18712122400 7|0f COMP(& 2|2, 34-37) |GEAR COMP , HELICAL 34-37T 1
414 1 013|V6001106007 ELGE! BEARING , BALL 6007 1
414 1 014]19022120041 A 0| M (36X43X03) |SPACER, 36X43X03 1
414 1 015|V6001106207 =Hol 3 BEARING , BALL 6207 2
414 1 016 |V7041400350 CEHHEH(ESE) C-RING , SHAFT D=35 1
414 1 017]18712122200 I}t EAFZ E COMP [SHAFT COMP, POWER SHUTTLE 1 ~2015.02.24
414 1 017]18712122201 I}t EAFZ E COMP [SHAFT COMP, POWER SHUTTLE 1 2015.02.25~
414 018(18712122010M [T A E PISTON 2 ~2017.12.31
414 018(18712122011M [T A E PISTON 2 2018.01.01~
414 1 019|V7201035046 2E(P) O-RING, P D=46 2 ~2015.02.24
414 1 019]18712122120 2E(P) O-RING, P 2 2015.02.25~
414 1 020]18712122020 D-&(125) D-RING, 125 2 ~2015.02.24
414 1 020]18712122021 D-&(125) D-RING, 125 2 2015.02.25~
414 1 021]18712122030 2|E A= SPRING , RETURN 2
414 1 022]19022122120 24M (50X74X3) WASHER , 50X74X3 2
414 1 023|V7041400500 CHHEY(E8) C-RING , SHAFT D=50 2
414 1 024 118712122050 Z&0|E PLATE , SEPARATE 10 ~2015.02.24
414 1 024 118712122070 EE PLATE , SEPARATE 10 ~2015.07.23
414 1 024 118712122040 Z¢&{ 0| E(WAVE) PLATE , SEPARATE(WAVE) 10 ~2017.12.31
414 1 024]18712122041 Z¢&{ 0| E(WAVE) PLATE , SEPARATE(WAVE) 10 2018.01.01~
414 1 025]18712122300 C|A3Z¢z|0|E COMP [PLATE COMP, DISC 10 ~2015.07.23
414 1 025]18712122500 C|A3Z¢z|0|E COMP [PLATE COMP, DISC 10 2015.07.24~
414 027]18712122060 Qrad o PLATE , PRESSURE 2
414 1 028|V7051401400 CEHEZ(7EE) C-RING , HOLE 140 2
414 1 029]19022120910 21(0.2) SHIM 0.2 4
414 1 036]19022130012 ZZXIolo|EAMEE SHAFT, REVERSE IDLE D=30 1
414 1 037]19022130020 710 (&el&,32) GEAR, HELICAL 32T 1 ~2015.04.19
414 1 037]19022130021 710 (&el&,32) GEAR, HELICAL 32T 1 2015.04.20~
414 1 038|V6041106305 =H & (HL1) BEARING , BALL 6305HL1 1
414 1 039|V6001106005 ELGE] BEARING , BALL 6005 2
414 ' 040]19022600060 71 &3 ,30X50 COUPLING, 35X50 D=35 1

NOTE

169




FIG 415

TS108

I 4 ZE Do
POWER SHIFT GEAR

P1

e

YEAR

2019

NOTE

170




I I ZE D0

HE

FIG 415 P |—YEAR
POWER SHIFT GEAR 1o
TS108
#/HE | 8 E H T £ F g 7 & + 2ZpE| MEHEZY 7
KEY NO PART NO DESCRIPTION SPEC QTY. | REPAIR | EFFECTIVE DATE REMARKS
415 001|18712165001 I #| ZE AFZE ASSY|SHAFT ASSY , POWER SHIFT 1 ~2015.07.23
415 001|18712165002 I #| ZE AFZE ASSY|SHAFT ASSY , POWER SHIFT 1 ~2017.11.30
415 001|18782165001 I #| ZE AFZE ASSY|SHAFT ASSY , POWER SHIFT 1 2017.12.01~
415 002|18712165100 Tle| 4| T E AFZ E SUB [SHAFT SUB, POWER SHIFT 1 ~2015.02.24
415 002|18712165101 Tle| 4| T E AFZ E SUB [SHAFT SUB, POWER SHIFT 1 ~2015.07.23
415 002|18712165102 Tle| 4| T E AFZ E SUB [SHAFT SUB, POWER SHIFT 1 ~2017.11.30
415 002|18782165101 Tle| 4| T E AFZ E SUB [SHAFT SUB, POWER SHIFT 1 2017.12.01~
415 003|V7041400400 CHHEEY(E8) C-RING , SHAFT D=40 1
415 004]18712122080 Al1Z(80) RING , SEAL80 2
415 | 005|V6001406008 =Ho{E BEARING , BALL 6008D 1
415 | 006 |18712162300 710{ COMP(&2|Z, 30-35) |GEAR COMP , HELICAL 30-35T 1
415 007|V6001106008 =Ho{E BEARING , BALL 6008 1
415 008]19022160121 Z+2}(40X50X3) COLLAR, 40X50X3 1
415 009|V6001106208 =Ho{E BEARING , BALL 6208 1 ~2017.09.13
415 009|V6041106208 SH O~ (HL1) BEARING , BALL 6208 1 2017.09.14~
415 010]19022120050 A2 (40) SEAL, 40 3
415 011|V6001106007 =Ho{E BEARING , BALL 6007 1
415 | 012|V6001406007 =Ho{E BEARING , BALL 6007D 1
415 013]18712162210 Zlo{(&elZ | 32) GEAR , HELICAL 32T 6007 1
415 | 014|V7041400350 CHHEY(E8) C-RING , SHAFT D=35 1
415 015]19022160050 A H 0| M (35X50X3) SPACER , 35X50X3 2
415 016 |V6001106306 =Ho{E BEARING , BALL 6306 1
415 017(18712162100 I} T EAFZ E COMP|SHAFT COMP , POWER SHIFT 1
415 018(18712122010M |Z|AE PISTON 2 ~2017.12.31
415 018(18712122011M [T A E PISTON 2 2018.01.01~
415 019|V7201035046 2E(P) O-RING, P D=46 2 ~2015.02.24
415 019]18712122120 2E(P) O-RING, P 2 2015.02.25~
415 020]18712122020 D-&(125) D-RING, 125 2 ~2015.02.24
415 020]18712122021 D-&(125) D-RING, 125 2 2015.02.25~
415 021]18712122030 2| AxE SPRING , RETURN 2
415 022]19022122120 2t (50X74X3) WASHER , 50X74X3 2
415 | 023|V7041400500 CHHEY(E8) C-RING , SHAFT D=50 2
415 024]18712122050 EC= PLATE , SEPARATE 10 ~2015.02.24
415 024]18712122070 EC= PLATE , SEPARATE 10 ~2015.07.23
415 | 024 118712122040 Z2f|0| E(WAVE) PLATE , SEPARATE(WAVE) 10 ~2017.12.31
415 024]18712122041 Z¢&{ 0| E(WAVE) PLATE , SEPARATE(WAVE) 10 2018.01.01~
415 025]18712122300 C|A3E2|0|E COMP [PLATE COMP, DISC 10 ~2015.07.23
415 025]18712122500 C|A3E2|0|E COMP [PLATE COMP, DISC 10 2015.07.24~
415 026]18712122060 o m PLATE , PRESSURE 2
415 | 027|V7051401400 CEHEZ(FEE) C-RING , HOLE 140 2
415 | 028|V7051400620 CEHEZ(7EE) C-RING , HOLE 1
415 029]17972130040 HZZ(40X50) COUPLING, 40X50 D=40 1
NOTE

171




YEAR

2019

P1

TIE2E EdiADIAE JHOlA
FR TRANSMISSION CASE

FIG 416

TS108

T993-K-416

NOTE

172



HE

FIG 416 IE2E EdHADIE FHOIA P1 YEAR
FR TRANSMISSION CASE oto
TS108
#Hs | # EH T £ F g 7 & = 2zpE| AEHEEY g 7
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | EFFECTIVE DATE REMARKS
416 001(18712100010M |= == E2H An|4 70| A |CASE, FR TRANSMISSION 1 ~2015.03.09
416 001(18712100011M |= = EE2H An|4M 70| A |CASE, FR TRANSMISSION 1 2015.03.10~
416 002(V2514414040 |AE{=EE2E2ZE BOLT, STUD/2 M12X40 3
416 003(V5201010022  [=EH @ (A) PIN, PARALLEL/A 10X22(A) 2
416 004(13267060022 |=a|olZ8{1 PLUG, DRAIN HEX,B=12 1
416 005(16992011110 [24ig CONNECTOR 1
416 007(19022100033M |Ql=dmj &t METAL, INPUT 1
416 008(16604610020 |[2=2E(MY) BOLT, SEAL M10X25 8
416 011(19022121100  [mtlAM S ASSY  |COVERASSY, SHUTTLE 1
416 012(V7231020075 [O&(S) O-RING, S S75 1
416 013(v4011600080 |A=Zioty WASHER , SPRING M8 1
416 014(14151210090 |2lolHEE BOLT, REAMER 1
416  015[V2013608095 |[A~SSZH=E(2S)  |BOLT,HEX/S M8X95 2
416 | 017]19022161100 Il2| 4 T E 7{H{ ASSY |COVER ASSY, POWER SHIFT 1
416 018(v7231020075 [O&(S) O-RING, S S75 1
416 019(v4011600080 [AZ2ioty WASHER , SPRING M8 1
416 020(14151210090 |2lolHEE BOLT, REAMER 1
416  021(v2173608050 |[A~SHSFZHEEHS(S) |BOLT,HEX/S M8X50 2
416 023(19022280111M [4WDZH 4 COVER, 4WD 1
416 024(v7211031055 |0 (G) O-RING, G 1A, G55 1
416 025(v2173608080 |4~ SZH=ERE(S) |BOLT,HEX/S M8X80 2 ~2015.03.01
416 | 025(v2173608085 |4~ SZH=ERE(S) |BOLT,HEX/S M8X85 2 2015.03.02~
416 036 (V2014612050 |[A~SHS|ZH=E(ES)  |BOLT,HEX M12X50 4
416 037(v4011600120 |A=2ioty WASHER , SPRING M12 13
416 038(V2004612100 [SZ=2E(REE) BOLT, HEX M12X100 1
416 039(18711121600 |AE{==E2Z(M12X160) |STUD BOLT 2(M12X160) M12X160 1
416 040(V3043600120 |[A~HSZHH{ERSE2Z |NUT,HEX2 M12 3
416 041(18711120400 |28 SZH=E 12X40XP1.5 |BOLT(M12X40XPL1.5) M12X40 5
416 042 (18711120410  |AE{==E2%(M12X40) |STUD BOLT(M12X40) M12X40 2
416 043(V7441305512 [224(D) SEAL, OIL/D 1
416 044(19022120900 |24l SEAL, OIL 1
416 045(19027562081  [o{=HE{(= 20| 3 2|H) |ADAPTER, BRAKE/RETURN 1
416 046(15134080020 ([2dZA HOSE, OIL 1
416 047(v5201010022 [ @ (A) PIN, PARALLEL/A 10X22 2
416 | 04819025162400 FL2(PF1/4-M16)  [UNION(PF1/4-M16) 1
416 049(76500800100 |SztHz|£0| Z2{1  |PLUG, HEX 1
416 050(v7201024011 [0 (P) O-RING, P 1
416 051[V7051400680 |CEHZ=Z(THR) C-RING, HOLE 1
416 052(V6001506008 |=Hjof= BEARING , BALL 1
416 053(v4011600080 [A=2ioty WASHER , SPRING 1
416 055[10012100021  [Z=&f0|E 168X118 PLATE , 168X118 1
416 056 (V2173608020 |[A~SHSZHEEXS(S) |BOLT,HEX/S M8X20 6
416 057 (V4111600080  |& 2fA WASHER , PLAIN M8 2 2015.03.02~

NOTE

173




FIG 501

TS108

OTEE s NEH
FRONT AXLE SUPPORTER

P1

e
YEAR

2019

NOTE

178




HE

FIG 501 ZEE ds NZE o e
FRONT AXLE SUPPORTER roto —5
TS108
s | R E H T £ F 9 7 & = zzple| AMEEHBY df )
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
501 ' 001]19023251870 MEEE BOLT, STUD 4
501 002S2155901000 |5 A[(18.5X24X35) BUSH , 18.5X24X35 4
501 | 003S2159903000 ZH2H(19X35X6) COLLAR, 19X35X6 4
501 004 |15189240180 LIO| 2L E M18xP2.5 |NUT,M18xP2.5 4
501 005|1871102110IM [ZE2EMEMZE FRONT AXLE SUPPORT 1
501 | 006 |V2034620110 SZHEE(IHE) BOLT, HEX FINE M20X110 2
501 007|V4011600120 [A=2letM WASHER , SPRING M20 6
501 | 008 |V2034620080 SZHEE(IHE) BOLT, HEX FINE M20X80 4
501 009 |18711021200 HAE18X35 PARALLEL PIN 18X35 18X35 2
501 010(18711071102GB |22 Z=lol= comP , 22 |PLATE COMP, GRILL 1
501 | 011/V2183608020 LY F2HEEEE(SP) [BOLT, HEX/SP M8X20 4
501  012|18711030500 el&alolE INSULATOR 1
501  013|18711071200GB |#{t{ COMP , DCU &ai|o| |COVER COMP , DCU RELAY 1
501 | 014 |V2183608020 LY F2HEEEE(SP) [BOLT, HEX/SP M8X20 4
501 ' 015|13016400010 4 HiE{2| 22}Z E  |SEAL, BATTERY BRACKET 1
501 016(18711071300GB |Z2E PTO & 74t  [COVER, FR PTO HOLE 1
501 | 017|V2123606016 SZE=E(SP) BOLT, HEX/SP M6X16 2
501 | 018 V3802600060 EWX|E0[FZLHE  [NUT, HEX FLANGE M6 2
501 | 019 V4111600060 =etM WASHER, PLAIN M6 2
501 020(V4011600060 [AZ2IotM WASHER , SPRING M6 2
501 | 021]V2053606035 HMAESUZEE BOLT, HEX C/R M6X35 2 ~2015.01.06
501 | 021]V2053606040 HMAAESUZEE BOLT, HEX C/R M6X40 2 2015.01.07~
501 | 022 17686020600 ZZ &% (FE)COMP  |LOCK COMP . HOOD 1
501  023|18716020010 o, ==e2t PIN , HOOD LOCK 1
501 02421615250020 2l &= ZHo| (2 AH) GRIP, LEVER/RED 1
501 | 025|18506020020 o JtolE Z80|E PLATE, PIN GUIDE 1 ~2015.01.06
501 025|18506020020GB & 7to|= E2{0|E PLATE, PIN GUIDE 1 2015.01.07~
501 026 (V2113606016 |[SZEE(S) BOLT, HEX /S M6X16 4
501 | 027|V5001920020 |=&H PIN, SPLIT 1
501 028(v4111600060 | 2tM WASHER , PLAIN M6 1
501 02918711046600GB |ECU Hf|o|A EF BASE PLATE , ECU 1
501 | 030|V1122808020 MAE™AIZFZLIAL [SCREW, CIR FLAT M8X20 2
501 031|V2173608025 |A~ES|ZAEEHES(S) |[BOLT,HEX/S M8X25 3
501 | 032 15991040050 Z+24(08X12X08) COLLAR, 08X12X08 3
501 | 033|35602010150 e WASHER , BIND SHAFT 3
501  03414046210300 = GROMMET 3
501 035(18711071401GB [Z¢&0| E COMP , ECU |PLATE COMP, ECU 1
501 036(v2123606025 [SZ=E(SP) BOLT, HEX /SP M6X25 4
501 037(v2123606025 |[SZ=E(SP) BOLT, HEX /SP M6X25 2
501 | 038 V3802600060 EWX|E0[FZHE  [NUT, HEX FLANGE M6 2
501 | 039/18711081101GB |#/+E COMP , %= [PLATE COMP, FUSE 1
501 040|v2183608016 |2&|ZHEEHE&(SP) |BOLT, HEX/SP M8X16 2
501  041|17686641110 ol d2ey ol RELAY , PREHEAT 3
501 | 042|V2193606012 SZHE E(SPL) BOLT, HEX/SPL M6X12 3 ~2015.01.06
501 042(v2123606012 |[SZ=E(SP) BOLT, HEX /SP M6X12 3 2015.01.07~
501 | 043]20115300010 22 0] (TWIN) ASSY  |RELAY ASSY, TWIN 2

- NEXT -

NOTE

179




FIG 501

TS108

OTEE s NEH
FRONT AXLE SUPPORTER

P2

e
YEAR

2019

NOTE

180




HE

FIG 501 IEE % MEH L, | e
FRONT AXLE SUPPORTER —L
2019
TS108
s | R E H T £ F 9 7 & = zzple| AMEEHBY df )
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
501 | 044 |V3802600060 EWX|E0/FZLHE  [NUT, HEX FLANGE M6 1
501 ' 045]18507024200 F=dtA =317 COMP [BRACKET COMP , FUSE BOX 1
501 | 046 V2123606020 SZE=E(SP) BOLT, HEX /SP M6X20 2 ~2015.01.06
501 | 046 V2123606016 SZE=E(SP) BOLT, HEX /SP M6X16 2 2015.01.07~
501 047 |18716802500 F=4rA ASSY FUSE BOX ASSY 1
501 048(300609-00081 |EAZEERUE DCU 1
501 ' 049 (35652030040 wWHEL2t COLLAR , PACKER SHAFT 3
501 ' 050]300618-00037 ECU(300618-00037A2 F22) [ECU 1
501  05114326210110 4 (M16) CAP, M16 22
501 05218711091800GB |2 =A/=Z2|0|E RH |PLATE, WIND SHIELD RH 1
501 05318711091900GB |2 =EA=Z2|0|E LH |[PLATE, WIND SHIELD LH 1
501 | 054|V2183608020 LY F2HEEEE(SP) [BOLT, HEX/SP M8X20 2
501 055|T0019010050  [7|& HWEHOISI=2})  |LABEL, MODEL/MAHINDRA 1
501 | 056 |V5502040093 sateliz|8t RIVET, BLIND 4
501  05718711201300 2t | 7= 2ao] LABEL , FUSE RELAY 1
501 058 |17406014300 s yol= GUIDE, HOOD PIN 1 2015.01.07~

NOTE

181




uz| 3
3 Y &
a
E_W
i
<&
Il
o =
= @
()
2
TR
H| Ww
al
0 (o)
v s
0) 2
w

T1054-U-502

NOTE

182



HE

FIG 502 DEE C2H0|8 NEE o |
FRONT DRIVE SHAFT —L
2019
TS108

s | R E H T £ F 9 7 & eS zzple| AMEEHBY df )
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
502 00119024200011 [=zio|EALZE SHAFT, FR AXLE DRIVE D=30 1
502  002(18714205100 |[M=ZE SUB SUPPORT SUB 1
502  003|18714200020M (M zZE SUPPORT 1
502 | 004 |V6001506006 =Ho{E BEARING , BALL 1
502 005[V7051400550 |CHHZZ(FHE) C-RING , HOLE 2
502  006V4011600080 (A= 2lotM WASHER , SPRING 2
502 | 007 [14151210090 ZlolHEE BOLT, REAMER 2
502 008 (17972130040 |7 == (40X50) COUPLING, 40X50 2
502 | 009 |V7041400300 [CHHEZ(ER) C-RING, SHAFT 2
502 010(18714202100GB |£ 57 COMP SHIELD COMP 1
502 011|v2183608016 |4A&s|Zt=2E=EHEE(SP) [BOLT,HEX/SP 4
502 | 012 [19024202200GB =5 (%) COMP SHIELD COMP, RR 1
502 013|V2183608016 |4A&s|Zt=2E=EHEE(SP) [BOLT,HEX/SP 3
502 014 (V7441306008 |2214l(D) SEAL, OIL/D 2
502  015(V7631500000 |=22| AL Z(B-PT) NIPPLE , GREASE/B-PT 1 ~2015.01.06
502 015[V7611500000 [22|AL|Z(A-PT) NIPPLE , GREASE/A-PT 1 2015.01.07~

NOTE

183




FIG 503

TS108

_ . =
IE2E %= 513

FRONT AXLE HOUSING

P1

e
YEAR

2019

T993-K-503

34

NOTE

184




AL —
IEE s 513

HE

FIG 503 pp | YEAR -
FRONT AXLE HOUSING —L
2019
TS108

#Hs | # EH T £ F g 7 & = 2zpE| AEHEEY g 7

KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | EFFECTIVE DATE REMARKS
503 | 001(19024120017M |70l A (™ X}= RH) CASE, FRONT AXLE RH 1
503 003 (V4011600120 |AZ2ioty WASHER, SPRING M12 4
503 004 (V2014612035 |4~ SZHEE(ES)  |BOLT, HEX M12X35 4
503 | 005|V7211031145  [OZ(G) O-RING, G 1A, G145 1
503 006 (V5201014020  |= & & (A) PIN, PARALLEL/A 14X20(A) 2
503 007 [19024120026M |70l A (& &Xt= LH) CASE, FRONT AXLE LH 1
503 | 008|V2514414050 |AE{EZE2E BOLT, STUD/2 M14X50 3
503 009 (V4011600140 [AZ2ioty WASHER , SPRING M14 9
503 | 010|V3043600140 |AHSZHHEES2E  |NUT, HEX)2 M14 3
503 011(V2014614050 |4~ SZHEE(ES)  |BOLT, HEX M14X50 6
503 | 015{16701015001 ola4l =8 2ASSY PLUG ASSY , DRAIN (MAGNET) 1
503 016 (19024072400 [2274(B) ASSY CAP ASSY, OIL 1
503 017(17994360221 |Z4iEf(ofloj=22|{) |CONNECTOR 1
503 | 018{10011024200 & A (850) HOSE . 850 1
503 019(17131049210 [EA =2l 11 HOSE CILP 11 1
503  021(19024361400F |MEZE (™M)=t SUPPORT ASSY , FR 1
503 022(19024361410 [MEZE(H) SUPPORT, FR 1
503 023(17994361420  [EA|(50X55X35) BUSH(50X55X35) 1
503 | 024 (17994360150  [AmolA SPACER 1
503 025(14444120090 |42 A WASHER, SEAL 1
503 | 026 (V2014616050 |4~ SZH=E(25)  |BOLT,HEX M16X50 1
503 | 027|V3052600160 |A&HSZHA{EES3E  |NUT, HEX/3 M16 1
503 | 028 (V7211031055 [OZ(G) O-RING, G 1A, G55 1
503 | 029 (V7631500000 |z2|AUZ(B-PT) NIPPLE , GREASE/B-PT B-PT1/8 1
503 | 031|17994361000M (M ZE(F)=3t SUPPORT ASSY, REAR 1
503 032(17994361010  [M ZE{(¥) SUPPORT, RR 1
503 | 033[17994361020  |SA| BUSH 1
503 | 034 [S2153020500  [O-&(101.19X3.53) |O-RING, G 1
503 | 035 (V7631500000 |z2|AUZ(B-PT) NIPPLE, GREASE/B-PT B-PT1/8 1
503 | 036(17994360110  Z+2}(108.5X126X3.2) |COLLAR(108X126X3) 1
1

503 | 03717994360250

0-3

O-RING, 105.8X3.1

NOTE

185




FIG 504

TS108

TEE OZdE& J|0i
FRONT DIFFERENTIAL GEARS

P1

e
YEAR

2019

NOTE

186




T=2E (jZd& J1¢

=

FIG 504 oy L_YEAR -
FRONT DIFFERENTIAL GEARS ot —
TS108

#Hs | & F #H & 2 F g 7 & S 2oue| Moo/ Y 5

KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS

504 ' 00119024112210 H| 8l 7| 0f (27) GEAR, BEVEL 27T 1

504 002|v6001106216 |=HoZ BEARING, BALL 6216 1

504 003(19024112221M |[ZE2EC|Z70|A CASE, FR DIFF 1

504 004|V7041400650 [CHHZ2(ZE) C-RING, SHAFT 65 1

504 005(17994340040  [#2{AE 24M(40X58X1) [WASHER, THRUST T=1 2

504  006(17994340030 |xt=Alo|= 7|0 GEAR, DIFFSIDE 16T 2

504 007 (17994340060  |xt= m| o1 2bM WASHER, DIFFPINION T=1 4

504 00817994340050  [xtZm|| PINION, DFF 11T 4

504 | 009 19024112270 AS I LA F(A) SHAFT, DIFF A 1

504 | 010(19024112280 AS I LA F(B) SHAFT, DIFF B 2

504 1 011[1902411229IM |(ZE2EC|ZHH COVER, FR DIFF 1

504 012|v5201010018  |=aH & (A) PIN, PARALLEL/A 10X18(A) 1

504 013|V4011000100 [A=2lotM WASHER, SPRING M10 8

504 014|V2024610060 |28 SZtEE(7F=)  [BOLT, HEXFINE M10X60 8

504 015|v6001106214 |=HoZ BEARING, BALL 6214 1

504 1 01617994340200  [Al(115X125X0.1) SHIM, 115X125X0.1 0.1T 2

504 1 01919024112111 H| & | L] 24 (16) PINION, BEVEL 16T 1

504 020(|V6321130307  |Efo|mH =2{H|0f{2 (& £) |[TAPER ROLLER BEARING 30307 1

504 1 02119024112121M || Efzm| ] o METAL, PINION 1

504 022(V7211031095 |OZ(G) O-RING, G 1A, G95 1

504  023|V6321130207  |Efo|mH =21 o{2 (&2 £) |[TAPER ROLLER BEARING 30207 1

504 ' 02419024112130 4 E(M35) NUT, M35 1

504 025|19024112140 |[&2l= SLEEVE 1

504 1 02617994342021 [2UM (35X72X12) |OILSEAL, 35X72X12 1

504 1 027]19024110010  [A!(0.1) SHIM, 0.1 T=0.1 6

NOTE

187




B

o
YEAR
2019

P1

TEE I HOIA (1)
FRONT GEAR CASE (1)

FIG 505

TS108

v
=
N
e
&
N
=

NOTE

188



TEE I AHoIA (1)

HE

FIG 505 pp | YEAR :
FRONT GEAR CASE (1) =
2019
TS108

s | R E H T £ F g 7 & = 2zpE| AEHEEY g 7
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
505 | 001(19024130013  [AFZE(LH) SHAFT, LH 1
505 | 002(19024130093  |AFZE(RH) SHAFT, RH 1
505 | 003{19024130142M (% ZF-S7 0|2 A/LH |CASE, FINAL DRIVE A/LH 1
505 | 004|V6001106308 | =t o BEARING , BALL 6308 4
505 | 005|19024130040 || Z]0{(17) GEAR, BEVEL 17T 2
505 | 006 (19024130020 || Z]0f(14) GEAR, BEVEL 14T 2
505 007 [17994350060  [A!(80X90X0.1) SHIM, 80X90X0.1 T=01 6
505 008 (17994350070  [Al(80X90X1.5) SHIM, 80X90X1.5 T=15 2
505 | 009 (V7051400900 |[CHHUEZ(THE) C-RING, HOLE 90 2
505 | 010|V6001106209 |=t o BEARING, BALL 6209 2
505 | 011(17994410100 | SEAL, OIL 2
505 | 012(19024142201  |=&FEM A =3t HOLE SENSOR ASSY 1
505 | 013[19024140030 [t (M A) COVER, SENSOR T=1.6 1
505 014(V2173608020 |4~ SZHEERS(S) |BOLT, HEX/P M8X20 1
505 015(v7211031120 [0 (G) O-RING, G 1A, G120 2
505 016V5201014020 =& & (A) PIN, PARALLEL/A 14X20(A) 4
505 | 017|V4011600140 A =2l obM WASHER, SPRING M14 12
505 | 018|V2014614055 |A&SZHE2E(EE)  |BOLT, HEX M14X55 12
505 | 019|19024130182M |%ZF-E7 0|~ A/RH |CASE, FINAL DRIVE A/RH 1
505 | 020(19024140021 (2= CLAMP T=1.8 2
505 021(v2173608016 |4~ SZHEERS(S) |BOLT, HEX/S M8X16 4

NOTE

189




o

Z=E J0f HOIA (2) v
FIG 506 FRONT GEAR CASE (2) B ég

2019

TS108

Q 9 T993-K-506

NOTE

190




T2E J|0 FH0lA (2)

=

FIG 506 oy L_YEAR -
FRONT GEAR CASE (2) oto —
TS108

s | B E B T £ F 9 7 & eS zzple| MEEBY df )

KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS

506 001(19024130212M |%| & S7| 0|2 B/LH |CASE, FINAL DRIVE B/LH 1 ~2017.06.30

506 001(19024130213M |%| & S7|0|A B/LH |CASE, FINAL DRIVE B/LH 1 2017.07.01~

506 | 002 V6001106212 ELGE! BEARING , BALL 6212 2

506  003|19024130050 [Af=E SHAFT 2

506 004 (19024130060  |H|&7|0{(17) GEAR, BEVEL 17T 2

506 | 005 |V6001106309 ELGE! BEARING , BALL 6309 2

506 006 (17994410040  [A!(88X100X0.1) SHIM, 0.1T 0.1T 4

506 007 (17994410050  [A!(88X100X1.5) SHIM, 1.5T 15T 2

506 008(V7051401000 |[CEHZ=Z(THR) C-RING, HOLE 100 2

506 009 (17994410151  [T-HZ4(100) CAP, 100 2

506  010(17994410080  |M| 7t ZHA| L SEAL, MECANICAL 2

506 | 011|V6001106309 ELGE! BEARING, BALL 6309 2

506 012(19024130110 |24l BUSH 2

506 013(V2514412030 [AE{EE2E2ZE BOLT, STUD/2 M12X30 2

506  01410014510112M |2t =2l E(RH) ARM, JOINT RH 1

506  016V4011600120 (A= 2lotM WASHER, SPRING M12 8

506 | 017(V3043600120 |[A~&HSZH{EEE2ZE |NUT, HEX2 M12 2

506 018(v2014612030 |4~ SZH=EE(ES)  |BOLT, HEX M12X30 6

506 019 (V7811600006 |Z2{1(A}ZtE|o|TE)  |PLUG, SQAURE TAPER PT3/8 2

506  021(v5201010022 [ (A) PIN, PARALLEL/A 10X22(A) 4

506 022(v2014612030 |A~HSZHEE(ES)  |BOLT, HEX M12X30 2

506 | 023(V3043600120 |[A~&HSZH{EEE2ZE |NUT, HEX2 M12 2

506  025(19024130222M |%| & S7| 0|2 B/RH |CASE, FINAL DRIVE B/RH 1 ~2017.06.30

506  025(19024130223M |%| & S7| 0|2 B/RH |CASE, FINAL DRIVE B/RH 1 2017.07.01~

506  026(10014410112M |2t =QIE(LH) ARM, JOINT LH 1

506  027(19021015000  |o}2uft Z=2{1(3/8)ASSY |PLUG, MAGNET(3/8)ASSY 2

NOTE

191




FIG 507

TS108

TEE J| HOIA (3)
FRONT GEAR CASE (3)

P1

e
YEAR

2019

T953-K-507

NOTE

192




TEE I AHO0IA (3)

HE

FIG 507 pp | YEAR -
FRONT GEAR CASE (3) oto —
TS108
s | R E H T £ F g 7 & = 2zpE| AEHEEY df o
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
507 | 001(19024130131M |& 7t COVER, WHEEL 2
507 | 002|V6001106016  |=H{|o{& BEARING, BALL 6016 2
507  003|V5201012020  |= & & (A) PIN, PARALLEL/A 12X20(A) 4
507  00419024132021  |7|0f(Am,60) GEAR, SPUR 60T 2
507  005(V2174610040 |2 SZIE2EHE(S) |[BOLT,HEX/S M10X40 12
507  006(19024132102 [SA7|0f ASSY PLANET GEAR ASSY 1
507 | 007 [19024132110M |[®A7|0{6l2Z HOUSING, PLANET GEAR 2
507 008|V6001116013 |=HofZ BEARING, BALL 16013 2
507  00919024132120  [7|of(Am,19) GEAR, SPUR 19T 6
507  010(15683020010 |01 (L0l S)(RS253224) [BEARING, NEEDLE CAGED KT253224 6
507 | 011]19024132130 2tM (25X40X2) WASHER, 25X40X2 12
507  01219024132141  |m (25%X62) PIN, 25X62 6
507  013|V5801406022 |(A=Zm PIN, SPRING 6X22 3
507 | 014 [17994420020 HAHAUZ M SEAL, MECANICAL 2
507 | 015(19404130150 |[EAZE SHAFT, WHEEL 2
507  016(19024130160  [2tM (50X65X3) WASHER, 50X65X3 2
507 | 017 (V7041400500 [CEHHZZ(=R) C-RING, SHAFT 50 2
507 | 01819024130080 Hl 7101 (37) GEAR, BEVEL 37T 2
507 | 019 |V6544404825 LISt ofZ (Aol X|) BEARING, NEEDLE CAGED KT404825 2
507  020(V7211057270 |0 (G) O-RING, G 1A, G270 2
507  021|V2514410030 |[AE=EE2E2Z BOLT, STUD/2 M10X30 4
507 | 022|V4011600100 [A=Z2o}M WASHER, SRPING M10 4
507 023|V3043600100 |[A~d@|ZH{EEE2Z |BOLT,HEX/2 M10 4
507 | 024|V2174610030 |2~ SZIE2EHE(S) |(BOLT,HEX/S M10X30 20
507 | 025|19024130174M | x| 20| EH(LH) METAL, PIVOT LH 1
507 | 026 {19024142102 olc|#H olE INDICATOR 1
507  027|V5201006016 | & (A) PIN, PARALLEL/A 6X16(A) 2
507  028(v2123606030 [2Zt=E(SP) BOLT, HEX /SP M6X30 2
507 029 (V7201019007 [0 (P) O-RING, P 1A, P7 2
507 030(V5201012020  |=aH & (A) PIN, PARALLEL/A 12X20(A) 4
507 | 031(19024130193 [Z&fo|E(7}0]E) PLATE, GUIDE T=16 2
507  032|V4011600120 (A= 2lotM WASHER, SPRING M12 8
507  033|V3043600120 |[A~E|ZHJERE2Z  |NUT, HEX2 M12 4
507 034(v2014612040 |4~ SZHEE(ES)  |BOLT, HEX M12X40 4
507  035|V7801000002 [Z&{2(SZt7HE| 0lH) |PLGU, HEX TAPER R1/8 2
507  036(V2513412055 |AE=EE2E2Z BOLT, STUD/2 M12X55 4
507 | 03719024130271M |=| &0 EHRH) METAL , PIVOT/RH 1
507 | 038 (V7631500000 |z2|AUZ(B-PT) NIPPLE , GREASE/B-PT B-PT 1/8 2

NOTE

193




o

HE JlS ASSY v
FIG 508 MUD GUARD ASSY " . é;
TS108
15,16,17,18

T993-K-508

NOTE

194




HE

FIG 508 HE JtE ASSY o e
MUD GUARD ASSY 1o —L
TS108
s | R E H T £ F 9 7 & = zzple| AMEEHBY df )
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
508 002 [15894182100GB |0l A =2iZ! COMP [BRACKET COMP, BASE 2
508 004 (V2173612035 [~ SZHEERS(S) |BOLT, HEX/S M12X35 4
508  005(v7201035030 [0 (P) O-RING, P 1A, P30 8
508 ' 006 |15894182300GB [=2{Z! COMP(¢1Z) |BRACKET COMP, CONNECT 2
508  007(19024180022  [2tAd (37X50X3) WASHER , 37X50X3 2
508 008|V7041400360 |[(CEHHZA(=8) C-RING , SHAFT 2
508 ' 010(19024180032GB (M Z Emfo| = PIPE, SUPPORT 2
508 011(V2013612060 |A@|ZI=2E(2S)  [BOLT, HEX M12X60 4
508  012|V4011600120 [A=Z2lo}M WASHER, SPRING M12 4
508 | 013 (V3042600120 |[A~&HSZH{EEE2ZE |NUT, HEX2 M12 4
508  01419024183000 || ASSY FENDER ASSY 2
508  01519024183102GB |7to|=E2iZ! COMP |BRACKET COMP, GUIDE 2
508 ' 01619024183011 HEJI= GUARD, MUD 2
508 017(19027232010  [2tA(9X30X2.3) WASHER(9X30X2.3) 8
508  018{19027672140 F2ts2MHe| 3 x| 2 E |SCREW, HEX BOTTON HEAD M8X20 8
508 019|v4011600120 A= 2lotM WASHER, SPRING M12 4
508 020(V2173612055 |(A@|ZHE2EHEE(S) [BOLT, HEX M12X55 4
508  021|V7611500000 |z2|AUZ(A-PT) NIPPLE , GREASE/A-PT A-PT1/8 2
508 ' 022(19024180050  [2tAd (21X30X2) WASHER , 21X30X2 4
508  023(19024180040 |=2 Roller 2
508  02436767022220  |£-A|(20X23X10) BUSH , 20X23X10 2
508 | 025(V7041400200 |[CEHHZZ(=R) C-RING, SHAFT 2

NOTE

195




FIG 601A

TS108

= A
AI£§ UEHE SUB YEAR

SHIFT VALVE SUB P

2019

==

27Z@

26

{0

j . ) J“,I‘ ‘

e
Tg

s g |
Rl -

105P-K-601B

NOTE

200




HE

FIG 601A ANZE #5 sUB o e
SHIFT VALVE SUB s
TS108
NHE | 2 EH T &£ F g 7 Z S 2apE| HHEHEY 4 z
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
601A 001 (V2513410100 |[AEEE2E2ZE BOLT, STUD/2 2
601A 002 (18715164000 |A|ZE®E SUB VALVE SUB , SHIFT 1
601A 003[V4011600100 |A 2ot WASHER , SPRING 3
601A 004 (V3042600100 |AE|ZH{EEE2E  [NUT,HEX?2 2
601A 005(V2003610095 |SZLU=E(EE) BOLT, HEX M10X95 1
601A 006 {19025160034 ool =(177) PIPE, 177 12X3T 2
601A 007 (19025165000 ool = (187) SET PIPE SET,187 12X3T 1
601A 008 (V7201019009 |OZ(P) O-RING, P 12
601A 009 (19025160024 o] = (92) PIPE, 92 12X3T 2
601A 010 (19025160063 ool Z(101) PIPE, 101 12X3T 1
601A 011 (18715404400 2&mo|Z COMP , FR-HL [PIPE COMP , FR-HL LUB 1
601A 012(V7201024016 |OZ(P) O-RING, P 2
601A 013 (V7801000002 |Z2{2(SZFHE 0|H) [PLUG, HEX-SOCKET 2
601A 014 (V2173608030 |AESZtE2EHE(S) (BOLT,HEX/S M8X30 4
601A 015 (19025160081 F42(M16,PT3/8)  [UNION, M16 PT3/8 4
601A 016 (19025164201 HLZ}o| = COMP PIPE COMP , HL 1
601A 017 (19025164301 HIZo| = COMP PIPE COMP , HI 1
601A 018 (19025164401 LOZO| = COMP PIPE COMP, LO 1
601A 019 (19025163302 S mlo| = COMP PIPE COMP , REVERSE 1
601A 020 (19025163402 Mzl ool = COMP PIPE COMP , FORWARD 1
601A 021)18715423300 F& o= COMP PIPE COMP, LUB 1 ~2015.01.27
601A 021)18715423300GB & & uto|= COMP PIPE COMP, LUB 1 2015.01.28~
601A 022 (18715404500 X =27l BRACKET , FIX 1
601A 023(10015164010 |A|ZEHE 22 VALVE BLOCK , SHIFT 1 2017.02.01~
601A 024 (10015164020 ol ol =™ = (F/R) [SOLENOID VIV (HIL) 1 2017.02.01~
601A 025(15895164020 |ACC ACC 2 2017.02.01~
601A 026 (15895164030 REGULATOR REGULATOR 2 2017.02.01~
601A 027 (10015164050 S| 2(PF3/8,M18)  [UNION(PF3/8,M18) 1 2017.02.01~
601A 028 (10015164060 FU2(PF1/4,M16)  [UNION(PF1/4,M16) 2 2017.02.01~
601A 029(10015164070 |M A= CHECK VALVE 1 2017.02.01~
601A 030(V7201024010 |OZ(P) O-RING, P 1 2017.02.01~
601A 038 19025403111 o{HE ADAPTER 1
NOTE

201




HE
oI eE suB YEAR

FiG 6018 MAIN VALVE SUB "

TS108

2019

T1054-E-601B

NOTE

202



HE

FIG 6018 ol 22 SuB o |
MAIN VALVE SUB s
TS108
#HS | £ F #H & £ F g 7 & P 2zpE| AEHEEY g 7
KEY NO PART NO DESCRIPTION SPEC QTY. | REPAIR | EFFECTIVE DATE REMARKS
601B 001 (V2513410090 AEHEEED2E BOLT, STUD/2 M10X90 2
601B 002 ]18715162000 ol = SUB VALVE SUB , MAIN 1 ~2015.03.09
601B 002 18715162001 ol = SUB VALVE SUB , MAIN 1 ~2015.09.30
601B 002 18715162002 ol = SUB VALVE SUB , MAIN 1 2015.10.01~
601B 003 (V4011600100 AT EIoLN WASHER , SPRING 3
601B 004 (V3042600100 AHSZHHEEE2E  [NUT, HEX2 M10 2
601B 005 (V2013610090 AHFUEE(RE) BOLT, HEX M10X90 1
601B 006 (V7201024011 og(P) O-RING, P 1
601B 007 19026463100 lotad A QK| SWITCH ASSY , OILPRESSURE 1
601B 008 (19025162400 FU2(PF1/4-M16)  |UNION(PF1/4-M16) 1
601B 009 (19025162602 4WDI}I0| = COMP PIPE COMP, 4WD 1
601B 011 19025162400 FU2(PF1/4-M16)  |UNION(PF1/4-M16) 1
601B 012 16995304000 FU2(23) UNION, O-RING 1
601B 01319025162502 Ilo| Z(C|= &) COMP [PIPE COMP , DIFFLOCK 1
601B 014 (V7211031025 ogl(G) O-RING, G 1
601B 015 (V2173608030 AHFZLHEEHE(S) |[BOLT, HEX/S M8X30 2
601B 016 19025162303 PTO% 2|8{2|mto| = COMP|PIPE COMP , PTO DELIVERY 1
601B 017 (18715404100 PTO®&mo| = COMP |PIPE COMP, PTO LUB 1
601B| 01815945170040GB |=&! CLIP 19X3 2
601B| 01915945170030GB |=&! CLIP 19X3 2
601B 020 (V2113606025 FL4HEE(S) BOLT, HEX /S M6X25 2
601B 022 (V2173608016 AHFZLHEEHE(S) |[BOLT, HEX/S M8X16 1
601B' 023(19025162101 2l E{(2}2l) ASSY LINE FILTER ASSY 1
601B| 024 19026463200 2elotad A2 %[ (29) SWITCH ASSY , PRESSURE/29 1
601B 025 (V7201024011 og(P) O-RING, P 1A, P11 1
601B| 026 |18714042700 FUSA(750)ASSY  |HOSE ASSY, HYD 750 1 ~2015.01.27
601B 026 18714042701 FUSA(550)ASSY  |HOSE ASSY , HYD 550 1 2015.01.28~
601B 02719025162240 AE Y COVER, SPOOL 1 2015.06.25~
601B 030 (18714042800 FUSA(750)ASSY  [HOSE ASSY , HYD 750 1

NOTE

203




FIG 602

TS108

E 24} ASSY
DRAWBAR ASSY

P1

HE
YEAR

2019

' xxﬁh 3

105P-U-602

NOTE

204




S =2 2Ht ASSY

=

FIG 602 p |—YEAR
DRAWBAR ASSY oto
TS108
#Hs | & F #H & 2 F g 7 & S 2oue| Moo/ Y 5
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
602 | 001|19025212100  |AMZE COMP(Z=Z<H})|SUPPORT COMP, DRAWBAR 1
602  002|V4011600160 (A= 2IotM WASHER , SPRING M16 6
602 003|V3043600160 [A~E|ZHJERE2Z |NUT, HEX/2 M16 2
602 004|V2003616120 |[SZUE2E(EE) BOLT, HEX M16X120 4 ~2017.11.20
602 004|V2004616120 |[SZUE2E(EE) BOLT, HEX M16X120 4 2017.11.21~
602 | 005|19025212301GB |=2<H}= 247! COMP |BRACKET COMP, DRAWBAR 1
602  006(V4011600160 (A= 2IoM WASHER, SPRING M16 4
602 007 V2004616055 |[SZU2E(EE) BOLT, HEX M16X55 4
602 009 [19145212410GB (= =4} DRAWBAR 60X40T 1
602  010(19145212420GB |5|x|2 3 LINK, HITCH 60X25T 1
602 011[V2004616090 |[SZUE2E(EE) BOLT, HEX M16X90 2
602  012|V4011600160 [A=Z2oM WASHER, SPRING M16 2
602  01315189240160 LA B E(M16) NUT, NYLON , M16 M16 2
602  01419025210010 T (28X93) PIN, 28X93 1
602 | 015(19025210021 o of # (28) HAIR PIN, 28 1
602 016 19025212600 T COMP PIN COMP 1
602 017|S0973063031  |[mASSY PIN ASSY 1
602  01819025212201GB |PTOA = COMP SHIELD COMP, PTO 1
602 | 019|V2173608060 |AMSZtEERE(S) |BOLT,HEX/S M8X60 4 ~2015.05.05
602 | 019|V2173608055 |AMSZtE2EREE(S) |BOLT,HEX/S M8X55 4 2015.05.06~
602 | 020|79764060070 &l of # (16) PIN , SNAP/16 2

NOTE

205




i e s e

c (o))
53| 8
o
(28]
oD
BS
> &
P K
%_H
zZ
%O
[
MC
oD
(dp)
<
(ap]
o
i

NOTE

206



HE

FIG 603A A& 8H SUB o e
SUCTION FILTER SUB oto
TS108
s | R E H T £ F 9 7 & = zzple| AMEEHBY df )
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
603A 001(19025173102  [mo| = COMP(4{44Z &) |PIPE COMP, SUCTION FILTER 1
603A 002 V7211031055 |0 (G) O-RING, G 1A, G55 1
603A 003 (V2173610020 [~ SZIEERS(S) |BOLT,HEX/S M10X20 2
603A 004 (19025402992 |EA (&) HOSE, SUCTION 1
603A 006 (34513310040 [HHE S = 64 BAND CLAMP 64 1 ~2018.09.06
603A 006 (18027090600 [fH= Z24= 50 ZA!  |BAND CLAMP 60 EMBO TYPE 1 2018.09.07~
603A 007 (15641040180  [2tolof 2 = 48 WIRE CLAMP 48 1 ~2018.09.06
603A 007 (18027090500 [fH= Z24= 50 ZA!  |BAND CLAMP 50 EMBO TYPE 1 2018.09.07~
603A 008 (18785172100 [ZE{E=zfzl BRACKET, FILTER 1
603A 009 (19025172101  |S=Ef ASSY FILTER ASSY 1
603A 010(19025172111M [Z E{H}iC] BODY, FILTER 1
603A 011(19025172120 | AUZEFIEZ|X]| CARTRIDGE 2
603A 012 (17685153130  |A+A =%t MAGNET ASSY 2
603A 013(19025172140 [fu= UNION HEX41 2
603A 014 (V4011600100 |A =2 obA WASHER , SPRING M10 3
603A 015(V2144610025 |28 SZIE2EJF=(S) [BOLT, HEXFINE M10X25 3
603A 016 (V2173610025 [~ SZtEERS(S) |BOLT,HEX/S M10X25 2

NOTE

207




FIG 6038

TS108

JI0 B ASSY

GEAR PUMP ASSY

15

12

NOTE

208




HE

FIG 6038 le‘i %E ASSY P1 YEAR
GEAR PUMP ASSY oo
TS108
s | R EH T 7 F g 7 &4 = 2oz HHEHEY 4
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
603B| 001 18715182000 71018 = (24X12CC) ASSY|GEAR PUMP ASSY , 24X12CC 1
603B 002|34523500020 JiAA(T]0j"H ) GASKET , GEAR PUMP 1
603B| 003|18715180030M |of{EZEE= MANIFOLD 1 ~2015.12.27
603B| 003|18715180031M |of{EE= MANIFOLD 1 2015.12.28~
603B 004 |V7211031030 0¥ (G) O-RING, G 1
603B' 005]19025180043 ool Z(AE[F) PIPE , STEERING 1
603B 006 |V7201024018 Od(P) O-RING, P 2
603B 007 |V2173608065 2 FZEEHE(S) |BOLT, HEX/S M8X65 1
603B 008 |V2173608025 2 FZEEHE(S) |BOLT, HEX/S M8X25 1
603B' 009|13267060022 cEeelEa PLUG , DRAIN 1
603B' 010(19025140060 FL2(PF3/4,M28) UNION , PF3/4 M28 1
603B' 011)16582630620 ZUE(PF1/2) CONNECTOR, PF1/2 1
603B' 012]19025403020 SA(YH) HOSE , ELBOW 2
603B| 013|18715403300GB |& ! 0| = COMP PIPE COMP , SUCTION 1
603B 014 |V2173610020 2 FZEEHE(S) |BOLT, HEX/S M10X20 1
603B' 015|34513310040 HHE ST 64 BAND CLAMP 64 4 ~2018.09.06
603B' 015]18027090600 BHE 22 = 60 4/  |BAND CLAMP 60 EMBO TYPE 4 2018.09.07~

NOTE

209




HE

aleld A olA YEAR -,
FiG 604 CYLINDER CASE i Iy
2019
TS108
3
4

NOTE

210




HE

FIG 604 alglH AolA o e
CYLINDER CASE e
TS108

s | R E H T £ F 9 7 & = 2zpE| AEHEEY df )
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
604 1 001]19025110018M [AlZIC{#H Ol A CASE, CYLINDER 1
604 | 002 (19025110030 EAl(60X65X40) BUSH, 60X65X40 60X65X40 2
604 | 003]19025110040 EAl(65X70X40) BUSH, 65X70X40 65X70X40 2
604 | 004 |V7441608212 (D) SEAL, OIL/D D608212 2
604 | 006 |V5201010022 = I (A) PIN, PARALLEL/A 10X22 2
604 | 007|V4011600120 AT EIoLN WASHER, SPRING M12 13
604 | 008 |V2174612040 A FZLHEEHE(S) |BOLT, HEX M12X40 7
604 | 009 |V2014612050 AHFUEE(RE) BOLT, HEX M12X50 6
604 | 010|V7821000008 =31 PLUG , HEX TAPER

NOTE

211




FIG 605

TS108

c|ZE 2 SUB
LIFT ARM SUB

P1

HE
YEAR

2019

NOTE

212




HE

FIG 605 c|ZE & SuB o e
LIFT ARM SUB ots
TS108

| P EH 2 7 F g 7 4 7 2zpE| AHEEY 5 1
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | EFFECTIVE DATE REMARKS
605 | 001]19025120011M SHAFT, LIFT 1

605 | 002]19025120024M CRANK, LIFT 1

605 | 003 V4011600080 WASHER , SPRING M8 1

605 | 004 14045020130 BOLT 1

605 | 005]19025122102M ARM COMP, LIFT 2

605 | 006 19025120030 (80 WASHER, 80 T=6 2

605 | 007|Vv4011600160 =g WASHER, SPRING M16 2

605 | 008 V2014616035 Bk S) BOLT, HEX M16X35 2

605 | 010]19025130014M =15 CYLINDER 1

605 011|V7201135024 (O™ (P) O-RING, P 1B, P24 1

605 012|V4011600120 (A= 2elM WASHER, SPRING M12 6

605 013|V2024612035 |2~ SZUEE(IHe) BOLT, HEX FINE M12X35 6

605 | 014]19025130032 Oog(P100) O-RING, P100 2

605 | 015]19025130040 e BACKUP RING 100X110X1.9 2

605 0161915513005IM (=~ &= PISTON 1

605 01719025130064M |T[AERE ROD, PISTON 1

605 | 01819025130080 A2z PIN, SPRING 8X70 1

605 | 019 19025142501 ZX|MEH A 7to| = COMP|GUIDE COMP, POSITION 1

605  020|v5901012170 |&EM WIRE, STEEL

605 021|v2173608085 |A~WJ/ZAHEEES(S) |BOLT, HEX/S M8X85 2

605 022|V4011600080 (A= ZetM WASHER, SPRING M8 1

605 | 02319025140022 JHFH PIN, CRANK HEX,B=12 1

605 | 024)18715142100 ZX|EMA ek COMP  |ARM COMP, P SENSOR 1

605  025|V5801403025 |A=&lH PIN, SPRING 3.0X25 1

605 | 02621565330160 FA[(08X10X06 BUSH, 08X10X06 2

605 | 027)19025140034 ZXEE3a LINK, POSITION 6X19 1

605 | 028 V7081400060 EdHEY E-RING 6 2

605 030|18715148100 [ X|MHIA SENSOCR, POSITION 1

605 033|V2205405012 [SU=E=E BOLT, HEX-SOCKET M5X12 2

605 | 034]19025132101 E2no|Z COMP PIPE COMP , RUBRICATION 1

605 035[V2013608012 [A~ESZUHEZE(ES) BOLT, HEX M8X12 1

NOTE

213




HE
YEAR

2019

P1

Hiel 2AES EE SUB
MAIN CONTROL VALVE SUB

FIG 606

TS108

FIG. 604-01

T993-K-606

NOTE

214



=

FIG 606 el HAES S SUB o e
MAIN CONTROL VALVE SUB o
TS108

#Hs | & F #H & 2 F g 7 & S 2oue| Moo/ Y 5
KEY NO PART NO DESCRIPTION SPEC QTYy. REPAIR | EFFECTIVE DATE REMARKS
606 | 001)18715149000 m ol = ASSY VALVE ASSY , MAIN 1
606 | 002 V2205408045 SUEEE BOLT, HEX-SOCKET M8X45 3
606 | 003 19025140054 4 2(M22,M28) UNION, M22 M28 HEX,B=30 1
606 | 004 19025140060 4 2(PF3/4,M28)  |UNION, PF3/4 M28 HEX,B=36 1
606 | 005]19025142303 Al gljmto| = COMP  |PIPE COMP, CYLINDER 1
606 | 006 |17800070000 Mol ZE| EASSY  [VALVE, RELIEF 1
606 | 007 19025140071 A& (PF3/4,M28) ELBOW, PF3/4 M28 1
606 | 008 |V7801000002 E2(S2YH0lH) |PLUG , HEX-SOCKET R1/8 1
NOTE

215




HE
YEAR

2019

P1

AUX &5 & ZH SUB
AUX VALVE & FILTER SUB

FIG 607A

TS108

-07

FIG. 606

FIG. 604-01

NOTE

216



HE

FIG 607A AUX 282 & ZIH SUB p1 YEAR
AUX VALVE & FILTER SUB s
TS108
s | R E H T £ F g 7 & = 2zpE| AEHEEY df z
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
607A 001|V2513410030 AEEEE2S BOLT, STUD/2 M10X30 4
607A 002 (19555151000 ERAWE SUB AUX VALVE SUB 1
607A 003]19025110094M |22 Ft#H ol A CASE, AUX 1
607A 004 19125151011 AEEZE(M8X150) |STUDBOLT, M8X150 2
607A 005]19025151022 AE{EZE(M8X95) STUD BOLT, M8X95 2
607A 006 |V7211031025 0% (G) O-RING, G 1A, G25 4
607A 007]15805152001 2| 2R E ASSY VALVE ASSY,AUXI 1
607A 00701|15805152100 HH (2131)SUB COVER SUB , INLET 1
607A 00702|19025152201 FHH (oF23)SUB COVER SUB, OUTLET 1
607A 00703[15805152601 AUXE = (PRIORITY) SUB |AUX VALVE SUB, PRIORITY WORKING 1
607A 00704/15895152600 AUX ¥ = (AUTO KICK OUT)SUB |AUX VALVE SUB , AUTO KICK OUT 1
607A 00705/19025152301 AUXH® = (D/A) SUB  |AUX VALVE SUB, D/IA 1
607A 00706(19025152020 ogl(AUX =) O-RING(AS568-023) 16
607A 00707(V7231020024  |OZ(S) O-RING, S 3
607A 008]19025152020 OF(AUX =) WASHER, SPRING M8 8
607A 009 |V3043600080 AHSZHEEE2E  |NUT, HEX/2 M8 4
607A 010|V2014608140 LHSUEE(RE) BOLT, HEX M8X140 2
607A 011|V2014608095 LHSUEE(RE) BOLT, HEX M8X95 2
607A 012]19025151030 A= (M22,PF3/4) ELBOW, M22 PF3/4 1
607A 013]19025140054 FU2(M22,M28) UNION, M22 M28 HEX B=30 1
607A 014]19025153321 FU=2(M22,PT1/2) UNION, M22 PT1/2 HEX B=27 7
607A 015|V4011600100 A I QLA WASHER, SPRING M10 4
607A 016 |V3042600100 AHSZHEEE2E  [NUT, HEX/2 M10 4
607A 017]19025150040 el ZI(ZE) PLATE , FILTER T=6.0 1
607A 018|V2173608020 AHKFZHEEHE(S) |[BOLT,HEX/S M8X20 2
607A 019(19025153103 DHEIE| ASSY FILTER ASSY, HIGH PRESSURE 1
607A 020(19025153110 digHE 19t ELEMENT , HIGH 1
607A 021|V2173608020 AHKFZHEEHE(S) |[BOLT,HEX/S M8X20 2
607A 022]19025140060 F42(PF3/4,M28) UNION, PF3/4 M28 HEX,B=36 1
607A 02319025142203 M| olud 2 Tho| = COMP |PIPE COMP, MAIN VALVE 1
607A 024119025140071 A = (PF3/4,M28) ELBOW, PF3/4 M28 1
607A 025(19025142401 ool = COMP(12HZ ) |PIPE COMP, FILTER 1
607A 026 16995152360 HEH@1/2.2H) COUPLER, SOCKET 7
607A 027]19025110110 274 ASSY CAP ASSY, OIL 1 ~2016.01.19
607A 027)18715110110 274 ASSY CAP ASSY, OIL 1 2016.01.20~
607A 028)18715152410 HAE 74 (o) CAP, DUST BLUE 2 2015.01.28~
607A 029|18715152420 HAE 74 (M) CAP , DUST Green 2 2015.01.28~
NOTE

217




FIG 607B

TS108

AUX dllt SuB
AUX LEVER SUB

P1

HE
YEAR

2019

T1054-U-607B

NOTE

218




HE

FIG 6078 AUX E”tH SUB P1 YEAR
AUX LEVER SUB s
TS108
s | R E H T £ F 9 7 & = zzple| AMEEHBY df )
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
607B| 031(19027592401GB [Zailol= COMP(AUX &lt{) |PLATE COMP , AUX LEVER 1
607B 033 (19157592300 |2l H}(2| &R 2HCOMP |LEVER COMP,AUX 3
607B| 035(V5001925020 | PIN, SPLIT 3
607B| 036 (36504400140  [SAl(12X14X20) BUSH , 12X14X20 3
607B| 037 (V4111600120  |=otM WASHER , PLAIN 3
607B 038(19027553020 |2 =al(#H0|£/D10) |GROMMET, CABLE/D10 3 C
607B 039 (19157592200  [AUX2IH{#|0| = ASSY |CABLE ASSY, AUX LEVER 3 C
607B 040(16011020030 | PIN 3
607B| 041(Vv4111600060  |= oM WASHER , PLAIN 3
607B| 042 (V5001920020 |2 &tm PIN, SPLIT 3
607B 043 (V2183608020 |48 SZH=ERS(SP) |BOLT, HEX/SP M8X20 4
607B' 044|19157593100 AUXEle{ == (BLUE) |[KNOB, AUX LEVER/BLUE 2 C ~2015.01.27
607B| 044 (19157593100  [AUXEIH == (BLUE) |KNOB,AUX LEVER/BLUE 1 C |2015.01.28~
607B' 045|19157593200 AUX2l 8] .= 2 (GREEN) [KNOB, AUX LEVER/GREEN 1 C ~2015.12.27
607B| 045[19157593201  [AUXzH == (GREEN) |KNOB, AUX LEVER/GREEN 1 C |2015.12.28~
607B 046 (V1122804012  [MXIZHA|ZH2LEAL  |SCREW, C/R FLAT M4X12 3
607B| 047 (19025151050 |7 & (AUX 70| &) COVER, AUX CABLE 3
607B 048 (V7231020024 [0 (S) ORING(S) 3
6078 049 (14216210380 0| £Et0[(170) BAND , 170 3
607B 050 (19157593300  [AUXaIH{ == (BLACK) |KNOB ASSY , AUX/BLACK 1 C  |2015.01.28~

NOTE

219




. o
olXl & 3-EQIE &3 YEAR

HITCH & 3-POINT LINK P

FIG 608A

TS108

2019

J - e
. ZEAD
s S '),
/A 7 T 2]
YA, it T
YAV dygs /R LA
Vol - ‘ AT -
24 i VAR S\l 2%
Yy, ~ e N\ )
| NN NE!

// /o = ~. L '\, ol 1)
/)~ CHIG. 604015/, [N % ak)
=] - - ‘:" ;\:.} \“ r\ ‘.I/e . /'/J
£ : o wial L e
\“n B o NN S /\. P

s
p

TS110-K-608A

NOTE

220



HE

FIG 608A 6' Il & 3_Eot_|§ Eo'la P1 YEAR
HITCH & 3-POINT LINK oto
TS108
s | R E H T £ F 9 7 & = zzple| AMEEHBY df )
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
608A 001(V2014614035 |AEHSZUEE(EE) BOLT, HEX M14X35 4
608A 002 (19025208102 E2 3222l COMP [BRACKET COMP, TOP LINK 1
608A 003 (V4011600140 | A =2 QbA WASHER, SPRING 4
608A 006 (19025207302GB |1 & =2zl COMP BRACKET COMP, FIX 1
608A 007 (V2173608016 |A&SZtE2EHE(S) (BOLT,HEX/S M8X16 2
608A 022 (19405206000 =™ IEFHLH) CHECK LINK ASSY, LH 1
608A 023 (19405206500 =2 A=FHRH) CHECK LINK ASSY, RH 1
608A 024 (19405206100 EEES SLEEVE ASSY 2
608A 025 (19405206200 5t =%t HOUSING ASSY 2
608A 026 (19405206300 23 =% YOKE ASSY 2
608A 027 (19405206400 2lx|HE(14) =5t LINCHPIN(14) ASSY 2
608A 028 (19025205050 H (20X59) PIN , 20X59 20X59 2
608A 029V5001950035 |= &t PIN, SPLIT 2
608A 030 (19025205072 ofo|l2E EYE BOLT 2
608A 031 (19025205080 o obA WASHER , PLAIN M8 2
608A 032(19025200071 5 of # (25) HAIRPIN , 25 2
608A 033 (19405206210 HAEA DUST SEAL 2
608A 046 (15645220020 T (19X95) PIN, 19X95 2
608A 047(V4111600200 |=etA WASHER , PLAIN M20 2
608A 048(V5001950035 |= &t PIN, SPLIT 5X35 2
608A 055 (19025206005 E2 3ASSY TOP LINK ASSY 1
608A 056 (19025201100 ZE=(ZHCOMP END COMP, LH 1
608A 057 (19025206203 E33242|2 ASSY  [SLEEVE ASSY, TOP LINK 1
608A 061 19025206303 &2 39 =(RH) COMP [END COMP, RH 1
608A 062 (19025206015 EH(EA3) HOLDER , TOP LINK 1
608A 063 (17995201500 £33 2574 BUSH, TOP LINK 1
608A 064[19025200064  |& (25X100) PIN, 25X100 1
608A 065 (19025200071 5 of # (25) HAIR PIN, 25 1

NOTE

221




ZH @3 &EE ZE
FIG 6088 LOWER LINK & LIFT ROD

TS108

P1

HE
YEAR

2019

T993-K-608B

NOTE

222




HE

FIG 6088 20/ @3 & 2ZE 2E o e
LOWER LINK & LIFT ROD o
TS108
#Hs | # EH T £ F g 7 & = 2zpE| AEHEEY g 7
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | EFFECTIVE DATE REMARKS
608B| 010[19025200011M [=ei= =24z BRACKET, DRAFT 2
608B 011(v5201012032  [=m & (A) PIN, PARALLEL/A 12X32(A) 4
608B 012 (V4011600160 [AZ 2oty WASHER , SPRING M16 6
608B  013|V2004616120 [SUEE(EE) BOLT, HEX M16X120 6
608B| 014 (19025200080  [Am ol A(=2i ZE M A) |SPACER, DRAFT SENSOR 2
608B 016 |19025202204GB (2 0{2 3 (Z)COMP  |LOWER LINK(LH) COMP 1
608B  017|19055205000GB 2| = E 2 EASSY LIFT ROD ASSY 1
608B| 018(19055205100  [2=(LH) COMP ROD COMP, LH 1
608B 019 (19025204403 |2 =(RH)COMP ROD COMP, RH 1
608B| 020 V7601500000 |22/ AL|Z(A-M6F) |NIPPLE , GREASE/A-M6F A-M6F, P=1.0 1
608B 033[16995252502  |= 70| =2 AJASSY BUSH COMP, BALL GUIDE 2
608B| 036 [19025203204GB |=20{Z A (?)COMP LOWER LINK(RH) COMP 1
608B  045(19025200030 [=a{=EMA{7}0|=  |GUIDE, DRAFT SENSOR 2
608B| 049 (19025200052  [& (22X95) PIN, 22X95 2
608B| 050 (V4111600220  |= 2tM WASHER , PLAIN M22 2
608B| 051(Vv5001950035 |2 &tm PIN, SPLIT 5X35 2
608B| 066 [19025207103GB |= SCH(LH) COMP PROTECTOR COMP, LH 1
608B 067|V2173610035 (A& SZtE2EZS(S) |BOLT, HEX/S M10X35 2
608B| 068 [19025207203GB |£ S CH(RH) COMP PROTECTOR COMP, RH 1
608B 069 |V2173610035 (A& SZtE2EZS(S) |BOLT, HEX/S M10X35 2
608B 070(19025200042  [FHH{(ESCH) COVER, PROTECTOR 2
608B| 071(19025200020 |74 Q1A of Ml A DRAFT SENSOR 2
NOTE

223




HE
YEAR

2019

P1

SA

2f IOl & &
HYDRAULIC PIPE & HOSES

S0
TT

FIG 609

TS108

NOTE

224



& I0IE &SA

HE

FIG 609 Y
HYDRAULIC PIPE & HOSES e
TS108

#Hs| P EH =B 7 F g 7 & > 228z MHEHEY 8 Z
KEY NO PART NO DESCRIPTION SPEC QTYy. REPAIR | EFFECTIVE DATE REMARKS
609 | 001]19025410031 A = (UNF7/8-14,M28) |[ELBOW , UNF7/8-14 M28 1
609 | 002 19025410050 A & (UNF7/8-14,PF3/4) |ELBOW , UNF7/8-14 PF3/4 2
609 | 003|18715412101GB |M| 2l Zto| = COMP PIPE COMP , MAIN 1
609 | 007|19025412602 SA ASSY(”3) HOSE ASSY , TANK 1
609 | 008 19025412501 SA ASSY(HEH) HOSE ASSY, CYLINDER 1
609 | 011]13012011110 719 E (PT3/8) CONNECTOR(PT3/8) 1
609 | 012]19022000010 2a|lHEA HOSE, BREATHER 1 ~2017.06.30
609 | 012]19022000011 He|HEA HOSE, BREATHER 1 2017.07.01~
609 | 013]16992011110 Z4E CONNECTOR 1
609 | 014|V7821000008 Bl PLUG , HEX TAPER 1
609 | 015]19025410041 U 2(PF3/4,PT3/4) [UNION, PF3/4 PT3/4 1
609 | 016 37681850160 BHe 2= 25 BAND CLAMP 25 2 ~2018.09.06
609 | 016 18027090250 gi= 22 = 25 &4 [BAND CLAMP 25 EMBO TYPE 2 2018.09.07~

NOTE

225




HE
YEAR

2019

P1

ZO|AE
JOYSTICK

FIG 610

TS108

2 3 4

. Wﬂ? S/
\) /
OB

v &@»&I

7,A/N\\u\

P
&S

/.

105-E-610

NOTE

226



HE

FIG 610 EOlﬁQ P1 YEAR
JOYSTICK s
TS108
s | R E H T £ F g 7 & = 2zpE| AEHEEY g 7
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
610 | 001|19167752000 ZO|AE SET JOYSTICK SET 1 ~2015.03.16
610 001{18737752000 208 = 0| AEl ASSY|JOYSTICK ASSY , LOADER WV 1 2015.03.17~
610 | 002|19027752101 ZC{WE ASSY VALVE ASSY , LOADER 1
610 | 003]19167752200 ZO|AEe|tH ASSY  |LEVERASSY, JOYSTICK 1
610 | 004 19027752301 ZOo|A~El7 0|2 ASSY |CABLE ASSY, JOYSTICK 2
610 | 005|V2183608090 A S22 EH E(SP) [BOLT, HEX/SP M8X90 2
610 | 006 19027750030 ZOo|AEOZS8l GROMMET , JOYSTICK 1
610 | 007 |V2173608060 AHSZEEE E(S) |BOLT, HEX/S M8X60 3
610 | 008{19027750021 a2 =8k =0o|AE! GRIP COMP , JOYSTICK 1
610 | 009{19027010010 2 FZH| EJF=2F  [NUT, HEXFINE/2 M10 1
610 | 010{19157750010 ZZO|AE! FHHH(ZH COVER, JOYSTICK/LH 1
610 | 011]19157750020 ZZO|AEl FHHHS) COVER, JOYSTICK/RH 1
610 | 012|V1222805016 A AHZ [ 22 LEASP) [SCREW , C/IR PAN/SP 4
610 | 013]V3343600140 LY FZHA| EJH=2%  |NUT, HEX FINE2 M14 1
610 | 014]10017103902GB |2i|H}(Z O] AE)COMP [LEVER COMP , JOYSTICK 1
610 | 015|18717752110 22| T8 2 ASSY(200K) [VALVE ASSY , RELIEF 200K 1 2015.02.01~
NOTE

227




S07-K-611A

o [}
53| 8
o
=
w
_I
N
R %
xo@_
oF
=
<+©
w
>
w
-
<C
© g
G —
(W

NOTE

226-1



o

FIG 61 1A ¢%d X‘”Oi éi-xl P1 Year
LEVEL CONTROL SYSTEM 019
TS108
NHE | 2 EH T £ F g 74 | sz |2EHE| YHESY g Z
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | EFFECTIVE DATE REMARKS
611A 001 19055204000GB |z|= === (4% 0{)COMP |ROD COMP , LIFT 1
611A 002 (18785165100 SEAO{WE ASSY  [VALVEASSY, LEVEL 1
611A 003 (V4011600080 [A =2iotA WASHER , SPRING M8 3
611A 004[V2013608090 |ASSZI2E(RE) BOLT, HEX M8X90 3
611A 005 (19055412401 S A ASSY(=ZH oW =) ([HOSE ASSY , LEVEL 1
611A 006 |19055412500 SA ASSY(AEIH) HOSE ASSY , CYLINDER 1
611A 008 18027090200 BH= =24 = 20 &4  |BAND CLAMP 20 EMBO TYPE 2
611A 009 18785165010 HZAS A HOSE , CONNECTION 1
611A 010(19055165301 FUSA(MBIL{A)ASSY [HOSE ASSY, CULINDER A 1
611A 011]19055165401 FUSA(MBIEB)ASSY [HOSE ASSY, CULINDER B 1
611A 012(34525332200 =" MAM ASSY SENSOR ASSY , LEVEL 1
611A 013[V2123606030 SZE=E(SP) BOLT, HEX/SP M6X30 2
611A 01419015202801 AEZIJMA ASSY  [SENSOR ASSY, STROKE 1
611A 015 (V4111600050 =etM WASHER, PLAIN M5 1
611A 016(V5001916015 |2&Hd PIN, SPLIT 1
611A 017([V1222604020  |AA+EHH|ZH2LIAHSP)|SCREW, C/IR PAN/SP 3
611A 01819055200081GB |2Hx 4t COVER, SAFTY 1
611A 019 (V2123606012 SZE=E(SP) BOLT, HEX/SP M6X12 4
611A 023 (13424020060 # ol £ Elo[(250) CABLE TIE , 250 2
611A 024 (13764020030 ol £ El0[(140) CABLE TIE, 140 1
NOTE

2271




FIG6118B

TS108

=& Mo X
LEVEL CONTROL SYSTEM

P1

HE
YEAR

2019

Ao

o SOL 4% SOL  ¥,°I'Y SOL

v} DIODE

I- ~%* DIODE

T993-K-611B

NOTE

226-2



o

FIG 61 1 B #‘%‘ I'Ilo'i Qﬂ P1 Year
LEVEL CONTROL SYSTEM 1o
TS108
s P EH T 2 F g 7 4 | 2z |2zvs| dHm2y 6 =
KEY NO PART NO DESCRIPTION SPEC QTY. | REPAIR | EFFECTIVE DATE REMARKS

611B 020(19056802800 St A ASSY(5=Z A 0f) [HARNESS ASSY , HC
611B 021]18736463200 THAHO HEEZ CONTROL ASSY , LEVEL
611B  022|V1122804012 MRIEYAIR2LEAL |SCREW, CIR FLAT

NOTE

227-2



c (o))
53| &
T
m
DS
D P
w
ol s
T <
&
T
E_N
a:%
o
~ 8
O] pd
w

FI1G.205-08

. 4
INJECTION PL .\..i’/'.

NOTE

232



HE

FIG 701 ODEE T3y sUB e
FRONT FRAME SUB o
TS108
s | R E H T £ F 9 7 & = zzple| AMEEHBY df )
KEY NO PART NO DESCRIPTION SPEC QTY. | REPAIR |EFFECTIVE DATE REMARKS
701 | 001/18711052202GB |[=z2{ ! COMP , 2l A [FRAME COMP , CONDENSOR 1
701 002 18508303701 2l M ASSY CONDENSER ASSY 1
701 00318711052401GB | E(ZHIA{) COMP  [NET COMP, CONDENSOR 1
701 004 |18501044100 A= 22 COMP COOLER COMP, FUEL 2
701 | 005|V2712606012 LHHIEE BOLT, WING M6X12 1
701 | 006 | V4111600060 oM WASHER, PLAIN M6 1
701 | 007 V4111600080 oM WASHER, PLAIN M8 2
701 00818711081700 BETNY AT SPRING, TILT PIN 2
701 009 |18711081400 2ENHE COMP TILT, PIN COMP 2
701 | 010|V2173608025 LYK UHEEEE(S) [BOLT,HEX/S M8X25 3
701 011(35602010150 2L E24M WASHER , BIND SHAFT 3
701 01219026010020 Z+2}H(10X12X08) COLLAR , 10X12X08 3
701 01319026210300 J281(12X17X10) GROMMET(12X17X10) 3
701 | 014 18711041101 ekt RUBBER PLATE 1
701 015(18711053400GB (2% & &t PLATE , RUBBER FIX 1
701 | 016 |V2123606016 SZE=E(SP) BOLT, HEX /SP M6X16 3
701 017]18711052700 QIAHIM HIB EXTENSION BAR B 1
701  01818711052600 QI AEIM HEA EXTENSION BAR A 1
701 01918711052800 FHEEeX12 HEAD PIN 8X12 2
701 020(v4111600080 | 2tM WASHER , PLAIN M8 2
701 | 021|V5601600008 |24 H PIN , SNAP 2
701 023|V2183608020 |2&S|ZHEEHE&E(SP) |BOLT, HEX/SP M8X20 6
701 02418711101500 HZSA FKM1650  |HOSE, FUEL FKM 1650 1
701 025(18711101400 HZSA FKM1850  |HOSE, FUEL FKM 1850 1
701  02637481850030 e S| 18 BAND CLAMP 18 2 ~2015.01.06
701 02616601850160 e S 22 BAND CLAMP 22 2 ~2017.03.21
701 | 026 /18027090250 HH= ST 25 4] [BAND CLAMP 25 EMBO TYPE 2 ~2018.02.20
701 | 026 /18027090200 HH= 22T 20 4]  [BAND CLAMP 20 EMBO TYPE 2 2018.02.21~
701 | 027|V5001920015  |=&H PIN, SPLIT 2
701 | 028 16601042340 A EX|(495) SPONGE , 495 2 ~2015.05.03
701 | 028 18711042340 A EX|(480) SPONGE , 480 2 2015.05.04~
701 | 029 18711301200 =2 AZIo|=  |PIPE, FUEL 1
701 | 03018021024210 AZRALUMESAA FUEL CONNECTION HOSE , A 2
701 03116601850160 e S 22 BAND CLAMP 22 6 ~2017.03.21
701 | 03118027090250 HH= S22 T 25 4] [BAND CLAMP 25 EMBO TYPE 6 ~2018.02.20
701 | 03118027090200 HH= S22 T 20 &4  [BAND CLAMP 20 EMBO TYPE 2 2018.02.21~
701 | 032]18711041600 S 74d D9.5 HOSE , CONNECTION D9.5 1
701 033|18711301100GB [E2HZ! , A= 22 BRACKET , FUEL COOLER 1
701 | 034 18027090200 HH= S22 T 20 4]  [BAND CLAMP 20 EMBO TYPE 4 2018.02.21~

NOTE

233




HE
YEAR

2019

P1

Ml
HOOD FRAME

S C
- =

FIG 702

TS108

NOTE

234



HE

FIG 702 SC Ty e
HOOD FRAME roto
TS108

s | R E H T £ F 9 7 & = zzple| AMEEHBY df )
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
702 | 001|18716053100GB |A{ZE COMP , Z2{&l |SUPPORT COMP , FRAME 1
702 | 002 V2173610035 LYK UHEEEE(S) [BOLT,HEX/S M10X35 6
702  003|18716050010GB |Zzlgl , £= FRAME , HOOD 1
702 | 004 V4111600100 =etM WASHER, PLAIN M10 6
702 | 005 V2174610050 LYK UHEEEE(S) [BOLT,HEX/S M10X50 2
702 | 006 /18716052100 SIX] COMP , &= HINGE COMP , HOOD 1
702 | 007 |19026052021 H=sc PIN , HOOD 2
702  008|V4011600120 [AZ2IotM WASHER , SPRING M12 2
702 | 009|V3042600120 |2~EESZH{EES2E  |NUT,HEX?2 M12 2
702 010|V2514410025 |AE=EEE2S BOLT, STUD/2 4
702 011|v4011600100 [A=Z2IotM WASHER , SPRING M10 4
702 | 012|V3042600100 |2~EESZH{EES2E  |NUT,HEX?2 M10 4
702  013|18717022201 SCc JtaAEE GAS SPRING , HOOD 2
702 | 014 |V3802600080 EWX|E0[FZLHE  [NUT, HEX FLANGE M8 4
702 015|V2514410050 |AE=EEE2E BOLT, STUD/2 2
702 016|v4011600100 [AZZ2IotM WASHER , SPRING M10 2
702 | 017 V3042600100 LEFZHEESE2E  |NUT, HEX2 M10 2

NOTE

235




FIG 703

TS108

P1

HE
YEAR

2019

NOTE

236




i
S C
F IG 703 T — p1 YEAR
HOOD 2019
TS108
#Hs | & F #H & 2 F g 7 & S 2oue| Moo/ Y 5
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
703 001(18716112100MR [#{#{ COMP , £ = COVER COMP , HOOD 1
703 | 00218716112200MR [Ato| =il COMP/LH [PANEL COMP, SIDE/LH 1
703 | 00318716112300MR |Ato| =xm'd COMP/RH [PANEL COMP , SIDE/RH 1
703 1 004]18716113010GB (Alol= & | M /%} SIDE GRILL , FR/LH 1
703 1 005|18716113020GB (Alol= 1 & | F/%} SIDE GRILL , RR/LH 1
703  006(18716113030GB [Alol= & | X/ SIDE GRILL , FR/RH 1
703  007|18716113040GB [Alol= & | &/F SIDE GRILL , RR/RH 1
703 | 008{14446010150 Ul E 2L AK(BX14X3) WASHER , NET 28
703 ' 009 |V3501600060 AZE HE NUT, PUSH-ON SPRING 28
703 | 010]35605033020 olo|o{olE 22N WASHER , WIRE WITHDRAWAL 10
703 1 011]19026112050 24M (6X30X2.3) WASHER , 6X30X2.3 10
703 012(18716113051GB [Z:l0lE , &= PLATE , HOOD 4
703 | 013]14256210040 SHLAZSHZ(9) CLAMP, 9 8
703 | 014]18716112060 Ato| =g 2ol&2|0|E |INSULATOR, SIDE PANEL 2
703  015(18716110010 2l &2f|o|Ef (Ato] =zH & /LH) [INSULATOR , SIDE PANEL/LH 1
703  016{18716110020 ol &2 ole{(Ato| ==f = /RH) |INSULATOR, SIDE PANEL/RH 1
703  017]V3802600060 EWX|E0|FZHE  |NUT,HEX FLANGE M6 10
703 0183802600080 EWX|E0|FZHE  |NUT,HEX FLANGE M8 6
703  019]V2183608020 A2 FZHEEH E(SP) |BOLT, HEX/SP M8X20 16
703  020(18716112900MR == COMP , 5} HOOD COMP, LOW 1
703  021]18716112090GB (=ziZ! | F=/5t BRACKET , HOOD/ROW 1
703  022]V2183608020 A2 FZHEEH E(SP) BOLT, HEX/SP M8X20 6
703 1 023]18786113130GB (1& , M/& GRILL , FRONT/CTR 1
703  024]18736113141GB (& |, M /Z} GRILL , FRONT/LH 1
703 025|18736113151GB (o2& |, M/< GRILL , FRONT/RH 1
703 ' 0265502040093 selelz|sl RIVET , BLIND 8
703 | 027 V1922805012 MALZHH|Ef ZHLEAH4Z) [SCREW, TAPPING CIR PAN/4 20
703  028]V2123606016 S22 E(SP) BOLT, HEX/SP M6X16 8
703 | 029{18506010020 e | A SE COVER , EMBLEM 1
703  030{10016010011 TYM A E3 EMBLEM, TYM 1
703 | 031{14446010150 Sl E 2FAK(BX14X3) WASHER , NET 6
703 ' 032]V3501600060 AZE HE NUT, PUSH-ON SPRING 6
703 | 03318716112500GB =2 2! COMP , = [FRAME COMP, HOOD 1
703  034]V2183608025 A2 FZHEEH E(SP) BOLT, HEX/SP M8X25 16
703  035]V2183608030 A2 FZHEEH E(SP) BOLT, HEX/SP M8X30 10
703  036(18716112700GB ==z &l COMP , & FRAME COMP , FRONT 1
703 | 03718716112800GB |=z2{ 2! COMP , Ato| = [FRAME COMP, SIDE 2
703 | 038]18736566000 AMsE M xS =8 (%)) |HEADLAMP SUB, UPR(LH) 1
703 | 039{18736566500 MsEMxTS =8 () |HEADLAMP SUB , UPR(RH) 1
703 1 041]18507022300 HUlE cHIH = COMP |BAND COMP , BONNET DAMPING 1
703 042]18716112600GB [E COMP , = Z3 |PIN COMP, HOOD LOCK 1
703 | 043]14256210040 S AZSHZ(9) CLAMP, 9 2
703 ' 044]V3802600080 EWX|E0|FZHE  |NUT,HEX FLANGE M8 3
703  045(18716112080 el&eolye | F= INSULATOR , HOOD 1
703  048(18716113060GB [=ziZ! | F=/LH BRACKET , HOOD/LH 1
703 049]18716113070GB (227! K ==/RH BRACKET , HOOD/RH 1
- NEXT -
NOTE

237




FIG 703

TS108

P2

HE
YEAR

2019

NOTE

236-1




[—]

HE

c
FIG 703 L 0y |_YEAR
HOOD 2019
TS108
#Hs | & F #H & 2 F g 7 & S 2oue| Moo/ Y 5
KEY NO PART NO DESCRIPTION SPEC QTY. | REPAIR [EFFECTIVE DATE REMARKS
703 | 050 18736565001 ek MxS =gt (=) |HEADLAMP SUB , LOW/(LH) 1
703 1 051]18736565501 StsF Mx=S =8} (%) |HEADLAMP SUB, LOW(RH) 1
703 | 052 |V3802600060 EWXE0o|SZLHE NUT , HEX FLANGE M6 2

NOTE

237-1




o =2
5ol g
o
0
Kl O
IO
&B
__ o)
ol o
w
<l
dp)
4
o
~ 8
Q) pd
w

238

NOTE




HE

FIG 704 28 &= o e
STEP & BOOTS ots
TS108
#Hs | # EH T £ F g 7 & = 2zpE| AEHEEY df o
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
704 1 001|18717112000GB (A&l COMP STEP COMP 1 ~2016.04.09
704 1 001(18717112001GB (A& COMP STEP COMP 1 2016.04.10~
704 002|V4011600120 AZEIQN WASHER , SPRING 4 ~2015.01.06
704 1 002 (V4011600120 AT 2I9kA WASHER , SPRING 2 2015.01.07~
704 003]V2173612030 LS Z4HEZEEE(S) [BOLT,HEX/S M12X30 4 ~2015.01.06
704 1 003{V2173612030 LS Z4HEZEEE(S) [BOLT,HEX/S M12X30 6 2015.01.07~
704 004]V2513412030 AEEEE2S BOLT, STUD/2 4 ~2015.01.06
704 | 004 {V2513412030 AEEEE2S BOLT, STUD/2 2 2015.01.07~
704 005|V3043600120 AHSZHHEEE2E  [NUT, HEX2 M12 4 ~2015.01.06
704 | 005{V3043600120 AHSZHHEEE2E  [NUT, HEX2 M12 2 2015.01.07~
704 | 006|18717102200GB |=Zalol= COMP , A&l &sE{2| |PLATE COMP , STEP&BATTERY 1
704 007(18717102000GB [=21z! COMP , A&l &HiE{2| [BRACKET COMP , STEP&BATTERY 1 ~2016.04.30
704 007(18717102001GB [=21Z! COMP , A&l &HHE{2| [BRACKET COMP , STEP&BATTERY 1 2016.05.01~
704 1 008{19027650041 BX(oolae) BOOTS, LEVER MAIN 1
704 ' 009{19027650052 FX(REHZEH) BOOTS , CHANGE LEVER 1
704 1 010{14526040030 28l SET(®6/%) RIVET SET 4
704 | 011]12120028430 A2 %[, stdl 2 SWITCH , BATTERY 1
704 1 012{V1112605030 MAEHH|Z2LEAL [SCREW, C/R PAN 4
704 1 013{V2123606030 FZHEE(SP) BOLT, HEX /SP M6X30 2 ~2015.01.06
704 013]V2123606035 FZHEE(SP) BOLT, HEX /SP M6X35 2 2015.01.07~

NOTE

239




HE
YEAR

2019

[a

O]

=
oo =
0HS
53
S
<
o3
Wl oz
W —
HI S

ac

L

Lo

(@]

~ g

o P

W

T1054-U-705

NOTE

240



HE

FIG 705 EEE & a|0‘| Dl’%% P1 YEAR
FRONT & REAR MOUNTING

2019
TS108
Hs| B F H T 2 F g 7 & S 2oue| Moo/ Y 5
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | EFFECTIVE DATE REMARKS

705 | 001|18716212100GB

|T

2

-

N
Q

OMP , /=t 7§81 MZE |BRKT COMP, FR/ILH CABIN SPRT

705 | 002]18716213100GB |=24z! comp , /< gl MZE [BRKT COMP , FRIRH CABIN SPRT 1
705 003{19024130250 AEEEE(M18) BOLT, STUD/M18 M18 4
705 004 ]V4011600180 A I QLA WASHER , SPRING M18 8
705 005|V3313600180 FZHHEJ=23 NUT , HEX FINE/2 M18 4
705 006 |V2034618035 SZ=E(7IE) BOLT , HEX FINE M18X35 2
705 | 007]19026202102 02 El 12 COMP(45) |RUBBER COMP , MOUNTING(45) 2
705 008|V2173610020 AHFZLHEEHE(S) |[BOLT, HEX/S M10X20 8
705 | 009 (V2034620110 SZ=E(7IeE) BOLT, HEX FINE M20X110 4
705 010{19026222051 Z2|0|E(80X110) PLATE , (80X110) 4
705 011]V4011600200 A I QLA WASHER , SPRING M20 4
705 012]V3342600200 LY FZHA| EJH=2%  |NUT, HEX FINE2 M20 4
705 013]19026222040GB |7l 2IM & E Z&f|0| E(F) |PLATE, RR CABIN SPRT T=12 2
705 014]V2034618035 SZ=E(7IeE) BOLT, HEX FINE M18X35 2
705 016]19026222020 2tM(110) WASHER, 110 M20 2
705 | 01719026222010GB |7HElA{ = E =2l Zl (At [BRACKET, CAB SPRT UPR T=9 2
705 021]19026222201GB [=z2iZ! COMP(ZH) BRACKET COMP , LH 1
705 022]19026223201GB [=z2iZ! COMP(<) BRACKET COMP , RH 1
705 023]19026222030 =E(M16X250) BOLT, M16X250 M16X250 8
705 024]V4011600160 A I QLA WASHER , SPRING M16 8
705 025]V3043600160 AHSZHHEEE2E  [NUT, HEX2 M16 8
705 026]V2034622120 SZ=E(7IE) BOLT, HEX FINE M22X120 2
705 027]V3343600220 LY FZHA|EJH=2F  |NUT, HEX FINE2 4
705 | 028]19026202201 02 E 12 COMP(55) |RUBBER COMP , MOUNTING(55) 2
705 029]V2123606025 S22 E(SP) BOLT, HEX/SP M6X25 2
705 030(18711113400GB =20l COMP,th7|2 =M A |PLATE COMP, AIR TEMP 1
705 031(18716454600 7|2 M A ASSY SENSOR ASSY , AIR TEMP 1
705 032]18716454710 EUx| 20|82 E(M12) [NUT, HEX FLANGE(M12) 1

NOTE

241




HE

YEAR

2019

P1

AMNE &HE
SEAT & MAT

FIG 706

TS108

NOTE

242



HE

FIG 706 ANE & THE o e
SEAT & MAT 1o
TS108

| P EH 2 7 F g 7 4 7 2zpE| AHEEY 5 1
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | EFFECTIVE DATE REMARKS
706 | 001|18737632000 AlE ASSY SEAT ASSY 1
706 | 002|v2173608030 |A~®S|AEEES(S) |BOLT,HEX/S M8X30 4
706 | 00319027653014 AIEEZOHE MAT, SEAT FLOOR 1
706 | 004)19027652014 ER0{HE MAT, FLOOR 1
706 | 005]19027650012 HYaf =(LH) DAMPING PAD, LH T=2.0 1
706 | 006 19027650022 MY =(RH) DAMPING PAD, RH T=2.0 1
706 | 007]19027650030 F=x(2H/3t) BOOT, LEVER LOW 1
706 | 00819027102550GB | &2l 0| E (&t A 7t0| =) |PLATE , HARNESS GUIDE 1
706  009|V2113606020 [S2t=E(S) BOLT, HEX/S M6X20 4
706 | 010]19027530010 Z20| E(GPTO) PLATE, GPTO T=2.3 1
706 | 011|v2183608020 |A~&F{ZHEEZS(SP) |BOLT, HEX/SP M8X20 4
706 | 012]19027592020 74(D30) CAP, D30 1 C

NOTE

243




FIG 708

TS108

COo-F
DOOR-LH

P1

HE
YEAR

2019

E
£ o

T903/T1003-K-708

NOTE

244



C0-#

HE

FIG 708 py | YEAR
DOOR-LH s
TS108
#Hs | & F #H & 2 F g 7 & S 2oue| Moo/ Y 5
KEY NO PART NO DESCRIPTION SPEC QTYy. REPAIR | EFFECTIVE DATE REMARKS
708 | 001|18717672000 £0{ SUB(ZH DOOR SUB, LH 1
708  002119027672011 So{aztA(LH) GLASS , DOOR LH T=6 1 C ~2017.03.13
708  002119027672012 So{aztA(LH) GLASS , DOOR LH T=6 1 C 2017.03.14~
708 | 003 19027672021 ol&20|E{ (22}A £ 0f) [INSULATOR, GLASS DOOR 1 C
708 | 004]19027672302GB | =0{ 81 X|ASSY HINGE COMP , DOOR/UPR 2
708 006(18717672030GB |8l x|, = 0f(=}At/<S}) [HINGE, DOOR(LH UPR/RH LOW) 1
708 007(18717672080GB |8l X|, =0f(At/Z}5}) |HINGE, DOOR(RH UPR/LH LOW) 1
708 | 008 19027672040 EOo{EIXH PIN, DOOR HINGE D=8 2
708 | 009 |V7082400070 E&dEH &2 (sus) E-RING 7 4
708 | 010]19027672060 OZ8(E{ElR]) GROMMET , DOOR HINGE 2
708 011|19027672070 [ ZS!(Zo{==ajg!) |GROMMET, DOOR FRAME 2
708  01219027672202GB | 0f =&i| 2! COMP(%t) [FRAME COMP, DOOR LH 1
708 | 013]14527052700 £ 3SET,LH/ =01 DOOR LATCH ASSY , LH 1
708 01301{14527052710 Z3IASSY,LH/E0 LOCK ASSY, LH/DOOR 1
708 |01302|14527052720 AEZlo|3a STRIKER 1
708 |01303/14527052730 Jlol= GUARD 1
708 | 014 119027672600 ZF &R £&F0| ASSY |LOCK HANDLE ASSY 1 ~2016.07.17
708 | 014]19027672601 2 EX| & 0| ASSY |LOCK HANDLE ASSY 1 2016.07.18~
708 | 017]19027672131 = AHO[AM GROMMET , PLATE GRIP T=3.0 1
708  018]19027670010 SZ4HHE NUT, CAP M6 2
708  019]19027672413 2= ROD 1
708 | 020(19027672422 =20 E PLATE, ARM 1
708 | 021]19027672140 SZ2t5 22|28l x| 2 E |SCREW, HEX BOTTON HEAD M8X20 4
708  027]16997013020 LM (E/VZHEE) WASHER , EVAPORATOR COVER 1
708 | 022]19027672151 23 SETHH (LH) COVER, LOCK SET LH 1
708 | 023]V1122808040 MAIEHA|ZF2LEAL  [SCREW, CIR FLAT M8X40 2
708 | 024 113731210010 2kM (9X22X2) WASHER(9X22X2) T=2.3 4
708 | 025(84200000230 LA 2 E(M8) NYLON NUT M8 4
708 | 026 119027672160 Eo{AZ 3 ASSY SPRING ASSY , DOOR 1
708 | 028 V4011600100 AZEILM WASHER , SPRING M10 1
708 | 029]14527062500 2ai7l =& E0{23 [BRACKET COMP, DOOR LOCK 1
708 | 0302113606050 S22 E(S) BOLT, HEX/S 1
708 | 031]19027672091 7t0| ELH E(M6) NUT , GUIDE 1
708 | 032]19027672101 £ 0{32FAASSY(LH) |GLASS ASSY, DOOR LH 1
NOTE

245




e ' '
501_9_ YEAR
FIG 709 DOOR-RH B 2019 %

T1003MS-E-709 / /

NOTE

246




HE

FIG 709 -2 YEAR
P2
DOOR-RH rots
TS108
#Hs | # EH T 2 F g 7 & = 2gHlE| AEEZY L/
KEY NO PART NO DESCRIPTION SPEC QTYy. REPAIR | EFFECTIVE DATE REMARKS
709 | 030{18717682000 £0{ SUB(%) DOOR SUB, RH 1
709  031]19027682011 Zo{a2tA(RH) GLASS , DOOR RH T=6.0 1 C ~2017.03.13
709  031]19027682012 Zo{a2tA(RH) GLASS , DOOR RH T=6.0 1 C 2017.03.14~
709 | 032]19027672021 ol& 2| o|El (22kA £ 0{) [INSULATOR, GLASS DOOR 1 C
709 | 033]19027672302GB | =0{ 81 X|ASSY HINGE COMP , DOOR/UPR 2
709 035(18717672080GB |8l X|, =0f(At/Z}5}) |HINGE, DOOR(RH UPR/LH LOW) 1
709 036(18717672030GB |8l X|, = 0f(=}At/<5}) [HINGE, DOOR(LH UPR/RH LOW) 1
709 | 037]19027672040 EOo{EIXH PIN, DOOR HINGE D=8 2
709 | 038|V7082400070 E&dEH &2 (sus) E-RING 7 4
709 | 039]19027672060 OZ8(E{ElR]) GROMMET , DOOR HINGE 2
709  040(19027672070 [ ZS!(Zo{==afg!) |GROMMET, DOOR FRAME 2
709 | 041]18717682200GB | ==&l COMP , =0{(<)|FRAME COMP, DOOR RH 1
709 | 042 14527053700 £ 3SET,RH/=01 DOOR LATCH ASSY , RH 1
709 04201{14527053710 S 3ASSY,RH/= LOCK ASSY, RH/DOOR 1
709 |04202|14527052720 AEZlo|3a STRIKER 1
709 |04203/14527052730 Jlol= GUARD 1
709 | 043]19027672600 ZF &R £&F0| ASSY |LOCK HANDLE ASSY 1 ~2016.07.17
709 | 043]19027672601 2 EX| & 0| ASSY |LOCK HANDLE ASSY 1 2016.07.18~
709 | 046 19027672131 = AHO[AM GROMMET , PLATE GRIP T=3.0 1
709 | 047]19027672413 2= ROD 1
709 | 048|19027672422 otEZ 0| E PLATE, ARM 1
709 ' 056]16997013020 oLM (E/VZHEE) WASHER , EVAPORATOR COVER 1
709 | 059 |V2113606050 S22 E(S) BOLT, HEX/S 1
709  049(19027670010 SZ4HHE NUT, CAP M6 2
709 | 050(19027672140 SZ2t5 22|28l x| 2 E |SCREW, HEX BOTTON HEAD M8X20 4
709 | 051]19027682151 23 SETHH (RH) COVER, LOCK SET RH T=25 1
709 | 052 V1122808040 MAIEHA|ZF2LEAL  [SCREW, CIR FLAT M8X40 2
709 | 053]13731210010 2kM (9X22X2) WASHER(9X22X2) T=2.3 4
709 | 054 84200000230 LA 2 E(M8) NYLON NUT M8 4
709 | 055]19027672160 Eo{AZ 3 ASSY SPRING ASSY , DOOR 1
709 | 057 V4011600100 AZEILM WASHER , SPRING M10 1
709 ' 058(14527062500 2ai7l =& E0{23 [BRACKET COMP, DOOR LOCK 1
709 | 060|19027672091 70| EL{ E(M86) NUT, GUIDE 1
709 | 061]19027682101 F0{32}AASSY(RH) |GLASS ASSY, DOOR RH 1
NOTE

247




HE
YEAR

2019

P1

dle! COMP & ZEE “ctA
FRAME COMP & FRONT GLASS

T

T1003-K-710

FIG 710

TS108

NOTE

248



T4 COMP & ZEE etA

HE

FIG 710 by |YEAR
FRAME COMP & FRONT GLASS "
TS108
#Hs | & F #H & 2 F g 7 & S 2oue| Moo/ Y 5
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
710 002{18717012000GB (7%l =&{ 2l COMP FRAME COMP , CABIN 1
710  008]19025410050 o 5 (UNF7/8-14,PF3/4) [INSULATOR , GLASS/FRONT 2
710 1 009]19027690050 AHOo|M(az2kA) SPACER, GLASS 19
710  003]19027690011 ZEREJIIA(A GLASS , FRONT T=6.0 1 C
710 004|19027690021 |==E2lA(8H/LH) |GLASS, FRONT WINDOW(LH) T=6.0 1 c
710 1 005]19027690031 Z=2EJ2tA(SHRH) |GLASS, FRONT WINDOW(RH) T=6.0 1 C
710 006 |14527023200 e(etolH) & 2ol =(X) ASSY [WIPER ARM&BLADE ASSY 1 C
710 |00601|14527023210 oh(2to|mH) ARM , WIPER 1
710 00602| 19957023220 =2l|0| = ASSY BLADE ASSY 1
710 1 007|V3802600080 EWXE0o|SZLUHE NUT, HEX FLANGE 1

NOTE

249




FIG 711

TS108

AOIE ZetA
SIDE GLASS

P1

HE
YEAR

2019

T993-K-711

NOTE

250




HE

FIG 711 AHOI= et o e
SIDE GLASS -
TS108

s | R E H T £ F 9 7 & = zzple| AMEEHBY df )
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
711 00119027712001 P2k~ SUB(LH) |WINDOW GLASS SUB, LH 1

711 002 19027712010 AERO2FA(LH) GLASS , WINDOW LH T=6 1 o]

711 00319027712021 olaolE(aztA) INSULATOR, GLASS 1 o]

711 004]19027032300 Z3ASSY TS AO|=/LH |LOCK UNIT , WINDOW/SIDE/LH 1

711 005(15817401130 IZM E(13X17X02) [GROMMET, 13X17X02 1 c

711 006 19027722060 I 281(36XM8) GROMMET(36XM8) 1 o]

711 007 14527032200 2Ex3HOelA BOLT COMP , GLASS/M8S 1

711 00819027712040 J2IAHE(RJIESR) WINDOW NUT , SIDE T=2 4 c

711 009 (19027722030 281 (15X36X3) GROMMET, 15X36X3 4 o]

711 010(19027722060 I 281(36XM8) GROMMET(36XM8) 4 o]

711 01114527032200 2Ex3HOelA BOLT COMP , GLASS/M8S 4

711 012|V5801404014 (A= m PIN, SPRING 4X14 2

711 01319027713001 ? =<2t~ SUB(RH) [WINDOW GLASS SUB, RH 1

711 01419027713010 AEa2FA(RH) GLASS , WINDOW RH 1 o]

711 01519027712021 olaolE(aztA) INSULATOR , GLASS 1 o]

711 016]19027032400 Z3ASSY TS ALO|=/RH |LOCK UNIT , WINDOW/SIDE/RH 1

711 017|15817401130 IZM E(13X17X02) [GROMMET, 13X17X02 1

711 01819027722060 J281(36XM8) GROMMET(36XM8) 1 o]

711 01914527032200 2Ex3HdelA BOLT COMP , GLASS/M8S 1

711 025(19027712031  |Atol= 2}~ slIx|Z8) 0] £ [PLATE, HINGE SIDE GLASS T=1.0 4

711 026|V1222806012 | A& EH| A2 LFAHSP) [SCREW, C/R PAN/SP M6X12 8

NOTE

251




e ' '
2| dctA YEAR
FIG712 REAR GLASS i 2019 %

TS108

T1003-K-712

P f
N q\i_\ 7 ) ‘ .
ot A /
iy < 'r//
3 .
N 3 ;/: #
/
J
/
/
2 /
| !
| LA
/
NOTE

252




=

712 | 027|V1112806040

MRFEHH| R LA}

SCREW, C/R PAN

712 | 028]18507723010

glojaztA(sh

GLASS , WINDOW REAR LOW

712 | 029]19027723020

2l =aolE{ (201,35

INSULATOR , REAR GLASS/LOW

712 | 030|19027720010GB

£zl Zao|=

PLATE, HINDGE

712 | 031]V1222806025

SCREW, C/R PAN/SP

712 | 032]19027722070

| % 5| EF2LEAK(SP)
2P E

Hojoz ||

NUT, CAP

712 | 033]18507722100

2|0 22FAASSY

GLASS ASSY , REAR

712 |1 034]19027721110

elseolg |, 2lojaatA

INSULATOR , RR GLASS

A
FIG 712 clof detA p1 YEAR
REAR GLASS oto
TS108
#Hs | & F #H & 2 F g 7 & S 2oue| Moo/ Y 5
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
712 | 001|18737722000 2l 212tA SUB(REAR) [GLASS SUB, RR WINDOW 1
712 | 002 18507722010 2lo{aztA GLASS , REAR 1
712 | 003 18507722020 J2fA 2l &2 0B (REAR) [INSULATOR , GLASS REAR 1
712 |1 004]19027722202GB |12t~ =2j| 2! COMP(RR) [FRAME COMP, RR GLASS 1
712 | 005|17407401120 B =B X|IASSY HINGE ASSY . WINDOW 2
712 | 006 |V1222806016 MRS HH[ZH2LEAKSP) [SCREW , C/R PAN/SP 4
712 | 007 14527042500 agtA L E xS NUT COMP, GLASS 4
712 009|V1122808020  [MAtEZFAIZF2LtAL  [SCREW, C/R FLAT 2
712 |1 010(15817401130 JE2M E(13X17X02) |GROMMET , 13X17X02 7
712 | 011]14527042140 AHoO|A | 2|0{8HE  |SPACE, HANDLE/REAR 1
712 | 012]14527042150 ME | 2lojazta HANDLE , GLASS/REAR 4X14 1
712 | 014]14527042600 Ozt~ EExEH, M8L |BOLT COMP, GLASS /M8L 1
712 | 015|21447350060 2+ (08X22X02) WASHER , 08X22X02 1
712 | 016 (19027722070 SZLHHHE NUT, CAP 1
712 | 017]16997023200 z2E of(elolH) & 220l Assy |ARM & WIPER , ASSY 1
712 |01701{16997023210 2H(2to|mH) ARM , WIPER 1
712 |01702/16997023220 =2l|0| = ASSY BLADE ASSY 1
712 | 018|17677030030 7 gt LABEL , COVER 1
712 |1 019]16997027700 = Z(SET) NOZZLE SET 1
712 | 021]35605033020 olo|o{ ol &2 2tM WASHER , WIRE WITHDRAWAL 1
712 | 022 14527042500 agtA L E xS NUT COMP, GLASS 1
712 023|V2193606020 [|Zt= E(SPL) BOLT, HEX/SPL 1
712 | 024|V1122808020 MILEZHA|Z2LIAL - |SCREW, CIR FLAT 4X14 4
712 | 025]19027722051 2lo{A =2 ASSY SPRING ASSY , REAR T=1.0 2
712 | 026 14527040050 AEH , 23/2|0f STOPPER , RR/LOCK M6X12 1
2
1
1
2
4
2
1
1
1

712 | 035]10017042010

4 (2lojaztx)

CAP , GLASS/REAR

NOTE

253




FIG 713

TS108

SUB &IH & HH

SUB FENDER & COVER i

HE
YEAR

2019

NOTE

254




HE

FIG 713 SUB 81 & 3HH o |
SUB FENDER & COVER s
TS108
s | R E H T £ F g 7 & = 2zpE| AEHEEY df o
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
713 1 001{18737812000 #H SuUB(E) FENDER SUB, LH 1
713  002|18717812100MR (2I{ COMP , Zt FENDER COMP , LH 1 ~2016.05.31
713 1 002|18717812101IMR (2I{ COMP , Zt FENDER COMP , LH 1 2016.06.01~
713 003 (18717812300 Zd|B = ASSY(LH) LAMP ASSY , COMBI/LH 1 ~2017.04.09
713  003|18717812301 E'—HIE“E ASSY(LH) LAMP ASSY , COMBI/LH 1 2017.04.10~
713 ' 004]V3802600060 ZAMX|20|§ZH{E  [NUT,HEX FLANGE M6 4
713 1 005{13606571000 %DIEFA}H REAR REFLECTOR 1
713 006 |10016462400 Q| B K| 0] A 2| x| (AFS) ASSY [SWITCHASSY , EXT HITCH/UPR 1 ~2018.03.05
713 | 006 |15896462400 9| £ 0] 22| X| (A+5) ASSY [SWITCHASSY , EXT HITCH/UPR 1 2018.03.06~
713 1 007]10016462500 Q| B K| 0] A | x| (5+2) ASSY |SWITCH ASSY , EXT HITCHILOW 1 ~2018.03.05
713 1 007 |15896462500 Q| B K| 0] A | x| (5+2) ASSY |SWITCH ASSY , EXT HITCHILOW 1 2018.03.06~
713  008|V4111600050 LeolM WASHER , PLAIN M5 1
713 1 009 |V3012600050 FZHHEHE2E NUT , HEX/2 M5 1
713  010]12427060171GB [=z2Z! , SMV BRACKET , SMV 1
713  011]V2183608016 A2 FZHEEH E(SP) BOLT, HEX/SP M8X16 2
713 1 012]V2193606020 S22 E(SPL) BOLT , HEX/SPL M6X20 10
713 1 013]18737813000 #H SUB(®) FENDER SUB, RH 1
713 014]18717813100MR (2I{ COMP , FENDER COMP , RH 1 ~2016.05.31
713 014]18717813101IMR (2I{ COMP , & FENDER COMP , RH 1 2016.06.01~
713 015(18717813300 ZH|Z = ASSY(RH) |LAMP ASSY, COMBI/RH 1 ~2017.04.09
713  015(18717813301 iu|EH T ASSY(RH)  |LAMP ASSY , COMBI/RH 1 2017.04.10~
713 1 016|V3802600060 |EMX|=20|FZH{E  |NUT, HEX FLANGE M6 4
713 1 017]13606571000 So|dbAbE REAR REFLECTOR 1
713 018]10016462400 9| £ 1 0] A 9| X| (A+5) ASSY [SWITCHASSY , EXT HITCH/UPR 1 ~2018.03.05
713 018]15896462400 9| £ 1 0] A9 X| (A+5) ASSY [SWITCHASSY , EXT HITCH/UPR 1 2018.03.06~
713 1 019]10016462500 Q| B K| 0] 2| x| (5+2) ASSY |SWITCH ASSY , EXT HITCHILOW 1 ~2018.03.05
713 1 019]15896462500 9| £ 0] A 9| x| (5+2) ASSY [SWITCHASSY , EXT HITCH/LOW 1 2018.03.06~
713  020]V4111600050 LeolM WASHER , PLAIN M5 1
713 1 021]V3012600050 SFZLHHEHE2E NUT , HEX/2 M5 1
713 1 022]V2193606020 S22 E(SPL) BOLT , HEX/SPL M6X20 10
713 | 023]18717812010 HH |, =/ ES COVER, LH/PROTECTION 1
7131 024|V2193606020 [|Zt= E(SPL) BOLT, HEX/SPL M6X20 4
713 | 025]18717813010 HH |, /ES COVER , RH/PROTECTION 1
7131 026|V2193606020 [|Zt= E(SPL) BOLT, HEX/SPL M6X20 4
713 1 027]19027012712 HSEER|O|E PLATE , NUMBER 1 ~2017.03.31
713 1 027]19027012713 HSIER0|E PLATE , NUMBER 1 2017.04.01~
713 | 028(13607024000 £ S Il TASSY LAMP ASSY , NUMBER PLATE 1 ~2017.03.31
713 | 02814887024000 £ S Il TASSY LAMP ASSY , NUMBER PLATE 1 2017.04.01~
713 1 029]14256210040 SLA S Z(9) CLAMP, 9 2
713 1 030{16997011230 HSEHEHEE) PLATE . NUMBER 1
713  031]V2323606016 MAIESZEE(SP)  |BOLT, C/R HEXISP M6X16 2
NOTE

255




c (o))
53 &
o
N
ac
®)
ac
__c
ns
=
=
>
ac
<C
w
ac
4
-
o ?
™

(16)

=

i

NOTE

256



HE

FIG 714 '11“ Dla‘l P1 YEAR
REARVIEW MIRRORS s
TS108
s | R E H T £ F g 7 & > 2zpE| AEHEEY df y
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | EFFECTIVE DATE REMARKS
714 1 001(19127732001 o2y SUB(ZH REARVIEW MIRROR SUB, LH 1
714 002]19027732102GB [u#o|2{ AE| 0] COMP(Z}) |STAY COMP, REARVIEW MIRROR LH 1
714 1 003]19127029100 22 ASSY,LH MIRROR ASSY , LH 1
714 1 004 |V5801406025 Az PIN, SPRING 6X25 1
714 1 005]19027732020 2= BOOT, MIRROR 1
714 006]19027732031 gioje{Eef 7! BRACKET , REARVIEW MIRROR 1
714 007]19027732040 giojg{AzE SPRING , MIRROR D=4.0 1
714 1 008]19027732010 2t (12X23X7) WASHER , 12X23X7 1
714 ' 009 |84200000060 Lol B E NUT, NYLON M10 1
714 1 010]19027732050 =EZH(M10) CAP, BOLT /M10 1
714 1 011]19157732060 24A WASHER M6 1
714 1 012]19027730060 s CAP 1
714 1 013]V3043600100 AHSZHHEEE2E  [NUT, HEX2 M10 1
714 1 014]19027670020 SFZU4EEE BOLT, HEX-SOCKET M6X25 4
714 1 015]19027670010 SZ4HHE NUT, CAP M6 4
714 | 016 (19127733001 o2 SUB(S) REARVIEW MIRROR SUB , RH 1
714 017]19027733102GB [u#o|E{ AE| 0] COMP(<) |STAY COMP, REARVIEW MIRROR RH 1
714 1 018]19127029200 22 ASSY,RH MIRROR ASSY , RH 1
714 1 019|V5801406025 Az PIN, SPRING 6X25 1
714 1 020]19027732020 2= BOOT, MIRROR 1
714 1 021]19027732031 gioje{=efz! BRACKET , REARVIEW MIRROR 1
714 1 022]19027732040 giojg{A SPRING , MIRROR D=4.0 1
714 1 023]19027732010 2t (12X23X7) WASHER , 12X23X7 1
714 | 024 184200000060 Lol 2HE NUT, NYLON M10 1
714 1 025]19027732050 =EZH(M10) CAP, BOLT /M10 1
714 026 ]19157732060 24A WASHER M6 1
714 027]19027730060 asS CAP 1
714 | 028 V3043600100 AHSZHHEEE2E  [NUT, HEX/2 M10 1

NOTE

257




FIG 715

TS108

olE & 00121 (1)
HEATER & AIR—-CON (1)

P1

HE
YEAR

2019

NOTE

258




HE

FIG 715 6|H & 0”01—@ (1) P1 YEAR
HEATER & AIR-CON (1) 2019
TS108
s | R E H T £ F 9 7 & = zzple| AMEEHBY df )
KEY NO PART NO DESCRIPTION SPEC QTY. | REPAIR |EFFECTIVE DATE REMARKS
715 | 001|18711030790 W zhm  SD9_D460(K15) [FAN, SD9_D460(K15) 1
715 | 002 V2173608020 LYK UHEEEE(S) [BOLT,HEX/S M8X20 4
715 | 003 18711021300 ™ AHO|AM FAN SPACER 1
715 | 004 |V2173608060 LYK UHEEEE(S) [BOLT,HEX/S M8X60 4
715 | 005|18711081301GB |=a4z! COMP , ato| = 1 & |BRACKET COMP , PIPE FIX 1
715 | 006 |V2183610030 2#F2IE EEE(SP) BOLT, HEX/SP M10X30 2
715 | 007 18711081600 olo|= EQl 22/ 18 [ TWINCLIP, PIPE 18 1
715 | 008 |V2123606035 SZE=E(SP) BOLT, HEX /SP M6X35 1
715 009|18711081501  |=2#Z! COMP , Tto|= 1 |BKT COMP, PIPE FIX 1
715 010|V2183608020 |2&|ZHEEE&(SP) |BOLT, HEX/SP M8X20 1
715 | 011(35602010150 2L E24M WASHER , BIND SHAFT 1
715 | 01218021024290 ool = Z¥= D12 CLAMP , PIPE D12 1
715 | 013]V2123606016 SZE=E(SP) BOLT, HEX /SP M6X16 1
715 | 014|18711071700GB |=242 comp , 2= ajol |BKT COMP , GLOW RELAY 1
715 | 015/10036802800 2ajo] ASSY , GLOW |RELAY ASSY, GLOW 1
715 | 016 |V2183608020 2¥F2IE EEE(SP) BOLT, HEX/SP M8X20 2
715 017|18711046200GB |=2iZ! COMP , It0| = [BRACKET COMP , PIPE 1
715 | 018 V2183610035 2#F2IE EEE(SP) BOLT, HEX/SP M10X35 3
715 | 01918711081600 olo|= EQl 22/ 18 [ TWINCLIP, PIPE 18 1
715 | 020 (V2123606035 SZE=E(SP) BOLT, HEX /SP M6X35 1
715 | 021|18711091701GB |sh 2~ X & HARNESS PLATE 1
715 | 022 V2183612020 2#F2IEEHE(SP) BOLT, HEX/SP M12X20 2
715 023]18711053200GB [=212! COMP , & Z 2| M S} |BRACKET COMP, COMPRESSOR LOW 1
715 | 024 V2183610030 2#F2IEEHE(SP) BOLT, HEX/SP M10X30 2
715 025|V2023610035 |AHSZHEE(IHE) BOLT , HEX FINE M10X35 2 ~2018.03.20
715 | 025|V2143610035 28 FZHE EJ=(S)  |BOLT, HEX FINE MACHINE/S M10X35 2 2018.03.21~
715 | 026 |V2183610030 2#F2IEEHE(SP) BOLT, HEX/SP M10X30 1
715 | 027 V2183608025 2#F2IEEHE(SP) BOLT, HEX/SP M8X25 1
715  028]18711053100GB [=2HZ! COMP , 2 =2l A{ A} |BRACKET COMP, COMPRESSOR UPER 1
715 | 029 V2173610065 LYK UHEEEE(S) [BOLT,HEX/S M10X65 2
715 | 030(18718300011 HE A34 BELT A34 1
715 | 031]18718302201 CIARFX| S A HOSE , DIS CHARGE 1
715 | 032]V3802600060 EWX|E0[FZHHE  [NUT, HEX FLANGE M6 1
715 033|V2023610035 |AHSZLHE=E(IE) BOLT , HEX FINE M10X35 1 ~2018.03.20
715 | 033]V2143610035 28 FZHE EJ=(S)  |BOLT, HEX FINE MACHINE/S M10X35 1 2018.03.21~
715 | 034 V3802600080 EWX|E0[FZHHE  [NUT, HEX FLANGE M8 1
715 | 035|V4111600100 =etM WASHER, PLAIN M10 1
715  036(18024050010GB [=&ks A =Hef3l BRACKET , STEERING HOSE 1
715 | 03716608303201 = Z 2| AFASSY COMPRESSOR ASSY 1 ~2018.07.18
715 | 03716608303202 = Z 2| AFASSY COMPRESSOR ASSY 1 2018.07.19~
NOTE

259




c (o))
53| &
o
S
“.nv_\,N
@)
™ Q
_
S <
= <C
S
&&
0
D=
o <C
w
T
©
~ 8
(O] pd
w

TIOS-U-T16

NOTE

260



olH & 00— (2)

HE

FIG 716 pp | YEAR
HEATER & AIR-CON (2) 2019
TS108
s 2 EH 5 =2 F g 7 & P 2zHE| MHE2Y v
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
716 001(12427082411 [0 0{Z1ASSY HVAC ASSY 1
716 00101{14528304000  [M = AEH ASSY THERMOSTAT ASSY 1
716 00102{14528303000 | AuH = ASSY EXPANSION VALVE ASSY 1
716 00103{14528302850 |2l X| AE{ ASSY RESISTOR ASSY 2
716 00104{14528302001  [B/L 2E{(4900RPM) |MOTOR , BLOW(4900RPM) 2
716 00105(14528305100  |b|AbEFX| B E] FILTER 1
716 00106{14528305200 |ZE{f 2= CLAMP , FILTER 3
716 | 002(19027622300 |=IE ASSY AICON UNIT ASSY 1 C
716 | 003[19027622310 |HE DUCT T=3.0 1 ~2015.07.06
716 | 003[19027622311 |HE DUCT T=3.0 1 2015.07.07~
716 | 004(19027622320 |9l =@ olE{(HE 5)) |INSULATOR, DUCT LOW 1
716 | 005(19027622330 |9l 0lE{(2 = ,AH)  |INSULATOR, DUCT UPR 1
716 | 006 (V2183608020 (A& |2t=EHS(SP) |BOLT, HEX /SP M8X20 9
716 | 007 /19027620031 Egf| el A(L=2200) |HOSE, DRAIN(2200) 2
716 | 008(14527081170 |SAS M= 148 CLAMP , HOSE/148 T=1 3
716 | 009 (14527080051  |ZzllolE, =22l PLATE, DRAIN 1
716 | 011(14527081140 |=&|9lsA B HOSE, DRAIN / B 1
716 | 012{19027622041  [LIQE A ASSY(NO4) |LIQ HOSE ASSY, NO 4 1 C
716 | 013|19027622051  [SUCE A ASSY(NO3) |SUC HOSE ASSY,NO 3 1 C
716 | 014|18718302400  [LIQE A ASSY(NO3) |LIQ HOSE ASSY , NO3 1 C
716 | 015(18717622071  |SUC mHo| = ASSY SUC PIPE ASSY 1 C
716 | 016(16998201771 [l &EIE (A1) INSULATOR , SUCTION T=5 1
716 017(19027622010 | A(o}/SIE{# =)  |HOSE , OUT/WATER VALVE 1 C
716 | 018(14527082310  |=2{zl, $E{w= BRACKET, WATER VALVE T=1.6 1
716 | 019|17688202100  |SIE{ 2ASSY VALVE ASSY, WATER 1
716 | 020|V2123606020 |SZt=E(SP) BOLT, HEX /SP M6X20 2
716 | 0211V1902604008 AMXZ A EfELEAL SCREW, TAPPING C/R PAN/3 4X8 2
716 | 022(14527081130  |[slEf &, ot2 / 5|ef=0f |HOSE, OUT / HEAT CORE 2
716 | 023[19027620020 | & A (5|E{=20{/0}R) |HOSE, OUT / HEAT CORE 1 C
716 | 024(18717081130 & , QI Zl/IN HOSE , ENGINE/IN 1 C ~2015.08.19
716 | 024|18717081131 [ | G Zl/IN HOSE , ENGINE/IN 1 C [2015.08.20~
716 | 025(18717620010 & , 9 Zl/OUT HOSE , ENGINE/QUT 1 C ~2015.08.19
716 | 025(18717620011 & | 9 Zl/OUT HOSE , ENGINE/OUT 1 C [2015.08.20~
716 | 026 (17688200050 |2 &(90) ELBOW(90) 2
716 027(14527081160 | AZS=(19.3) CLAMP , HOSE/19.3 T=1.2 4
716 028(16601850160 |[MHE S = 22 BAND , 20 4
716 | 029]14527081750 |2 = ofo{Z s A CLAMP,HOSE/AIRCON T=3.0 2
716 030(14527081260  [at=S M/ mo|= SEAL, PIPE 2
716 031(36503050020 |[MHE S = 32 CLAMP , HOSE 2
716 | 032|18717622061  [LIQE A ASSY(NO2) |LIQ HOSE ASSY , NO2 1
716 033(14527081240 [MMEA 2 HOSE ASSY, SUC.2 1
716 | 034(14527081881 |sA8 A= SPRING , HOSE 2
NOTE

261




HE

FIG 717 iy Pt |—20

2019

TS108

23
= ....‘. ~ 8\—?
N6 |

o Q\:;' A
Vf% \\@— 11
16 15 ,D) = 12

13

20— : 19
TOOITI003-K-717 27 @
29 —?

] 20

NOTE

262




HE

=211
FIG 717 2 o |_ver
ROOF 2019
TS108

#Hs | & F #H & 2 F g 7 & S 2oue| Moo/ Y 5
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
717 |1 001]19027212103MR | = = COMP ROOF COMP 1 C

717 | 002 |14527072500 ZE ol of/m 2l FILTER, AIRIMAIN 2

717 | 003 14527072411 7 e 0l 0 2 E COVER, AR FILTER 2

717 | 004 14527072420 oflof 74 2 e, | | FILTER , AIRCON/MESH T=5 2

717 | 005|14527072130 ol&golg| | MEZEZ [NSULATOR, ROOF/SUB 1

717 | 006 (14527072600 HefZl =gt AT 2|/ I |BRACKET COMP, SPRING / ROOF 2

717 | 007 14527072700 EHIH ASSY, &= DAMPER ASSY , ROOF 2

717 | 008|V2113606020 SZEE(S) BOLT, HEX /S M6X20 4

717 | 009 |21575070110 &Fo|E2E(M6) BOLT , KNOB/M6 4

717 |1 011]19027212040 O 28l(8X26X3) GROMMET, 8X26X3 6

717 | 012]19027232010 2+ (9X30X2.3) WASHER (9X30X2.3) T=2.3 6

717 | 013|V2173608160 AEKZIEEHE(S) |BOLT, HEX M8X160 2

717 | 014]17686040030 2|8l SET , olo|E&2| |[RIVET SET SV302 18

717 | 015]14527040050 AEH , 23/2/0f STOPPER, RR /LOCK 1

717 | 016 V1112806040 AMAEHE|E2LIAL  |SCREW, C/IR PAN M6X40 2

717 | 017]19027212060 ol&Eo|E{(R=Z) INSULATOR, ROOF 1

717  018]14527074201IMR (M F = =5} SUN ROOF COMP 1 C

717 |1 019]19027212200 BIX| ASSY, MEZ HINGE ASSY, SUN ROOF 2

717 | 020|V1122606025 MALEZHA|Z2LIAL - |SCREW, CIR FLAT M6X25 2

717 | 021]14527042140 AHoO|A | 2|0{8HE  |SPACE, HANDLE/REAR N6 1

717 | 022 14527042150 ME | 2lojasta HANDLE , GLASS/REAR N6 1

717 | 023 21447350060 244 (08X22X02) WASHER , 08X22X02 1

717 | 024 V3412700080 AEFZHYHE NUT, CAP M8 1

717 | 025]14527074111 A MF I/ COVER, SUNROOF/INNER T=4.0 1

717 | 027]19027212300 L{E COMP(M6) NUT COMP , M6 M6 2

717 | 028|V2173608150 AHSZLEEE E(S) |BOLT,HEX/S M8X150 4

717 | 029]19027210060 LA 2L E(M6) NUT, NYLON 1

717 1 030(19027074120 ol&aole , MR INSULATOR, SUN ROOF 1

NOTE

263




FIG 718

TS108

JHgl olHIel O
CABIN INTERIOR

HE
YEAR

P1

2019

TSI08-K-T18

VIEW -A

NOTE

264




HE

FIG 718 JHel eldel P1 YEAR
CABIN INTERIOR s
TS108

s | R E H T £ F g 7 & > 2zpE| AEHEEY g 7
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
718  001(19027232104 s =2to|'d 7t ASSY [COVERASSY , HEADLINING 1 C

718  002(19027232114 & =2toldHH COVER , HEADLINING T=4.0 1

718  003]19027232121GB [Zzfo| E(MH}0|X]) PLATE, SUN VISOR 2

718 | 004 119027232130 Z 20| E (M H}0| M X| X|) |PLATE, SUN VISOR SUPPORT T=12 2

718 005 |V5502040125 selelz|sl RIVET, BLIND 4.0X12.5 4

718 006 |17686040030 2|8l SET , olo| 22| |[RIVET SET SV302 29

718  007]14527073200 2 7{HB{ASSY, 0f|0{Z4 [COVER ASSY, GRILLE/AIRCON 4

718  008(19027232041 HEEFHH COVER, CONTROL 1

718 009 ]V1902605012 AMXEUd|Ef I LIAH3ZE) [SCREW, TAPPING C/R PAN/3 5X12 7

718  010{19027232050 2t (M5) WASHER, M5 T=1.6 7

718  011]19027232200 AMHo| & ASSY SUN VISOR ASSY 1

718 012]V1112604012 AMAIEHH|ZF2LEAL  |SCREW, C/IR PAN M4X12 2

718  013]19027073201 a3 7] ASSY , of| 0§74 [COVER ASSY, GRILLE/AIR CON 4

718  014]19027623011 0|2 ASSY, Sl E{2l & |CABLE ASSY , WATER VALVE 1 C

718  015(17687025300 Hol2Z2& CLIP, CABLE T=05 1

718 | 018]14527073120 AZEHE AFF SPRING NUT , SCREW M4 2

718  019]19027232301 AL S ASSY LAMP ASSY , ROOM 1 C

718 01901{19027232370 HHE(12V10W) BULB, 12V 10W 12VioW 1

718 | 020]V1902605012 AXIE L H|EfELIAH3Z) [SCREW, TAPPING C/R PAN/3 M5X12 2

718 ' 021]10807025900 2tA S ASSY LAMP ASSY , WORKING 4 C

718 | 022]19027232030 ol £0|52Z&E(M8/CB) |BOLT , HEX /SP/CB M8X20 6

718 | 023|15807912201GB |d&S E=2HZl COMP |FRAME, RRITOP 1

718  024]10017912300 285 ASSY BEACON ASSY 1

718  025]V2123606020 S22 E(SP) BOLT, HEX/SP M6X20 2

NOTE

265




HE

SREL venr
FIG 719 DASHCOVER P1

TS108

2019

T1003-K-719

NOTE

266




HE

FIG 719 Gl =~ H H p1 YEAR
DASHCOVER oto
TS108
s | R E H T £ F 9 7 & = zzple| AMEEHBY df )
KEY NO PART NO DESCRIPTION SPEC QTY. | REPAIR |EFFECTIVE DATE REMARKS
719 001|19027312403  [7{5{ COMP, 2 A&l |COVER COMP, EXTENSION 1 ~2016.07.14
719 001|19027312404  [7{8]{ COMP, 2 A&l |COVER COMP, EXTENSION 1 ~2017.04.30
719 001|19027312405 |71 COMP, 2l A&l |COVER COMP, EXTENSION 1 2017.05.01~
719 1 002 19027310012 ol# ol E{ (%)) INSULATOR , DASH T=15.0 1
719 003|V2193606020 [SZt=E(SPL) BOLT, HEX /SPL M6X20 1
719 1 00419026492011 ExgAZ0lE PLATE , FUSE BOX T=3.2 1
719 005|V4011600080 (A= 2lotM WASHER , SPRING M8 4
719 006|V3042600080 [A~E|ZHJERE2Z  |NUT, HEX2 M8 4
719 007(|V2123606016 |[SZ2t=2E=(SP) BOLT, HEX /SP M6X16 5
719 009|19026492021 HeolAHAEE =2e)3l BRACKET , MAIN CONTROLLER T=4.0 1
719 012(13156032121 oz RUBBER 2
719 013|18717312100 4 SUB(AH) COVER SUB , DASH/UPR 1
719 | 014 19027312111 o4 FHeH(A) COVER, DASH (UPPER) 1
719 1 015]19027312150 M Etzl D 7 8] COVER , INSTRUMENT PANEL 1
719 016 18716452101 M EFEH ASSY PANEL ASSY , METER/CAN 1 o] ~2017.10.31
719 016 18716452102 M EFEH ASSY PANEL ASSY , METER/CAN 1 C [2017.11.01~
719 01719027313100 A 2| X|HO[A ASSY  [BEZEL ASSY, SWITCH 2
719 018(19027313111 H| & (AFO| ) BEZEL , SIDE 4
719 1 019(19027313121 H| &l (M E1) BEZEL , CENTER 2
719 1 020(19027312131 A QXM ROCKER SWITCH CAP 4
719 02118716462400 H|AFA Q| X| ASSY SWITCH ASSY(HARZARD) 1 o]
719 1 02219027312141 o+ o1+ 0lEf  |INSULATOR, DASH COVER T=20 1
719 023|V1902604012  |AIXtELHH|EfZLIA}  [SCREW, TAPPING C/R PAN 7
719 | 024|V1122805012 | MXFEEAIZF2LEAL  |SCREW, CIR FLAT M5X12 4
719 | 025|V1122606016 | M XFZEAIZF2LEAL  |SCREW, CIR FLAT M6X16 2
719 026(|V2123606020 (S22 E=(SP) BOLT, HEX /SP M6X20 2
719 1 02719027312201 ol #1715 ASSY(5t/ &) |COVER ASSY, DASH LOWILH 1
719  028(19027312211 ol 4 A (5 =) COVER, DASH LOW/LH T=35 1
719 1 029119027312220 o| 4 7 t4 21 £+ 2/| 0| E{ (&F/Z}) |INSULATOR, DASH COVER LOW/LH T=20 1
719 030(13766010031 27| 2 2 E(M08X21) [BOLT, M8x21 4
719 1 03119027312302 ol #1715 ASSY(5t/ ) |COVERASSY, DASH LOW/RH 1
719  032(19027312312 Hl 4 HH (5t ) COVER, DASH LOW/RH T=35 1
719 03319027312321 Ol 71 4 @1 #21| | £ (5}/) [INSULATOR, DASH COVER LOWIRH T=20 1
719 034(18716454100  [DeSOx A2|X| ASSY |SWITCH ASSY(DeSOx) 1
719 ' 036(19029010070 2 (M) LABEL , SEAL 1 2016.07.15~

NOTE

267




FIG 720

TS108

M &3 ASSY
WASH TANK ASSY

P1

HE
YEAR

2019

T1054-U-720

NOTE

268




HE

FIG 720 AM &3 ASSY YEAR

P1
WASH TANK ASSY ots
TS108
#Hs | & F #H & 2 F g 7 & S 2oue| Moo/ Y 5
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
720 00119027033101 2| MEH T ASSY TANK ASSY , WASH 1
720 | 002|V2193606020 |SZH=E(SPL) BOLT, HEX /SP 2
720 003 |19027742200 M S A ASSY HOSE ASSY , WASH 1 o]
720 004 |14256210040 S AZ Z(9) CLAMP , HARNESS 1
720 006 16997030010 ANE MY CHECK VALVE ASSY 2
720 | 007 19027742301 2 S A ASSY(E43) |HOSE ASSY , WASH TANK 1 C

NOTE

269




HE
YEAR

2019

P1

HH ASSY
COVER ASSY

FIG 721

TS108

NOTE

270



HE

FIG 721 HH ASSY p1 YEAR
COVER ASSY -
TS108

s | R E H T £ F 9 7 & = zzple| AMEEHBY df )
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
721 001|19027232020GB |22zl (20|) BRACKET, ROOM MIRROR 1
721 002 19027672140 S7t=2Ma|al x| 2 E [SCREW, HEX BOTTON HEAD M8X20 2
721 00319027025101 E22{ASSY MIRROR ASSY . ROOM 1
721 004|19026081181  [ZTarA TOOL BOX 1
721 005|v2183608020 |A&&Zt2 EH E(SP) [BOLT,HEX/SP M8X20 2
721 006 19026330013 PTOR] {71 COVER, PTO LEVER T=3.0 1
721 007|V1222806025 |4 A& EH| A2 LEAHSP) [SCREW, C/R PAN/SP M6X25 5
721 008 19026330020 PTORIHZHHZY CAP, PTO LEVER COVER 1
721 009 |17686040030 2|8l SET , oto|&2| |RIVETSET SV302 16
721 010(19027410012 B 27t (LH) COVER, BPILLAR /LH T=3.0 1
721 01119027410021 B 27t (RH) COVER, BPILLAR /RH T=3.0 1
721 1 012114527070050 A Q| X|ASSY, 20| H /24 = |SWITCH ASSY,WIPER/LAMP 1 ~2018.07.12
721 1 012114527070051 A Q| X|ASSY, 20| H /24 = |SWITCH ASSY,WIPER/LAMP 1 2018.07.13~

NOTE

271




o
FIG 722 e v & v ”
FENDER COVER & JOYSTICK LEVER | ™ 1o

TS108

0
B

Gylmir e Y X '/
5 "‘f'i 2 -8 /
[ " F /
e i e
H::“(' ] ' - :‘?‘
A ’ LTy
= J T m10SXL-P-U-722

‘__‘\5) ARG

NOTE

272



HE

FIG 722 8l AHH & Z0[AE diH P1 YEAR
COVER-FENDER & JOYSTICK LEVER ots
TS108
#Hs | & F #H & 2 F g 7 & Py 2oue| Moo/ Y 5
KEY NO PART NO DESCRIPTION SPEC QTY. | REPAIR | EFFECTIVE DATE REMARKS
722 1 001|19157662110 27 8 (LH) COVER, FENDER LH 1
722 1 00219027662020 Fap=te| CUP HOLDER 1
722 1 00319027662102 22| =7 0o|A ASSY  [BRIEF CASE ASSY 1
722 1 004|V1222805016 | A& H| A2 LFAHSP) [SCREW, C/R PAN/SP M5X16 6
722 1 005(19027232050 2FA (M5) WASHER, M5 M5 4
722 | 006 19027663013 71 (RH) COVER , FENDER RH 1
722 1 008|V1922605012  |Ef ZLtA} SCREW , TAPPING C/R PAN M5X12 6
722 1 009 19026482100 EHREZEEQY CONTROL PANEL, EHR 1
722 010|V1122804012  [MAtZHAIZH2LEAL  |SCREW, CIR FLAT M4x12 8
722 1 011]19027663052 all e 7 COVER, LEVER 1
722 1 01219026462301 PTOA 2| %] ASSY SWITCH ASSY , PTO 1
722 01319026462601 J|= A2 x| ASSY SWITCH ASSY, FUNCTION 1 ~2015.09.17
722 01319026462602 J|= A2 x| ASSY SWITCH ASSY, FUNCTION 1 2015.09.18~
722 | 01519027663040 Za($=EH ) PLUG , LEVEL CONTROL 1
722 1 017]19027662030 A EX|(250) SPONGE , 250 4
722 018(19157753110GB |=2iZ!(z 0| AEl O} 2 E) [BRACKET, JOYSTICK MOUNT 1
722 019|v2183808025 [A&SZHE2EH&(SP) |BOLT, HEX/SP 3
722 1 02017686040030 2|8l SET , ofo|=22| [RIVET SET 1
722 1 021]19157660020 ol 2 o] E{ (& T,200X400) |INSULATOR , FENDER/200X400 3
722 1 022]19157660030 ol &2 o|E{ (& {/RH) |[INSULATOR , FENDER/RH 1
722 1 02319157660010 ol&2 0| (& 4/LH) |INSULATOR, FENDER/LH 1
722 1 024]10037018500 b &7 ASSY SOCKET ASSY , POWER 1
722 | 025|18737642000 2 X AlE ASSY SEAT ASSY , INSTRUCTIONAL 1
722 1 026|V2183608020 |4~ E2ZtE2EH E(SP) |BOLT, HEX/SP M8X20 3

NOTE

273




FIG 801

o gl

el & OI=2E
BATTERY & MOUNTING

TS108

HE
YEAR

P1

2019

- p— |
| I — 1

M Mo eraasren] | A |
Preheat Harness -9 % ¢ TS| I |
et k. Atternator .o

11| e “:h%ﬂ4/~ | S ?”

11 s

4
A
o 5
v

Al

5}

i

/ , Battery Switch

VU PR

,, = | |
1 TePac RS
ag, | i) 13- Nyt 3.,__\‘"L

: Start Motor B ;=1
Ty — v s oo
> .a._-.f'l-.-

WAL 21O O
)

I

NOTE

278




HE

(=) E|
FIG 801 BHE 2l & 028 p1 YEAR
BATTERY & MOUNTING s
TS108
#Hs | & F #H & 2 F g 7 & S 2oue| Moo/ Y 5
KEY NO PART NO DESCRIPTION SPEC QTY. | REPAIR | EFFECTIVE DATE REMARKS
801 | 001|18716802302 S A ASSY(H X|M) |HARNESS ASSY , EARTH 1
801 002 |15186214402 i E{2|(12V110AH)ASSY |BATTERY ASSY , 12V110AH 1
801 | 003 18716802201 S A ASSY(EFH|2]) |HARNESS ASSY , BATTERY 1
801 | 004 |18716802900 St A (™ X])ASSY HARNESS ASSY , EARTH 1
801 | 005 /18716802801 st A (o) ASSY HARNESS ASSY , PREHEAT 1
801 | 006 (V2183612020 A SZHEEH E(SP) |BOLT, HEX/SP 1
801 007(19021124303GB [HiE{2|8H = COMP BAND COMP, BATTERY 1
801 | 008|V2183608065 28 S22 EH E(SP) (BOLT, HEX/SP M8X65 1
801 | 009 (18716803400 St A ASSY , O{A A2|X| (HARNESS ASSY , EARTH SIW 1 2015.01.28~
801 | 010]19147102102 gio| 2] 7 8] COVER, BATTERY 1
801 | 011]13766010031 £ ZHo| 22 E(M08X21) |BOLT , HAND 2 ~2017.11.09
801 | 011]21575070110 &Z0| = E(M6) BOLT, GRIP(M6) 2 2017.11.10~
NOTE

279




HE

HEE (1) YEAR

FIG 802 ELECTRIC SYSTEM (1) i

TS108

2019

343 \ 7

v _ \ )
- L%
AN 3 Exterior Control UPRR) X i
) SN I | 2~ Exterior Control Down(R) <
i g SEN W'ng Car,Tail Lamp,Stop Lamp(R) ;. .
(> . Pt |
3 N N
: ) o\ P
5 § \ SN il =z \\
3 C SO\
? Ny N \\& = Lo AN
7 ) 7 Cabln Hamess &5 i = 7 \
23 PTO SIW S,’W Panel |

Exterior Control UPR(L)
/ Exterior Control Down(L)
7 Wing CarTail Lamp,Stop Lamp(L)

Power Shift

/) F, ' || 6 &
) Yy A 8D s @ar Hamess
Update s 46
ey | R 47
/D [/ kgpp= B
7 q

Hand Brake
5 Combination (S/W)

% Shuttle (S/W) )
- Clutch (5/W) ] 2

T1054SP-E-802

NOTE

280




HEF (1)

HE

FIG 802 pp | YEAR
ELECTRIC SYSTEM (1) 2019
TS108
NHE | 2 EH T &£ F g 7 Z S 2apE| HHEHEY 4 z
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
802 001 18716802702 St A ASSY(H|2l) HARNESS ASSY , MAIN 1
802 002 19027310030 St AZHE CLAMP , HARNESS T=2.0 1
802  003|V1222805016 |4 AI&EH|AF2LEAHSP) [SCREW, C/R PAN/SP M5X16 1
802 004 |19026562001 24|40 T ASSY [LAMP ASSY, COMBINATION 2
802 | 005|V1222805016 | K& Hid|AF2LFAHSP)|SCREW, C/R PAN/SP M5X16 4
802 006 (19026642010 1281(12X17X3.2)  [GROMMET, 12X17X3.2 4
802 007 10016540120 4, 18220 CAP, RUBBER 20 4
802  03418716482200 EHC ZIEZ2] ASSY |CONTROLLER ASSY, EHC 1
802 | 035|V1122806016 | M XhZFAIZF2LEAL  |SCREW, CIR FLAT M6X16 2
802  036|V1222804012  |& A& H{H|AF2LFAHSP)|SCREW, C/R PAN/SP M4x12 2
802  038|V1222805016 |4 A& H|AF2LFAHSP) [SCREW, C/R PAN/SP M5X16 2
802 | 039|18717011101GB |=24Z! COMP , 74 EZ2{ |BRACKET COMP, CONTROLLER 1
802 ' 040 10037018500 | A7 ASSY SOCKET ASSY , POWER 1
802  04319026462500 FO{ A2 x| ASSY SWITCH ASSY, DOOR 2
802 | 046 19027310040 S| A 7 COVER, HARNESS 1
802 047|V2123606016 [SZ2t=2E=(SP) BOLT, HEX /SP M6X16 4
NOTE

281




2019

HEE (2)
ELECTRIC SYSTEM (2)

FIG 803

TS108

T1054-E-804

NOTE

282



HE

FIG 803 HEE (2) o e
ELECTRIC SYSTEM (2) oo
TS108
#/HE | 8 E H T &£ F g 7 Z S 2apE| HHEHEY 4 z
KEY NO PART NO DESCRIPTION SPEC QTY. | REPAIR | EFFECTIVE DATE REMARKS
803 | 001{10016462100 MEZRIAL|X| ASSY SWITCH ASSY, SHUTTLE 1
803 | 002 (10016462202 ZHH A2 X| ASSY SWITCH ASSY, COLUMN 1
803 | 003|V1222604012 MAZ | =2F2LEAHSP) [SCREW, C/R PAN/SP M4X12 3
803 | 004 V1902604012 AMXZ | EfELEAL SCREW, TAPPING C/R PAN/3 4X12 3
803 | 005 |15606642500 A QX[ (FA]) SET SWITCH (PUSH) 1
803 | 006 (15186213200 A& 2l0|EARX| ASSY|STOP LIGHT SWITCH ASSY 2
803 | 007 (14326210061 ZIHEM12) LOCK NUT(M12) M12 2
803 | 008(18716492101 E=70o|A ASSY CASE ASSY , FUSE 1
803 | 009]19026493101 Zlzfo|#H ol A ASSY RELAY CASE ASSY 1 ~2018.07.12
803 | 009 19026493102 Zlzfo|#H ol A ASSY RELAY CASE ASSY 1 2018.07.13~
803 | 010{16586652000 Bz HORN , COMP 1
803 | 011|V2123606016 F2ZLHEE(SP) BOLT, HEX /SP M6X16 1
803  012{19026462906 MM UNIT CONTROLLER UNIT, FUNCTION 1 ~2015.04.15
803  012{18716462900 MM UNIT CONTROLLER UNIT, FUNCTION 1 2015.04.16~
803 | 013]Vv2183608020 A2 FZHEEH E(SP) BOLT, HEX/SP M8X20 4
803 | 014]19027078700 AQAXIME 7| SWITCH ASSY , KEY 1 ~2017.07.10
803 | 014]15897078700 AQAXIME 7| SWITCH ASSY , KEY 1 2017.07.11~
803 | 015]19026464100 E{o|d ASSY(H ¥ #&8) |POWER TERMINAL ASSY 1
803 | 016 13267028202 Epjgde{odZ 4721 ASSY [SOCKET ASSY, TRAILER 1
803 | 017|V1112605030 MAE U H|ZF2LLEAL SCREW, C/R PAN M5X30 3
803 | 018]19026803100 E{o|d stuA HARNESS, TERMINAL 1
803 | 022(34522812401 B 25| ASSy BUZZER ASSY 1 ~2015.06.25
803 | 022 (34522812402 B 25| ASSy BUZZER ASSY 1 2015.06.26~
803 | 021|V2183608020 A2 FZHEEH E(SP) BOLT, HEX/SP M8X20 1
803 | 025]19026462301 PTOA 2| x| ASSY SWITCH ASSY , PTO 1
NOTE

283




HESF (3)

HE

YEAR
FIG 804 ELECTRIC SYSTEM (3) A .
TS108

T1054-E-805

NOTE

284




HEZF (3)

HE

FIG 804 P |—YEAR
ELECTRIC SYSTEM (3) 2019
TS108
s | R E H T £ F g 7 & = 2zpE| AEHEEY df o
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
804  001{18716802401 St A ASSY(7Hg) HARNESS ASSY , CABIN 1
804 ' 002 (14527062600 2EASSY, ZE2E/2to|H IMOTOR ASSY, FR/ WIPER 1
804  003|V2193606020 [S|Zt=E(SPL) BOLT , HEX/SPL M6X20 1
804  004|17817024804 AH|E|2 ASSY , CD [STEREO ASSY 1
804 ' 005{19026510010 AHEHLLZREHE NUT , STEREO MOUNT/M5 M5 1
804 | 006 (14527073120 AZEHE AFF SPRING NUT , SCREW M4 8
804 ' 007{14527025500 A0 ASSY SPEAKER GRILL ASSY 2 ~2015.03.01
804  007|14527025501 A0 ASSY SPEAKER GRILL ASSY 2 2015.03.02~
804 ' 008{14527072300 QHILL ASSY ANTENNA ASSY 1
804 ' 009{16997032000 D E(2fo|H) ASSY MOTOR ASSY , WIPER 1
804  010{14527082220 o 0{74 Z{EE2{ASSY |CONTROLLER ASSY, AIR CON 1
804  011]V1902605012 AMXEUd|Ef I LIAH3ZE) [SCREW, TAPPING C/R PAN/3 5X12 4
804 012]10017070074 FHel Zlgjjo| gkA ASSY [RELAY BOX ASSY, CABIN 1 ~2018.07.12
804  012]10017070075 FHel Zlgjjo| gkA ASSY [RELAY BOX ASSY, CABIN 1 2018.07.13~
804 013]V2123606016 S22 E(SP) BOLT, HEX/SP M6X16 2
804  014]17687025300 Hol2E8! CLIP, CABLE 1
NOTE

285




olg
HEE (4) YEAR

FIG 805 ELECTRIC SYSTEM (4) " ¢

2019

TS108

w‘ 20 AIT
AL,

er 1,2
e

Ry
Strainer Clossed i ts§p§{§t°§
Warning Lamp rd s,

Starter S Terminal O-wy :
Starter B Terminal ™

g, Turn Signal Lamp
@ (Front, Left)

@ Air Temp Sensor

Main 1 m Ol
Cabin  UREA Hose Heater Relay 1.2 | ! oYl
Fuel Heater <O 2 1| Steering Switch UREA Coolant ONIOFF
] ; AP
Heat Eﬁfhange Tu v . UREA_ Tu 1,23
".
NOTE

286




HE

FIG 805 HEZE (4) YEAR

P1
ELECTRIC SYSTEM (4) s
TS108

#Hs | & F #H & 2 F g 7 & S 2oue| Moo/ Y 5

KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
805  001|10806802102 St A ASSY(UZI) HARNESS ASSY |, E/G 1 ~2015.01.27
805  001|10806802103 St A ASSY(UZI) HARNESS ASSY |, E/G 1 ~2015.06.25
805 1 001|10806802104 St A ASSY(UZI) HARNESS ASSY |, E/G 1 2015.06.26~
805 002 |18716803300 St A ASSY(A/C COMP) [HARNESS ASSY , AIC COMP 1

NOTE

287



olg
HEE (5) YEAR

FIG 806 ELECTRIC SYSTEM (5) P1

TS108

2019

/' Reverse Drive Buzzer |
WP < v ass. va 8 @\
Trailer Connector % "
U
Level Control |

\: Position Sensor Val A 3]
NS e 3, Draft Sensor(R) ™

1 S - UPR Solenoid

B \\‘\ [ "/’I’ > ]

| Speed Sensor ¢,

~| Draft Sensor
S 7

\;. Forward, Reverse Solenoid
) Ve

y s \
2 | 1)

NOTE

288




=

FIG 806 HEE (5) Y
ELECTRIC SYSTEM (5) oo
TS108

#Hs | & F #H & 2 F g 7 & S 2oue| Moo/ Y 5
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
806  001]18716802601 S A ASSY(2]01) HARNESS ASSY . REAR 1 ~2014.10.09
806  001]18716802602 S A ASSY(2]01) HARNESS ASSY . REAR 1 ~2017.03.31
806  001]18716802603 S A ASSY(2]01) HARNESS ASSY . REAR 1 2017.04.01~

NOTE

289




HEZ (6)
ELECTRIC SYSTEM (6)

FIG 807

290



HEZ (6)

HE

FIG 807 S I
ELECTRIC SYSTEM (6) o5
TS108
| 2 EH 5 2 F g 7 & 2z |2EHE| HHEEY 4
KEY NO PART NO DESCRIPTION SPEC QTY. | REPAIR | EFFECTIVE DATE REMARKS
807 | 001 /15896803101 S A ASSY(3]| =& =) |HARNESS ASSY , HEADLAMP 1
NOTE

291




S & A A2 o ||
FIG 901 TOOL & ACCESSORY Pl e
2019 @ =
TS108

T1054-U-901

NOTE

296




=

FIG 901 = & HAHIAZE oy |esR
TOOL & ACCESSORY oto
TS108
#Hs | & F #H & 2 F g 7 & S 2oue| Moo/ Y 5
KEY NO PART NO DESCRIPTION SPEC QTY. | REPAIR [EFFECTIVE DATE REMARKS
901 00114509050001  |[=T SET TOOLS SET 1
901 ' 002 |14019060050 2l A )L SPANNER , RING 1
901 003|V9361500150 [Z=zto|of PLIERS 1
901 004V9201508010  [r AL SPANNER , OPEN 1
901 005(V9201512014 [k AL SPANNER , OPEN 1
901 006(V9201513017 [k AL SPANNER , OPEN 1
901 007(V9201519022 [k AmL SPANNER , OPEN 1
901 008(V9201524027 [t Am L SPANNER , OPEN 1
901 009 |V9451506100 |=2}o|H(+) DRIVER, CIR 1
901 010(|V9411506100 |=z}o|tq DRIVER , SLOT 1
901 011|37614120021 [2FFHY BAG , TOOLS 1
901 012(14219060031 |d2lAE= PUMP , GREASE 1
901 013/10809300010  [At2AM A OPERATOR'S MANUAL 1
901 01419025172120 [SYZEHIIER|X| CARTRIDGE 2
901 015(14527078721  |7| SET , TYM KEY ASSY 1
901 01610809500010  [FZ===(TS108CPA) |PARTS CATALOGUE, CQPA 1
901 017[17525252500 |= BALL 2
901 | 018 17817024833 A2 M HEH A (CD) OPERATOR'S MANUAL(CD) 1
901 | 019(17817024812 = Remote control 1

NOTE

297




P1

{101 E
WEIGHT

(o]
T

FIG 902

TS108

[ce]
—

T1054-E-902

NOTE

298



=

o (=]
FIG 902 HOolE oy |esR
WEIGHT oto
TS108
#Hs | & F #H & 2 F g 7 & S 2oue| Moo/ Y 5
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
902 008(V2523614030 |AE=EE2E3E BOLT, STUD/3 1
902 009 |17684104301GB |22} E (0| E)COMP |[BRACKET COMP , WEIGHT 1
902 010(V4011600140 [A=2lo}M WASHER , SPRING M14 6
902 011|V2013614035 |[A~W®|ZIZ2E(2S) |BOLT,HEX M14X35 4
902 012|V3043600140 [(2E|ZH{EEE2E  [NUT,HEX2 M14 2
902  01317689294000GB [€l0|E(32) WEIGHT , 32KG 8
902 01417689285100  |m =%t PIN ASSY 1
902 | 015]52169908420 |5 of & (28) PIN , SNAP/28 2
902 016(V3043600140 [(2E|ZH{EEE2E  [NUT,HEX2 M14 2
902  017S0969305000  [& (250L) PIN 1
902  018]17979291900 =E COMP , #0lE(14X430) [BOLT COMP , WEIGHT/14X430 1
902 019(V4111600140  |= otA WASHER , PLAIN M14 2
902  020(V4011600140 (A= 2loM WASHER , SPRING M14 1

NOTE

297



2l & 90l E(50KG)
REAR WHEEL WEIGHT(50KG)

FIG 903

TS108

TX553/TX653/TX703-K-904

NOTE

300



=

FIG 903 2|01 & 20IE(50KG) o | vesR
REAR WHEEL WEIGHT(50KG) "
TS108
#Hs | & F #H & 2 F g 7 & S 2oue| Moo/ Y 5
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | EFFECTIVE DATE REMARKS
903  001|17979220012MS [T552ST 2|0{ & 2 0| E(50KG) |WEIGHT,REAR WHEEL (50KG) 50kg 2
903 | 002 ]19029220030 =EA BOLT(A) B=24 6
903 | 003|Vv4011600180 A I QLA WASHER , SPRING M18 12
903 | 004 V3013600180 LEFAHEES2E  NUT M18 6
903 | 005|V2003618035 LHEFUAEEES) BOLT, HEX M18X35 6
903 | 006|V4111600180 HolM WASHER , PLAIN M18 6

NOTE

297



FIG 904

TS108

ctd
LABEL

HE
YEAR

P1
2019

1. AUOl4 0lOiH0IL BIEIE AHED BAIR
AYsE FME fiE0l Ao FHoE
E2|AH FUAIS.

2 HUMY $ES Fo S,

3 BFEHE Ed Fehch

17689100110

9

HE, &9 9
Ay 2HIUE B
EM HHUES &8
SHUAIR.

1765-910-019-0

5

HE9 @ ey
AE1™ HEO ON
AejoiME FHsixl ot
HAl=.

19023180060

124 Hg gol oA

48 U8 Hdol s
e (2% A

1768100150

£ 87171 22S &

38

TS108-K-903A.

o K o o ks 2

,
BE YA UF B0t =5
=11

o 2z 277} #eELC
o A

= HOEHA L

188 #5i0f 3/E, 0TS
ABEHE EO{FA D, AL B2
SEan g

HOIE 24 - TRl 32T
el 780l Aoy =Y st
Al

TBEA001ED

39

AF 2

CIFAID 2IEo| USL| E2ME] FX|A,

25

Lo

Ce T v T w [ ul

L

e i o AT AR B

g5
oMo 2HE W77t B=Y
Aol Aol &2 IAA
AHE Felst FHAL.

S &7t Ui B2

1TEB-910-003-0

2

A= o

Sny

n!uﬂih!MIl\]. sleu

HEsiE sy fIgol

Xl oHdAI2.

120 Hast

17689100240

30

AJl9| 2HFo2 At19 f{#0|
SY RY HHA| TO|AERHH
ZI W SUSH §E SHiAl2.

26

ErE

H jo o2 0@

==
L 'é oo

o ##ol ey
| - HEA| A

& 2 80l 7o 24

g X shiAl2.
9100120

3
o

M9 HEol A2y
SRAE BIEA 83
& HASHYAI2.

1768-610-005-0

Ax 9

-»-»

i/ R i SE stols y
SEHOISE S BATLAI, o Aamtor  mp mcH W e AR
28 52

12

NOTE

302




HE

FIG 904 cté oy |_ren
LABEL

904 | 009 17689100110

u

o
oo
=

ol = LABEL , DANGER , AIR CONDITION

2019
TS108
#Hs | & F #H & 2 F g 7 & S 2oue| Moo/ Y 5
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | EFFECTIVE DATE REMARKS
904  001{17689100231 2iH | Fo|/FZ LABEL , CAUTION TREATMENT 1
904 | 002 |17689100030 2l A0/ 7| 7kA  |LABEL,, WARNING EXHAUST
904 | 003]17689100010 2id A /Re LABEL , WARNING SUB SHIFTER
904 | 004 117689100170 2l | Fof/okM LABEL , CAUTION SAFETY
904  005{17689100190 2il  Z o /obME E |LABEL , WARNING BELT
904 006 {17689100210 2l Ao/ A2E LABEL , WARNING THROTTLE
904 | 007{19029100020 =1 =1/ B i A LABEL , WARNING/PARKING
904 | 008 19029100060 2l AN/Rts0H™ LABEL , WARNING/DIFFLOCK
b
b
b
b
b

NE nE nE |ng nE ne [IJE NE nE nE | nE nE

1

1

1

1

1

1

1

1
904 | 010(19029100070 aigl AD/=gjo|3  |LABEL, WARNING/BREAK 1
904 | 011|17729100080 aigl  Hn/ElE LABEL , WARNING TILTING 1
904 | 012|17689100050 2t A710/317|2F  |LABEL WARNING/FIRE 1
904  013]17699100090 2 ,Z.j_T‘_/ﬁolﬁ'él LABEL , WARNING JOYSTICK 1
904 | 014|19029010021 PTOB ZHatu LABEL , PTO LEVER 1
904 | 015(19029010040 AR pAM I LABEL , PORT NO.JAUX 1
904 | 01619029010010 Az Ea LABEL , HAND THROTTLE 1
904 | 01719029010050 QR SOt 2 LABEL , AUX LEVER 4
904 | 01819029100160 aigl 9|8 /=42X| |LABEL, DANGER, RIDING 1
904 | 01918789200010 alel | FZ/XEE LABEL , NOTE/SPEED 1
904 | 021/19029010070 2 (M) LABEL , SEAL 2
904 | 025|16998201222 Ui, 2l7| & ste LABEL , VENT 1
904 | 02617689100100 2jgl | A 1/Z0|AE/WE (| ABEL , WARNING JOYSTICK 1
904  027]18781201200 2idl | B 2l &l /DeSOx |LABEL , TURBOENGINE/DeSOX 1
904 | 02818789100310 aig  F=o|/a| LABEL , CAUTION LEVER 1
904 | 030(17689100240 gigl | Fol/a27| LABEL , CAUTION MUFFLER 1
904 | 031/10809010060 2kl | &/ 28 (TS108) [MARK,, ORNAMENT(LH/TS108) 1
904 | 032]10809010070 2l | /2 E8d(TS108) [MARK , ORNAMENT(RH/TS108) 1
904 | 037|17689100120 aid  ZFo|/m LABEL , CAUTION FAN 2
904  038]17689100150 2l | A0 /2bC|of| {74 |LABEL , WARNING RADIATOR 1
904 | 03917689100180 2t A7/QolE LABEL , WARNING WEIGHT 1
904 1 040]19025153120 E}Ué, ZIE| /W B 7| LABEL , REPLACEMENT TIME 1
904 | 041|17689100140 aigl  Am/zdel LABEL , WARNING DRAW 1
904 | 042 17689100130 2t | 2 &/PTO LABEL , DANGER , PTO 1
904 | 04314101201100 il | XX §&tedE  [LABEL, ULTRA LOW SUFUR 1
904 | 044|17829100150 ahel ajciof o] g LABEL , RADIATOR 1
904 | 045 14549043100 2t (=2l %l 27) |LABEL, TURBO E/G 1
904 | 046 /118789020420 & Al ZHCABIN) LABEL , CABIN 1
904 | 047|18789020411 il 71 3 LABEL , ENGINE 1
904 | 049 18781201501 2l | e 23 2 MAIS |LABEL , STORAGE 1
904 | 050 (17689100220 aigl A /AR LABEL , WARNING SWITCH 1

1

=
904  052(18781201400 2id HijE{2| AQ X LABEL , BATTERY SWITCH

NOTE

299



FIG 904

TS108

HE
YEAR

P2

2019

(@(CP))

b E2E7t 300f 429 20 52U
S3ES 0yl = BYEAHE B2y
FIFAHORREA SN

SRR 2N 2R020 LS
#3 5E5 0L OB $B2
Hito| g2y #HnGE B8

e 1992-910-0%-0

18

os 2718 A1 £k B4 HE
1.Promol 814 FY W §F 2i0l

31X oHdAl2.

2 PTOR ALBEIX HEBUE WS HAE
FUA2. E PTO 2HHHE B0 |

UiX| aHAl2.

17689100130

HEo g0l 2oy A
AllE B4l FEE Hel
A0 HESHIAI2.

768100140

HE9 figol 2dey
FY s zA2 F

Biuick R0

HE, 88 #H0l U2 Eg
A BiaL = 8 BUAE BIEA HR
Baj0|3 HE@E 2E s

41

11

=0 og Atny
ARl Aoy = -
Iy 08 AZE
Heel AgE ¥
et

1768-910-021-0

DH G 8H

KB |
IYHE

@77t sl fgo| oy e
8 ME3| g BE Z0/28 HH2t

SUYEHHM DYHES =2 DTWSH

Al2. 1708-910-003-0

13

\

H2E =Y
AR ARgsHIAl2

43

AR

1. 22A| WE W =M 5717 2@si0f
SHAE UE HM0I UALICH(M2S )
2. iz HEM BEYI0] T SHA2.

% 9z ALl H, A
= |7 J
*? HE 257} @RM Ao

FAA|E ASE SR

ATE-HI-001-0

44

A\

3

o 3 =
14

NOTE

304




HE

FIG 904 cté oy |_rER
LABEL

904 | 009 17689100110

u

o
oo
=

ol = LABEL , DANGER , AIR CONDITION

2019
TS108
#Hs | & F #H & 2 F g 7 & S 2oue| Moo/ Y 5
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | EFFECTIVE DATE REMARKS
904  001{17689100231 2iH | Fo|/FZ LABEL , CAUTION TREATMENT 1
904 | 002 |17689100030 2l A0/ 7| 7kA  |LABEL,, WARNING EXHAUST
904 | 003]17689100010 2id A /Re LABEL , WARNING SUB SHIFTER
904 | 004 117689100170 2l | Fof/okM LABEL , CAUTION SAFETY
904  005{17689100190 2il  Z o /obME E |LABEL , WARNING BELT
904 006 {17689100210 2l Ao/ A2E LABEL , WARNING THROTTLE
904 | 007{19029100020 =1 =1/ B i A LABEL , WARNING/PARKING
904 | 008 19029100060 2l AN/Rts0H™ LABEL , WARNING/DIFFLOCK
b
b
b
b
b

NE nE nE |ng nE ne [IJE NE nE nE | nE nE

1

1

1

1

1

1

1

1
904 | 010(19029100070 aigl AD/=gjo|3  |LABEL, WARNING/BREAK 1
904 | 011|17729100080 aigl  Hn/ElE LABEL , WARNING TILTING 1
904 | 012|17689100050 2t A710/317|2F  |LABEL WARNING/FIRE 1
904  013]17699100090 2 ,Z.j_T‘_/ﬁolﬁ'él LABEL , WARNING JOYSTICK 1
904 | 014|19029010021 PTOB ZHatu LABEL , PTO LEVER 1
904 | 015(19029010040 AR pAM I LABEL , PORT NO.JAUX 1
904 | 01619029010010 Az Ea LABEL , HAND THROTTLE 1
904 | 01719029010050 QR SOt 2 LABEL , AUX LEVER 4
904 | 01819029100160 aigl 9|8 /=42X| |LABEL, DANGER, RIDING 1
904 | 01918789200010 alel | FZ/XEE LABEL , NOTE/SPEED 1
904 | 021/19029010070 2 (M) LABEL , SEAL 2
904 | 025|16998201222 Ui, 2l7| & ste LABEL , VENT 1
904 | 02617689100100 2jgl | A 1/Z0|AE/WE (| ABEL , WARNING JOYSTICK 1
904  027]18781201200 2idl | B 2l &l /DeSOx |LABEL , TURBOENGINE/DeSOX 1
904 | 02818789100310 aig  F=o|/a| LABEL , CAUTION LEVER 1
904 | 030(17689100240 gigl | Fol/a27| LABEL , CAUTION MUFFLER 1
904 | 031/10809010060 2kl | &/ 28 (TS108) [MARK,, ORNAMENT(LH/TS108) 1
904 | 032]10809010070 2l | /2 E8d(TS108) [MARK , ORNAMENT(RH/TS108) 1
904 | 037|17689100120 aid  ZFo|/m LABEL , CAUTION FAN 2
904  038]17689100150 2l | A0 /2bC|of| {74 |LABEL , WARNING RADIATOR 1
904 | 03917689100180 2t A7/QolE LABEL , WARNING WEIGHT 1
904 1 040]19025153120 E}Ué, ZIE| /W B 7| LABEL , REPLACEMENT TIME 1
904 | 041|17689100140 aigl  Am/zdel LABEL , WARNING DRAW 1
904 | 042 17689100130 2t | 2 &/PTO LABEL , DANGER , PTO 1
904 | 04314101201100 il | XX §&tedE  [LABEL, ULTRA LOW SUFUR 1
904 | 044|17829100150 ahel ajciof o] g LABEL , RADIATOR 1
904 | 045 14549043100 2t (=2l %l 27) |LABEL, TURBO E/G 1
904 | 046 /118789020420 & Al ZHCABIN) LABEL , CABIN 1
904 | 047|18789020411 il 71 3 LABEL , ENGINE 1
904 | 049 18781201501 2l | e 23 2 MAIS |LABEL , STORAGE 1
904 | 050 (17689100220 aigl A /AR LABEL , WARNING SWITCH 1

1

=
904  052(18781201400 2id HijE{2| AQ X LABEL , BATTERY SWITCH

NOTE

299



	GROUP 00-foreword
	슬라이드 번호 1
	슬라이드 번호 2
	슬라이드 번호 3
	슬라이드 번호 4
	슬라이드 번호 5
	슬라이드 번호 6
	슬라이드 번호 7
	슬라이드 번호 8
	슬라이드 번호 9
	슬라이드 번호 10
	슬라이드 번호 11
	슬라이드 번호 12
	슬라이드 번호 13
	슬라이드 번호 14
	슬라이드 번호 15
	슬라이드 번호 16
	슬라이드 번호 17
	슬라이드 번호 18
	슬라이드 번호 19
	슬라이드 번호 20
	슬라이드 번호 21
	슬라이드 번호 22

	111111111111111
	22222222222

